EZE0

GASOLINE AND ELECTRIC POWERED
PERSONNEL CARRIERS

SERVICE
PARTS MANUAL

%

MODEL YEARS: 1989/1990/1991 MANUAL NO. 26287-G1 ISSUED 09/15/90



SERVICE PARTS MANUAL

GASOLINE AND ELECTRIC
POWERED PERSONNEL
CARRIERS

MODEL YEARS: 1989/1990/1991

MANUAL NO. 26287-G1 ISSUED: 09/15/90

PERSONNEL CARRIERS
PC4GX

PC4X
PC4GXJ (LIBERTY)
PC4XJ (LIBERTY)
PC4XI
PC4GXI

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GODIVISIONOF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30913-2699, 1-800-241-5855

EZGOERI | Pg. i



LIMITED WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH, OR E-Z-GO
WARRANTY DEPARTMENT.

NWTTE

The use of NON E-Z-GO parts may void your warranty.

Pg. ii EZGOEM] 5/30/90



- GENERAL INDEX

SECTIONS

How to use the E=Z-GO Service ManUal ........ceouviitttuteiereoeerooneestnassonaessanssssnssnsss v

ILLUSTRATED PARTS BREAKDOWN

llustration

ACCELERATOR AND HILL BRAKE LINKAGE

Accelerator Pedal
Accelerator Rod

ACCELERATOR SWITCH .........ccvvuvnnn

Accelerator Switch Wire Harness
Brush and Lead Assembly
Contact Board Assembly

ACCELERATOR SWITCH (1980) ............

Accelerator Switch Wire Harness
Brush and Lead Assembly
Contact Board Assembly

BATTERY CHARGER, 36 VOLT (U.L.) .......

ELECTRIC
VEHICLE

Page No.

GASOLINE
VEHICLE

ELECTRIC/GASOLINE
VEHICLE

Page No. Page No.

CBLOWER HOUSING &« ettt e ee e et et e e e e e e et et e et D-1

Cylinder Baffle
Retainer, Spark Plug Wire
Support, Choke Cable

BODY AND ASSOCIATED PARTS ...ttt ieitttanenteesresesonessssasassoensnsasansnas E-1

Bagwell

Battery Racks

Center Console
Floorboard

F-N-R Indicator

Hip Handhold .

Seat Wrap

Vinyl Bumper Body Trim

BRAKE LINKAGE . ...ttt iiiiiittiietireineasenaeassanossenosscassanssssnsanssssanansons F-1

Brake Linkage Assembly
Brake Pedal Assembly
Compensating Link Assembly

BRAKE LINKAGE (1990) . .ivitttiniiiiriirintetnieeeneasainesssosacasasasnsenaesnsensncnns F-7

Brake Linkage Assembly
Brake Pedal Assembly
Compensating Link Assembly

5/30/90

EZGOLIEIEN

Pg. il



- GENERAL INDEX

ELECTRIC
VEHICLE

lllustration Page No.

CARBURETOR i\t ititiiiiiiiitiniiie i i intnenonsnnss

Jet Kit
Throttle Lever Kit

CLUTCHES ... ittt ittt it insaensnrennnas

Drive Belt
Drive Clutch
Driven Clutch

CRANKCASE .. .. ittt ittt ittt iit it inttnesnnnnnas

Piston and Ring Kit
Piston Pin

CYLINDER ..ttt ittt it ittt eieannannanan

Cylinder Overhaul Kit
Gasket Set
Iintake Manifold Assembly

ELECTRICAL SYSTEM ....tiiiiiiiiiiiiiiierrenenannnnnaan

Battery

Coil and Bracket Assembly

Fuse Holder

Ignition Switch

Ignitor Unit

Voltage Regulator

Wiring Harness, Starter/Generator

ELECTRICAL SYSTEM (1990) ......cvviiirennnnnennennnnnna

Battery

Coil and Bracket Assembly

Fuse Holder

Ignition Switch

Ignitor Unit

Voltage Regulator -

Wiring Harness, Starter/Generator

ENGINE AND STARTER ... .iviiiiiiniiniinrineenennannnns

Engine
Exhaust Tube
Support, Starter/generator

GASOLINE
VEHICLE

Page No.

ELECTRIC/GASOLINE
VEHICLE

Page No.

FORWARD-NEUTRAL-REVERSE SWITCH .. ... .iiiiiiiiiiiieeerennerrennerennnsenoneseennnns P-1

Buzzer

Contact Board Assembly
Switch Handle Kit
Switch, Micro

Pg. iv EZGOLEUTEN

5/30/90



* GENERAL INDEX

ELECTRIC
VEHICLE

lllustration Page No.

FORWARD-NEUTRAL-REVERSE SWITCH (SOLID STATE SPEED CONTROL)

Buzzer

Contact Board Assembly
Switch Handle Kit
Switch, Micro

GASOLINE
VEHICLE

Page No.

--------

ELECTRIC/GASOLINE
VEHICLE

Page No.

FOUR WHEEL FRONT SUSPENSION ... ..itttttiititiiiiiteerenrrestnseessneaeensansansonnens Q-1

Front Axle Assembly
Hub Assembly

Idler Assembly

Leaf Springs
Spindle Assembly
Tie Rod Assembly

FOUR WHEEL FRONT SUSPENSION (1990) ......ciutiniiniiiniiiiiiie i, Q-5

Front Axle'Assembly
Hub Assembly

Idier Assembly

Leaf Springs
Spindle Assembly
Tie Rod Assembly

FRONT BUMPER AND SHIELD (X/GX-444, FREEDOM) .......iiiiiniiniininnennennrneenennnnnns S-1
FRONT SHIELD (1990) (X/GX-444, FREEDOM) .. .....cittitniiiiiniinrentnnensonsensononnnnnss S-3

FRESH AIR INTAKE SYSTEM ........iiiiiiiiiiiiiniinnenannnnns

Air Cleaner Assembly
Air Inlet Funnel
Convoluted Hose

FUEL SYSTEM .. .itiiiiiiiitiiiiiiiiiierestnstoscananssnnnas

Choke Cable

Fuel Filter ‘

Fuel Gauge

Fuel Pump

Fuel Tank Assembly

HORN AND ACCESSORY WIRING (FREEDOM, SPIRIT) .....vviiiiiiniiinnenreennnennans e V-1

Headlamp

Horn

Rear Lamp Assembly

State of Charge Meter
Turn Signal Assembly

Wire Harness

5/30/90 EZGOIEIT

Pg. v



- GENERAL INDEX

ELECTRIC
VEHICLE

lllustration Page No.

INNER FRAME AND POWERTRAIN SUPPORT ...............

Engine Frame

inner Frame

Muffier

Muffler Pan Support Assembly

Adjusting Rod Assembly
QOil Pump Kit
Oil Tank Assembly
POWER WIRING (RESISTOR COIL VERSION) ......... BB-1

Charger Wiring Harness
Control Wiring Harness
F-N-R Switch Wiring Harness
Ignition Switch Kit
POWER WIRING (1990) (SOLID STATE VERSION) ..... BB-5
Charger Wiring Harness
F-N-R Switch Wiring Harness
Ignition Switch Kit
REAR AXLE ... .tiiiiiiiiiniintnnnnnnenennnnn CC-1
Adjusting Rod Assembly
Differential Assembly
Governor Bracket and Arm Assembly
Rear Axle and Brake Assembly
Rear Axle Assembly
Rear Axle, Motor and Brake Assembly
Vent Tube Assembly

GASOLINE
VEHICLE

Page No.

ELECTRIC/GASOLINE
VEHICLE

Page No.

REAR GUARD AND FOOTREST ....iitiiitettnennennnnnnnnnnnneenennnnnns et DD-1

Leaf Springs
Shock Absorber
Spring Shackle
RESISTOR COIL ANDHOUSING ......ccoviviennnnn. FF-1
Resistor Board Assembly
Resistor Coil Assembly
Resistor Coil Retro-Fit Kit

S ATING ...ttt ittt ittt ittt ettt ettt e s HH-1

Pg. vi EZGOLMEIT

5/30/90



GENERAL INDEX

ELECTRIC
VEHICLE

Mustration

SOLID STATE CONTROL MODULE .........cvvvunn.. -1
Control Rod
Electronic Speed Control Assembly
Mounting Assembly
Solenoid
Speed Control Cover

SOLID STATEIGNITION ...ttt tiiiiiitnennnenannn

Fan

Flywheel

Pulser Assembly
Rotor

STARTER/GENERATOR .. ... I P

Bushing Assembly
Pulley
Terminal Assembly

STEERING ..ottt ittt it iitten e inanneeas

Rack and Rod Assembly
Scorecard Holder Assembly
Steering Unit Assembly
Steering Wheel

WHEEL BRAKE ......iiitiiiiiiiiiiiiiiieenennnennnnnns

Brake Assembly
Brake Drum Assembly
Brake Shoe Set

Lug Bolt

WHEEL BRAKE (1990) .......ciiiiiiiiiiiireinnnannnnnns

Brake Assembly
Brake Drum Assembly
Brake Shoe Set -
Lug Bolt

WHEELS AND TIRES .......ccitiiiiiiiiinnninnnennannnnns

Tire

Tire and Wheel Rim Assembly
Valve Stem

Wheel Rim

APPENDIX

SERVICE ACCESSORIES AND SPECIAL TOOLS ...............

Page No.

GASOLINE ELECTRIC/GASOLINE
VEHICLE VEHICLE

Page No. Page No.

........................... Appendix-1

5/30/90 EZGOLEITN

11 Icl1]-}

Pg. vii



GENERAL INDEX

Pg. viil EZGOLEITE ‘ 5/30/90
‘



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:

1. GENERAL INFORMATION

2. ILLUSTRATED PARTS BREAKDOWN FOR ELECTRIC AND GASOLINE POWERED PER-
SONNEL CARRIERS

3. APPENDIX A

The first section, GENERAL INFORMATION, contains the following informations:

1. WARRANTY INFORMATION
2. GENERAL INDEX
HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR ELECTRIC AND GASOLINE POWERED
PERSONNEL CARRIERS, contains illustrations and parts lists for all systems of the electric and gasoline pow-
ered personnel carriers.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service
accessories and special tools that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX (located in the first section) to locate the information or
-illustration required.

E-Z-GO manuals are revised annualy to coincide with the model year change. The manual will cover all
models and model years stated on the cover page. Sections that remain unchanged have the last date that
they were revised in the lower inside margin. New components that are interchangeable with the previous year
are automatically revised and the issue date is changed.

Revisions to part numbers or descriptions that have been made since the last issue of the individual sections
are indicated by a (p») that is placed in the left margin adjacent to the revised part number.

Changes that are not interchangeable with the previous model year are added to the parts list or illustration
with applicable model year descriptions. In cases where this is not practical, a new illustration and parts list will
be added to the section and the first year that the section is applicable to is indicated below the section title.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various com-
binations of components may be found that are not directly reflected by each illustration. Consult the illustra-
tion that best suits your situation and contact the Service Parts Department. |t is important that the serial
number of your vehicle and its model number be supplied to Service Parts when ordering any replacement
components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its
location) and note the complete number shown on the plate.

Each system is listed in the index and has an alphabetical prefix. The illustration always appears first and is
followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue. Note the latest version always appears first.

Note that many alphabetical prefixes are omitted. These prefixes have been assigned to systems that are not
relevant to your vehicle. The index lists all relevant sections that pertain to your vehicle. .

5/30/90 EZGOEEE Pg. ix



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

RIGHT HAND PAGE
| | PARTS LIST

LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)
PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN.

a. Determine the function and application of the part required. Turn to the General Index and
select the most appropriate title.

b. Turn to the page number indicated and locate the desired part on the illustration.

c. From the illustration, obtain the item number assigned to the desired part. Refer to the accom-
panying description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER.

Locate thg part number or description in the appropriate column on the parts list page.
NOTE: 1t is suggested that you confirm that the part selected is correct by verifying it with the
pictorial representation on the illustration page.

Should an asterisk(k) appear in the part number column on the parts list page, read upwards until a part
number is found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (xk) indicates that
the part depicted is not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn,listed
under the assembly that it is used on. This process is repeated until the highest or final assembly is reached.

To facilitate the maintenance and repair of vehicle, an Operation and Service Manual is available from the
E-Z-GO Service Parts Department.

Pg. x | EZGOLEWE 5/30/90



ILLUSTRATED PARTS BREAKDOWN
ELECTRIC AND GASOLINE POWERED PERSONNEL CARRIERS

5/30/90 EZGDOLEUT Pg. xi

{1 _IPIC[1]-]



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

15 -~ INCLUDES ITEMS 16-21

Pg. A-1

| =t"q 1= | TEXTRON|

5/30/90



ACCELERATOR AND HILL BRAKE LINKAGE ELECTRIC POWERED VEHICLE

5/30/90

Pg. A-2
'



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 25780-G1 ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS 2 - 7) ........... 1
2 14444-G3 BALL JOINT, SOCKET ...ttt i tietnrnrnrenenenenenenennenn 1
3 00544-G4 NUT, 5/16 - 24 ........ RS R 2
4 17979-G1 BUSHING, ACCELERATOR ROD .. ..vviteiiriintennnnenennnns 1
5 23613-G1 ACCELERATOR ROD i itiiiit ittt iiniintenneenennnnnnnnss 1
6 10385-G4 CLEVIS YOKE .. vtiiii ittt ittt iinetnten e renenaennennnnns 1
7 17677-G1 RETAINER, SPRING . ......iitiiiiirinnrinirteeennrnennens 2
8 18034-G1 RETAINER, SPRING . ... .iiii ittt ittt ittt et ietaenneannnns 1
9 17675-G1 SPRING, COMPRESSION . .o i ittt ittt i it ettt e te e eeeeenn, 1
10
11
12
13 00414-G6 SCREW, 1/4 - 20 X 3/4 LG. ..ottt ittt it ettt eaeenenn, 2
14 11027-G2 NUT, LOCK, 1/4 — 20 ... ittt ie ittt et inenataeannsas 2
15 18083-G1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 - 21) ....... 1
16 12511-G1 BASE PLATE, ACCELERATOR ...t iviii i ii it iiiiieenennnnnn 1
17 18084-G1 PEDAL, ACCELERATOR ... it ittt iiietiniie et cinennennnnns 1
18 16827-G1 ACCELERATOR PEDAL, PAD KIT (INCLUDES RIVETS) ............ 1
19 12512-G1 PIN, ACCELERATOR PEDAL . ..vvvtiiiiinen it eeeernnnnnnnnns 1
20 12513-G1 BEARING, PLASTIC ... .ottt it iiinnetneennenennans 2
21 12064-G2 1 O T 1
22
23 17255-G1 WASHER, TEFLON ...ttt ittt iiieiiineiinennrenernnnnns 2
24 10387-G3 | COTTERPIN, 3/16 X 3/4 LG, ...oviiiiiininiiiiiniiiirrnennnn. 2
25 | 00559-G8 | WASHER, FLAT, 5/16 ...oennreeeennneennnnnnnnn, B 2
26 | 20835-G1 | WASHER, NYLON ©..ouvnereneeen e s e e e 1
27 19708~-G1 L T o 1
28 17838-G1 BUSHING, NYLINER . ..ttt ittt it sttt e it e iie i enseanens 1
29 24030-G1 ROD, LINKAGE . .\itiiiititititneeintnnne et rneenesenanenn, 1
30
31 XXXX-XX ACCELERATOR SWITCH ASSEMBLY (SEE ACCELERATOR SWITCH
ASSEMBLY ILLUSTRATION ... ittt ittt ittt iieeceneieeernnrnnaens i
32
33 18043-G3 ACCELERATOR ROD ASSEMBLY, SOLID STATE CONTROL MODULE
ONLY (INCLUDES ITEMS 34-39) .....cvvtriiiieenrnnneenneennnns 1
Pg. A-3 EZGOLEUT 5/30/90

| {PICIET1]A]



ACCELERATOR AND HILL BRAKE LINKAGE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product. ﬁ
% Indicates a component that is not available as an individual part. =
<
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 14444-G3 BALL JOINT, SOCKET ....civiirernrnrnereneeaensns 1
35 00544-G4 NUT, 5/16-24 . ... ittt ittt eeiniennens 2
36 19979-G1 BUSHING, ACCELERATORROD ...........ccvvvunnn. 1
37 19710-G1 ACCELERATOR ROD ..iviiiitinriiiiinninennnnn. 1
38 10385-G4 CLEVIS YOKE .. .oviiiiit it it iiiiiiiieineennnn, 1
39 17677-G1 RETAINER, SPRING . .....ccviiiiiiiniiennnnennn, 1
5/30/90 EZGOMEIT Pg. A-4

| {PICIE]1]A]



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED VEHICLE

18<! 9 .
e 7
15 - INCLUDES ITEMS 16-21

Pg. A-5 EZGOEIT 5/30/90

[_{PICIGT1]A]



GASOLINE POWERED VEHICLE

ACCELERATOR AND HILL BRAKE LINKAGE

2€-2€ SW3LI S3ANTIONI — |

EZGCOLEUTT Pg. A-6

5/30/90

| IPICIGI1IA]



ACCEL.ERATOR AND HILL BRAKE LINKAGE _ GASOLINE POWERED VEHICLE

DETAIL A

Pg. A-7 EZGOLEIT 5/30/90



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. .
When ordering parts, please specify the model and serial number of the product. ﬁ
% Indicates a component that is not available as an individual part. 3
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 18091-G1 ACCELERATOR ROD ASSEMBLY (INCLUDES ITEMS 2-8) ........... 1
2 14444-G3 BALL JOINT, SOCKET ...t tvtiiiitiitneenreeennenennnnnrones 1
3 00544-G4 NUT, 5/16 — 24 ... . ittt it iieeiineeannennness 2
4 17677-G1 RETAINER, SPRING ........ciiiiiiiiiiiiinnnenernnnnennnnnns 2
5 17979-G1 BUSHING, ACCELERATOR ROD ...t cvitivrirnnnnnnnnnnenneenn 1
6 17675-G1 SPRING, COMPRESSION ......iittiitnneenneennnennnennnenns 1
7 19710-G1 ACCELERATOR ROD . iiiititiin i aeiierinennennenannennss 1
8 10385-G4 CLEVIS, YOKE, REAMED . ...ttt itietiiiniiinennnnnnnennnnnn 1
9
10
11
12
13 00414-G6 SCREW, 1/4 =20 X 3/4 LG. ..t iittiit ittt eiieennennnennns 2
14 11027-G2 NUT, LOCK, 174 = 20 ... . ittt it itie it iinennneannnes 2
15 18083-G1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 16 - 21) ....... 1
16 12511-G1 BASE PLATE, ACCELERATOR .. .oivtitiiernennnrennennnnns 1
17 18084-G1 PEDAL, ACCELERATOR . ... ttittitieeerneerneennnrenannnnenns 1
18 15827-G1 PAD KIT, ACCELERATOR PEDAL (INCLUDES RIVETS) ............ 1
19 12512-G1 PIN, ACCELERATOR PEDAL . ...uiiuiinninnnnnnnnnnennennnnns 1
20 12513-G1 BEARING, PLASTIC ... .iiiiiiiiiiiiiii it iiieenneennnenns 2
21 12064-G2 NUT, PUSH ...t it it i it e s ineene e 1
22
- 23 17255-G1 WASHER, TEFLON ... .itiiiiiiiiiiiiiiiitiennneeeerrnnnnnnnnns 2
24 10387-G3 | COTTERPIN, 3/16 X 3/4LG. . .ievrvrennnnnnnnnnnnns e 2
25 00559-G8 WASHER, 5/18 . ..iiiiiiiitiiiii ittt iiiiiiiiieeie e eennnnnnns 3
26 20835-G1 WASHER, NYLON ... iiiiiiiiiiiiiiiin i iiiiieiienerennneennns 1
27 19708-G1 L o | 1
28 20835-G1 WASHER, NYLON ... .ttt ittt ittt eiiie e irannnennnns 1
29 24030-G1 ROD, LINKAGE . ..tviiiiiiiieeeneneeeennennnnnnnnsneenaeeennnns 1
30
31 22641-G1 CONTROL PLATE ASSEMBLY (INCLUDES ITEMS 32 -37) ............ 1
32 15944-G3 BALL JOINT, 5/16 ... .vviiiiiiiineiiiiineinnenennnnsenns 1
33 11098-G9 NUT, LOCK, 5/16 = 24 ... iurineint i iiiintennennnnnnn, 1
34 18759-G1 SCREW, SPECIAL .. ttiiiitiiiiii it iiiieiiiinteernnerennnns 1
5/30/90 EZGOLETE] Pg. A-8

[ |PICIG]11A]



ACCELERATOR AND HILL BRAKE LINKAGE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. S
When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
35 | 00559-G8 WASHER, 5/16 ......... e, 1
36 11027-G2 NUT, LOCK, 1/4 = 20 .. i iiinniiinnnnensasnnsnsnencansnnnns 2
37 22406-G1 CONTROL PLATE . ...iiiiiiiiiiinenreienrnsnensanonensonnns 1
38
39
40 00558-G7 WASHER, 1/4 .. ittt it iintntsaeentnsnosatnensnsonasens 2
41 | 17838-G1 | BUSHING, NYLON .. ..itttiiint it it iitinniineanneaneenn, 2
42 14390-G4 NUT, LOCK, 1/4 — 20 ... ittt ittt iintireenrasannaennnons 2
43 22531-G1 SPACER . . ittt i et ittt ettt e 1
44 22409-G1 COVER, CONTROL HOUSING ... cvviiinnteenneenenaesnennncnnnans 1
45
46
47
48
49 XXXXX-XX | SWITCH, MICRO (SEE SECTION M FOR PART NUMBER AND QUANTITY)
50
51
52 22497-G1 BUSHING, SNAP ... ...ttt ittt iiinntitntetseenencanaranes 1
53
54 22334-G1 CABLE, THROTTLE . ... ittt ittt e iiannsecnennnnans 1
55 00559-G5 WASHER, #10 . ..t iiiiiiiiiiii ittt ieinensssenensnsananenns 2
56 10387-G8 PIN, COTTER, 1716 X 3/4 LG. ..o ririiiiiiiiiiiiinnncassennnsens 2
57 22729-G1 CLAMP, NYLON ... iiiiiiiiiiiiiniiraensnensniasnssaseensnns 3
58 , .
89 23815-G1 SUPPORT, CABLE ... .. ittt ittt ittt iinnatarnrasonnssonnansans 1
60 00414-G8 SCREW, 1/4 — 20 X 1 LG, ..ttt iiiiiiiiiiniicnsnnensnenennnsns 2
61
62 00565-G7 WASHER, LOCK, 1/4 ...ttt ittt iitessntesntasnansnans
63 00532-G1 NUT, 174 = 20 .. oottt ittt initetiiaresiencnassennnsnns
64
65 24548-G1 CLAMP, THROTTLE CABLE ........ccttttteeneeneerenennennnannns 1
66 00559-G7 WASHER, 1/4 ... . ittt ieiinntearatorananasonns 1
67 00565-G7 WASHER, LOCK, 1/4 ... ittt it iieniarnsntntocnsnans 1
68 00240-G4 SCREW, 1/4 - 20 X 1/2 LG. +t ittt inieiniinancnnesntnnnsnsas 1
Pg. A-9 EZGOEIE 5/30/90

_IPICIGI1]A]



ACCELERATOR AND HILL BRAKE LINKAGE GASOLINE POWERED VEHICLE

5/30/90 EZGOLEITE Pg. A-10



ELECTRIC POWERED VEHICLE

ACCELERATOR SWITCH ASSEMBLY

\/ §9-6S SW31l S3ANTONI - 85

¥1-G SW3L1l S3ANTONI - + T
4S-v SW3LI SIANMIONI - |

5/30/90
[ IPICTET1]E]

EZGOLEIT

Pg. B-1



ACCELERATOR SWITCH ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM|] PARTNO. |1 2 3 4 5 DESCRIPTION QTYy
1 19255-G2 ACCELERATOR SWITCH ASSEMBLY (INCLUDES ITEMS 4 - 57) ....... 1
2
3
4 18741-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 5 - 14) ......... 1
5 * PLATE, ACCELERATOR ...ttt i it iititineeruennenenennnns 1
6 17491-G1 STUD, STOP it ivii ittt it ittt ittt iarnenaannnns 1
7 00560-G1 WASHER, 3/8 ...ttt i itirneneareernrnenanans 1
8 14390-G1 NUT, LOCK, 3/8 — 24 ... ittt ittt i ien i eananenn 1
9 11902-G1 BUSHING, SHAFT ...ttt ittt ittt it iiee i eniarannannn 1
10 00545-G8 N L R P 2
11 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 ...........cvvu.n.. 2
12 * STUD, CONTACT v oi it ittt ittt it cataiennenennsanonnnns 5
13 * WASHER, LOCK, 5/16 . tvvueerrnaeesinineeennaneennnn 5
14 * NUT, B/16 = 24 .. i it i i i it c e ie e rnnananas 5
15
16
17 17973-G1 SHAFT AND ARM ASSEMBLY .. ....itiiiirinnrnrnnennnnannnnn 1
18
19
20 17504-G1 BRUSH AND LEAD ASSEMBLY (INCLUDES ITEMS 21 - 24) ....... 1
21 3 TERMINAL, RING, #6 X 5/16 .....uvviiiiiinernrnnennnnnnn 1
22 X COPPERBRUSHWITH LEAD . ...ovtvenieniieeennannnennns 1
23 * SPRING, ARM CONTACT . ..tiiiiiienennennnnernennennenns 1
24 b 3 HOLDER, BRUSH ... .iiiiiiiiiiiiiiie i iavinnenennnnns 1
25
26 .
27 17663-G1 PIVOT ARM ASSEMBLY (INCLUDES ITEMS 28 -30) ............. 1
28 17655-G1 ARM, ACCELERATOR LINKAGE .......civiviirnnenncnnnnn. 1
29 15944-G3 BALL, BALLJOINT ...ttt it ietieeineinneaennenns 1
30 11098-G9 NUT, LOCK, §/16 =24 . ... .ottt ittt iinennnannns 1
31 11098-G3 NUT, LOCK, 1/2 =20 ...itiiiiiiiiiintietnennenennennnns 1
32 17965-G1 WIRE, LOSPEED, SOLENOID .....iiiiieneiiniinenennennnnns 1
33 13493-G1 WIRE, SOLENOID, F-N-RSWITCH .........c.ciiitiiinnnnnnnnns 1
34 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ..........cvou... S 9
5/30/90 EZGOEIET Pg. B-2

| IPICIE]1]B]



ACCELERATOR SWITCH ASSEMBLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTy
35 10606-G2 SWITCH, MICRO ..ot itit ittt ittt ieareeeranearnenaranaens 1
36 17969-G1 WIRE, BLACK ...ttt ittt e ieetenennneesenenenennnnns 1
37 00544-G4 NUT, B/16 = 24 ... it it et ieieeenenenrennnannns 6
38 13514-G1 SCREW, BRASS, #B ..iiiiiiiiiitrnmeeeenteneenannnennnnnns 2
39 00567-G4 WASHER, LOCK, EXTERNAL TOOTH, #8 .......covviinivrnnnn.. 1
40 14628-G1 FASTON TAB . .iiiitiitirereerenntnarerereneseneensnennns 1
41
42 ‘
43 00139-G2 SCREW, #6 - 32 X 1 1/4LG. ..\irrrreiniieiiennennnnnns 2
44
45 00565-G3 WASHER, LOCK, #6 ......iiiiiiiiinirienreennrnenanenanans
456 00525-G5 NUT, #6 = 32 .ottt i ettt ettt e rarneenannns
47
48
49 12914-G1 FASTON TAB .. iiiitiiti ittt irtnenennrnrnsnoneeneensnnnnas 1
50 00565-G5 WASHER, LOCK, #10 ...ttt intinrneniteenrnenrnroeannnns
51 00526-G4 NUT, #10 = 32 (it i ittt et ittt teararnennenrnannns
52
53
54 11761-G1 SOLENOID, 36 VOLT .. .ivitiiiiininrerinenrnenensonsnnnnnas 1
55 00414-G6 SCREW, 1/4 — 20 X 3/4 LG. ... iviiiiirtrrnrnnnnrenennnenns 2
56 00565-G7 WASHER, LOCK, 1/4 .. ittt iiitttnrrrnrneareannnnnns 2
57 00532-G1 NUT, 1/4-20 ......... S 2
58 18902-G1 | WIRE HARNESS, ACCELERATOR SWITCH ASSEMBLY (INCLUDES ITEMS
B8 = B5) L i e 1
59 | 17618-Gi CCLAMP, NYLON .\ttt et e e e e e 5
60
61
62 18897-G5 WIRE, #4 .. i i i it i ittt ettt et 1
63 18897-G4 WIRE, #3 ittt ittt ittt ettt eraeesreeneneanennans 1
64 18897-G2 WIRE, #2 . it i i i it ittt ettt e e eannnenns 1
65 18897-G1 WIRE, #1 ittt i ittt ittt eteranenenannnennenns 1
Pg. B-3 EZGOLIEUT 5/30/90

| [PICIEl1]B]



ACCELERATOR SWITCH ASSEMBLY ELECTRIC POWERED VEHICLE

5/30/90 EZGOETE] Pg. B-4
| :



ELECTRIC POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

ACCELERATOR SWITCH ASSEMBLY

o o N v

HO1IMS
NOILINDI
Ol 13A
HOLlIMS
d-N-d4 OL

vi-G SW3Ll SIANTONI ¥
99~ SW3Ll S3ANTONI }

9v-€¥ SW3LISIANTIONI 2v
€9-6S SW31l S3IANTONI 85

VA4

m ‘21Vld ONILNNOW aQHVMOL aN3
3dIHLS 31IHM HLIM QION3T0S NO

A37VLSNI 39 1SN 3a0Ia 310N

5/30/90
|_{PIC]E2]B]

EZGOLENT

Pg. B-5



ACCELERATOR SWITCH ASSEMBLY

FIRST USED FOR MODEL YEAR 1980

ELECTRIC POWERED VERICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. i
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 20467-G2 ACCELERATOR SWITCH ASSEMBLY, HEAVY DUTY
(INCLUDES ITEMS 4 — B6) . ..vvivtvrerennnraracanaaensnesnannns 1
2
3
4 18741-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 5 -14) ......... 1
5 * PLATE, ACCELERATOR ...ttt i ittt inieeereennenennnanns 1
6 17491-G1 STUD, STOP ...ttt it ittt e iernrrearernanasananannns 1
7 00560-G1 WASHER, 3/8 ...t iiiiiiiiiiiiiiiierneennenorecrnnenn 1
8 14390-G1 NUT, LOCK, 3/8 = 24 ... ittt ittt etatrnnseannnnans 1
9 11902-G1 BUSHING, SHAFT .. ..ottt it ittt iiennreenenrennneronnenn 1
10 00545-G8 NUT, 3/4 — 16 ...ttt ittt itteiareeanananeanannns 2
11 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 .......civivevnnn 2
12 b 3 STUD, CONTACT & .ttt ittt reteneneneenanenensanennns 5
13 X WASHER, LOCK, EXTERNAL TOOTH, 5/16 .................. 5
14 X NUT, 5/16 — 24 ... . it ittt i tieettenaerensnnnns 5
15
16
17 17973-G1 SHAFT AND ARM ASSEMBLY .......iiiiiiiiiieiiinrenrnennnn 1
18
19
20 17504-G2 BRUSH AND LEAD ASSEMBLY (INCLUDES ITEMS 21 - 24) ....... 1
21 * TERMINAL, RING, #6 X 5/16 ....cciiiiiininiinrernnnanns 1
22 X COPPER BRUSH WITH LEAD . ...t tivininrnennnnnnennnenans 1
23 * SPRING, ARM CONTACT .. .viiiiiiiriieieenrenrnrennannns 1
24 X HOLDER, BRUSH ......cciiiiiiiinininnnnnn i reeeraaa 1
25
26
27 17663-G1 PIVOT ARM ASSEMBLY (INCLUDES ITEMS 28 -30) ............. 1
28 17655-G1 ARM, ACCELERATOR LINKAGE .......ccovivnvnrennnrennnn 1
29 15944-G3 - BALL, BALL JOINT . ..ottt it i iieieieentnneneeneannns 1
30 11098-G9 NUT, LOCK, 5/16 = 24 ... .. ittt it ittt inennennnns 1
31 11098-G3 NUT, LOCK, 1/2 = 20 .. itiiiniiierneneerennnnseosnsnnaes 1
32
33 10606-G2 SWITCH, MICRO ..ttt ittt ittt ittt inrenennnnrananns 1
34 00139-G2 SCREW, #6 =32 X 1 1/4 LG, ..iuiiiirnernrinennenennennnnns 2
5/30/90 EZGOLET Pg. B-6

[ {PICIE]2]B]



ACCELERATOR SWITCH ASSEMBLY

FIRST USED FOR MODEL YEAR 1990

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. ﬁ
%k Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 00565-G3 WASHER, LOCK, #6 ......coviiiiiiininineenenensnsoannnnss 2
36 00525-G5 NUT, #8 — 32 .ttt ittt it ittt saietnesnnarnnnns 2
37 14628-G1 FASTON TAB . ..iiiiiiiii ittt asnteesnsaaaatosasoansonnns 1
38 00567-G4 WASHER, LOCK, EXTERNAL TOOTH, #8 ........covvviivnenn., 1
39 20464-G1 WIRE, BLACK ..ttt iiitttt s iitennntaensaeanennnss 1
40 13514-G1 SCREW, BRASS, #8 .....ciiiiiiiiniiiiiiiiiiiitennennnnnns 2
41
42 20468-G1 SOLENOID, 36 VOLT, HEAVY DUTY (INCLUDES ITEMS 43 - 46) .. 1
43 00565-G5 WASHER, LOCK, #10 " ..ottt ittt i iiini e enenrnenananns 2
44 00526-G4 LU I T O 2
45 00565-G8 WASHER, LOCK, #10 - 32 ... .ttt inieetnnneannnanns 2
46 00544-G4 NUT, B/18 ~ 24 ... ittt ittt ii i i ienaannans 2
47 30353-G1 1 1
48 12914-G1 FASTON TAB .. .iiiiiiiiiiiiitntinieaesnsenssnnensnnnnns 1
49 00414-G6 SCREW, 1/4 =20 X 3/4 LG. ...t iiiiiinniracnsnsnannsnan 2
50 00565-G7 WASHER, LOCK, 1/4 ... ittt ittt et iaenenanaeannas 2
51 00532-G1 NUT, 1/4 = 20 ...ttt ittt i ittt iananaacnnnnaas 2
52
53 17965-G1 WIRE, LO SPEED, SOLENOID ......civiviiienenanncnnnensanas 1
54 13493-G1 WIRE, SOLENOID, F-N-RSWITCH ........iciviiiinrnnnenrnnn., 1
55
56
57 ; ‘ .
68 18902-G1 -. WIRE HARNESS, ACCELERATOR SWITCH ASSEMBLY (INCLUDES
ITEMS 89 ~ B3) ..iviviiiiiiiiiiieierineensnnsnnnnenannnnns 1
59 17618-G1 CLAMP, NYLON ... itiiitiiiiiieiieieennnnannannennnnnas 4
60 18897-G5 WIRE, #4 ... . i i i i i ittt iaeneteeaenaaa 1
61 18897-G4 WIRE, #3 ... it i i it ittt e iaeeaaannn, 1
62 18897-G2 WIRE, #2 .. ittt ittt ittt iaeannenaeanaaneans 1
63 18897-G1 WIRE, #1 ittt ittt iettineenetnsnnennennnns 1
64
65 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ........ccovveevennn.. 5
66 00544-G4 NUT, /16 = 24 ... it i it tteintnnenannanns
Pg. B-7 EZGOMEUT 5/30/90

| [PICIE]2]B]



ACCELERATOR SWITCH ASSEMBLY ELECTRIC POWERED VEHICLE
. FIRST USED FOR MODEL YEAR 1990

5/30/90 EZGOIENT] ‘ Pg. B-8
'



BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

1 = INCLUDES ITEMS 3-90
13 - INCLUDES ITEMS 14-18
68 — INCLUDES ITEMS 69-78

Pg. C-1 EZGOMEWE 5/30/90



BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

AMMETER

BLK

BLK

ELECTRONIC
MODULE

HEATSINK

//
A

CAPACITOR A.C. FUSE BLOCK

WIRING DIAGRAM (PORTABLE TOTAL CHARGE®)

5/30/90 =~ cf = | TEXTRON] Pg. C-2



BATTERY CHARGER, TOTAL CHARGE®

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E"
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. {1 2 3 4 5§ DESCRIPTION QTY
1 20484-G1 BATTERY CHARGER, 36V, 10 FT. D.C. CORD
(INCLUDES ITEMS 3 — 90) ...iiiitiinirnrernrnrenenenasnraennns 1
2 .
3 19096-G1 L 0710 L = 1
4 24919-G1 CHASSIS . ittt ittt ittt tereeeenenenrnennnnraenenns 1
5
6 b3 LABEL, OPERATING INSTRUCTIONS (SERIALIZED) .........c.ccn... 1
7
8 17077-G1 CAPACITOR (INCLUDES ITEM 9) ... .iiiiiiriiiiiiennrannnns 1
9 11559-G1 BRACKET, CAPACITOR . ... iiiitieintinnennenneanrannnnns 1
10 00372-G4 SCREW, #B8 — 32 X 172 LG, v titii ittt ittt iieetnnanennns 2
11 00565-G4 WASHER, LOCK, #8 ... ittt iiiiiitenienrnenensnnnans 2
12 00526-G1 NUT, #8 = 32 ittt it i i ittt ittt v et naaneannn 2
13 18726-G2 HEAT SINK ASSEMBLY, SERVICE (INCLUDES ITEMS 14 - 18) ..... 1
14 18489-G1 HEAT SINK ..ottt ittt i ittt tineentinnrnneennnns 1
15 18488-G1 DIODE, SILICONE RECTIFIER .. ....c.civvrerernrnrnnnnenens 2
16 00567-G7 WASHER, LOCK, 1/4 ...t iiiiiiiiii i tietninenrnnnnnes 2
17 00532-G2 NUT, 1/4 = 28 i i i e ettt e e tnennnens 2
18 11572-G2 NUT, PLASTIC EXPANSION . ... iiiiiin i iniiiineninannnnn 3
19 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 .......civvvienenennnn . 2
20 00525-G5 NUT, #6 = 32 .ottt ittt eteenentnenerecernonasnnanns 2
21 00138-G3 SCREW, #6 — 32 X 3/8 LG. .\t tvriiirnntnnnrerannroennanenns 2
22 00512-G7 SCREW, SELF-TAPPING, #8 X 7/8 LG. .. cvvvvrerinnreernennnss 3
23 00378-G4 SCREW, #10 = 24 X 1/2 LG, ...t viiiinineneiinennnnnenennnns 1
24 00526-G3 NUT, #10 = 24 ... i i i i iiireenn [ 1
25 | 00565-G5 T WASHER, LOCK, #10 ...\ttt eeteeiaeeeeeennannenn, 1
26
27
28 18764-G1 E | = 1
29 % BRACKET, AMMETER ...\ i.itiiirnniarerereernrnrnenens 1
30 00525-G5 NUT, #6 = 32 ..ottt it it i it ittt et eeenannennns 2
31 00565-G5 WASHER, LOCK, #10 ... .itiiitnitiinnnrnenrnenenrnenennnns 2
32 00526-G4 1 O T 0 2
33 12914-G1 FASTON TAB .. iiiiiiitiiitiitiienenenennennsnrsnennennens 2
34 19952-G1 WIRE, 18 GAUGE, RED .. ..iiiititienneentnnrnnnnennrnnnnns 1
Pg. C-3 EZGOIEI] 5/30/90

[_[PICIE]TIC]



BATTERY CHARGER, TOTAL CHARGE®

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. i
ITEM | PART NO. 1 2 3 4 5§ DESCRIPTION QTY
35 18052-G1 L = U 1
36 00372-G2 SCREW, #8 — 32 X 1/4 LG. ...iitriiiieiiiitninnneannnenens 2
37 11575-G1 KNOB, TIMER . ... itiirireeneeenennrnteeetecensonennnnns 1
38 00486-G4 SETSCREW, #8 - 32 X 172 LG, .. ciitiriitnriinnnnenenanans 1
39
40 00372-G3 SCREW, #8 — 32 X 3/8 LG. ..o vitiiniieernennnnnnnnnannnnns 1
41 00565-G4 WASHER, LOCK, #8 ... iiiiiiiiiiiientniienennsnenenannns 1
42 00526-G1 NUT, #8 -32 .......... ettt e 1
43
44 19928-G1 TRANSFORMER . .. .ttt i it ittt ittt inenenennnnenannns 1
45 11027-G2 NUT, LOCK, 1/4 = 20 .. ...ttt inretnarnnenansnnenas 4
46 00414-G5 SCREW, 1/4 - 20 X B/8 LG. ...iiiiirirriinnernnnrnennnns 4
47 19388-G1 O O 0 0 0 1
48 13557-G2 STRAIN RELIEF, PLASTIC (A.C. CORD) ...cvvvvirieinrnenennnns 1
49 20731-G1 D.C. CORD ASSEMBLY, 10 FT. (INCLUDES ITEMS 51 - 63) ...... 1
50
51 14489-G2 D.C. CORD, 10 FT. st iiieiintieineninieeeeeanncennnnns 1
52
53 X CONTACT, CONNECTOR ..i.tiveriennenenenreennennns 2
54 18782-G1 CONNECTOR (BLACK) ...iiiirnernenenenrnnenrnrannnanes 1
55 18972-G1 HANDLE INSTALLATION KIT (INCLUDES ITEMS 56 - 63) ...... 1
56 P 3 HANDLE, HALF, L.H. ...ttt it iiienannnnns 1
57 % HANDLE, HALF, R.H. ... ittt it iie i it 1
58 "
59 00647-G8 SCREW, STAINLESS STEEL, #6 - 32 X 29/32 LG. ........
60 00647-G3 SCREW, STAINLESS STEEL, #6 - 32 X 3/8 LG. ..........
61 13521-G5 NUT, LOCK, #6 — 32 ...itiiiivrnrinnnrnenenrerannnens
62 00650-G2 WASHER, FLAT, #5 ... iiiiiiitii i it iirnnnennennnes AR
63 20628-G1 LABEL, CAUTION ... iiiiiiitiieiitnenernennennnnns 1
64 13557-G3 STRAIN RELIEF, PLASTIC (D.C. CORD) ....vvvvrivnnrnreneennss 1
65
66
67 00614-G4 SCREW, SELF-TAPPING, #8 X 1/2LG. ...t vvnrininnennnennn. 10
68 19950-G1 ELECTRONIC MODULE ASSEMBLY
(INCLUDES ITEMS 69 = 78) . ..iviiirinenrnnernnennnnnnnnnnns 1
5/30/90 EZGOENIT Pg. C-4

| PICIE[MIC]



BATTERY CHARGER, TOTAL CHARGE®

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
69 % 0 L 1
70 19458-G1 BRACKET . iiiiiiinieir it ireennernracennnnasosanrananns 1
71 00138-G5 SCREW, #6 - 32 X 5/8LG. .....civiiiiiniinenneennenanns 4
72 | 19081-Gf STANDOFF ......... IR 4
73 00736-G1 WASHER, FLAT, NYLON . ... ittt iiiiieieninnennennnns 4
74 00735-G1 NUT, NYLON, #8 — 32 .....0iiiiininininennnnnannoannnnns 4
75 19402-G1 WIRE, 16 GAUGE, BLACK .......ccitivtrenrnnrenrannnnsas 1
76 19949-G1 WIRE, 16 GAUGE, YELLOW ........cciiriirrinrnnrnennnnnn 1
77 19954-G1 WIRE, 18 GAUGE, BLACK .......ctiiiiiienrnrenrnenennnn 1
78 00559-G3 WASHER, #8 ... ittt iiiiieernennanrnearanennnns 2

79

80

81 19363-G1 FUSE BLOCK .. iiiiiiitiitintearinteetsnseaesnssanenneanas 1
82 19361-G1 FUSE, 15 AMP ...ttt iiiiieenineeenenenenernrenenenens 1
83 19434-G1 LABEL, IDENTIFICATION ......coiiiniriirnarnneenrcnncannanns 1
84 19441-G1 WIRE, 12 GAUGE, WHITE . ........iiiiiiiiiininnnrnennnanns 1
85 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 86 AND 87) ....... 2
86 00553-G5 WASHER, #10 . .iviiiiiiniiiiiiiineenrnensnnnennsenens 4
87 00526-G4 NUT, #10-32...... e eereaeeate sttt aar s raas 2
88 00565-G4 WASHER, LOCK, #8 ...iiiiiiiiiiiiiiineannenannsnenanranas 2
89 00526-G1 NUT, #8 = 32 . ittt ittt it iteneneenenaannrnennenenns 2
80 00372-G6 SCREW, #8 =32 X 3/4 LG, . . iiriitiinenernrnennrnrenannns 2

Pg. C-5 EZGOLEI 5/30/90

[_IPICIE[1IC]



BATTERY CHARGER, TOTAL CHARGE® ELECTRIC POWERED VEHICLE

5/30/90  EZGOIEEE Pg. C-6
'



BLOWER HOUSING GASOLINE POWERED VEHICLE

1 ~ INCLUDES ITEMS 2-4

THIS ILLUSTRATION TO BE USED IN CONJUNCTION WITH OIL INJECTION ILLUSTRATION

Pg. D-1 EZGOIEIE ‘ 5/30/90
:



BLOWER HOUSING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY

1 24515-G1 BLOWER HOUSING ASSEMBLY (INCLUDES ITEMS 2 - 4) ............ 1
2 % BLOWER HOUSING . ... .iiiiieientenrnnransonrsnssnssonsonas 1
3 17445-G1 LT 7 ] 2

4 17416-G1 O

5

6 18467-G1 BOLT AND CAPTIVE WASHER, M8 X 1.26 X 65 mm LG, ............ 4
. :

8

9 XXXXX-XX | BRACKET, COIL (SEE SECTION M FOR PART NUMBER AND QUANTITY)
10 24299-G1 BOLT AND CAPTIVE WASHER, M6 X 1.00 X 18 mm LG. ............ 1
11 22367-Gt ROD, PIVOT .. itiiiiitiiiiietensatantonssosonsonssssonsansanas 1
12
13 24517-G1 CYLINDER BAFFLE 1 ... .ttt it iiiinnernrnenaroraoancoanennas 1
14 16870-G1 CYLINDER BAFFLE 2 ... ...t iiiiurnrntnenennrorananenananass 1
15 16871-G1 CYLINDER BAFFLE 3 ...t iiiiinennnerntoenennranarancasnsnens 1
16 16872-G1 BOLT AND CAPTIVE WASHER, M6 X 1.00 X 12 mm LG. ............ 11
17 '
18 18303-G1 RETAINER, SPARK PLUG WIRE . ......0viviiivinrnionnnsasnnonsns 1
19 24032-G1 SUPPORT, CHOKE CABLE ...t vviirieernnnnenrneeoensnennnannns 1

5/30/90 EZGOMEI Pg. D-2

| 1PIC]IG[1ID]



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

BATTERY RACKS

ELECTRIC VEHICLE ONLY

Pg. E-1 | = c{ = | TEXTRON| 5/30/90



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

5/30/90 EZGOET] Pg. E-2



ELECTRIC/GASOLINE POWERED VEHICLE

dvdm 1v3s

BODY AND ASSOCIATED PARTS

ONVH-dIH

1aNvd
HIINID © 7%

H3AaN34

EZGOLEdrE 5/30/90
L1 Ipic]1]E]

Pg. E-3



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

5/30/90 EZGOLENTT Pg. E-4
:



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

126 INCLUDES ITEMS 127-131

FRONT BUMPER COWL SUPPORT
4

Pg. E-5 EZGOLIENeE 5/30/90



BODY AND ASSOCIATED PARTS

ELECTRIC/GASOLINE POWERED VEHICLE

SOUND CONTROL

GASOLINE VEHICLE BODY

INSTALLATION
ri 180
177 & L
. 178 THIS INSTALLATION 178
- FIRST USED
1989 184
INSTALLATION 183 FOR 1990
5/30/90 EZGOMENE Pg. E-6

[ | [PICI1IE]



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

Pg. E-7 EZGOLEUTT 5/30/90



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

1989 3 AND 4-WHEEL
GOLF CARS

295 EXCEPT SPIRIT

SPIRIT

5/30/90 EZGOEITI Pg. E-8



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

= | >
When ordering parts, please specify the model and serial number of the product. gl E
% Indicates a component that is not available as an individual part. § %
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
1 19882-G1 INDICATOR, FORWARD-NEUTRAL-REVERSE, ELECTRIC VEHICLE ...... 1 1
2 23791-G3 INDICATOR, FORWARD-NEUTRAL-REVERSE, GASOLINE VEHICLE ..... 1
3 12064-G3 RETAINER, PUSHON ... . iiiiiiiiiiiiieeeerinnennensnnenennenans 313
4
5
6
7 20297-G4 SEAT WRAP, ELECTRIC (VEHICLES WITH HEADLAMPS) ............. 1 1
8 24031-G6 SEAT WRAP, GASOLINE (VEHICLES WITH HEADLAMPS) ............. 1 1
9
10 11027-G2 NUT, LOCK, 174 — 20 ...ttt iiiiinnnrnnseernnsaennnnassnns 8 |8
11
12
13
14
15 19936~-G1 SHIELD, FUEL TANK .. ittt iiiii it iteenionreneenstoansnasnnsnas 1 1
16 00414-G5 SCREW, 1/4 - 20 X B/B LG. .. vvvviiiiiitirennenrenroesensnnenesa | 2 |2
17 00660-G7 WASHER, STAINLESS STEEL, 174 ... .iiiiiiiiiiiinraninnnnnens 6 | 6
18 00654-G2 NUT, LOCK, STAINLESS STEEL 1/4 - 20 .......ccotivuiinnnrannn 6 | 6
19
20 18880-G1 SEAT WRAP, REAR ... .iiiiiiiiiinnrenronresnoneansnsnesannas 1 1
21 | 11027-G2 | NUT, LOCK, 1/4 = 20 .\uuurtraeneenennennennennennnnnennnnns 14 |14
22 00438-G6 SCREW, 5/16 = 18 X 3/4 LG. ..o iiiiiietiiniieinnearenasanannns 2
23 00559~-G8 WASHER, 5/16 .. iittiiitiiii ittt iisenttnnenneernnseasnannas 2
24 11027-G2 “ [ NUT, LOCK, 1/4 =20 .....coitiiiiiinnrnnnnaennas e eeeee s 2 |2
25 ’
26 18787-G1 SCUFFGUARD, SEAT WRAP .. ... .iitiiniieneinernnenrneecannanns 2 |2
27 19993-G1 LABEL, PCA-X ..ttt ittt tteneneeeennasnnoasneennnns 1 | X
28 19993-G1 LABEL, PCA-GX .. ittt ittt ittt iaansnteeennacnnnasaeannens 1 | X
29 19993-G1 LABEL, PCA-Xl .. ittt ittt it iiiteernnreesnsansoaannsannns 1 | X
30 19983-G1 LABEL, PC4-GXl .. .iiiiiiiiiitiitentnetanrossonenannnnannnans 1 | X
31 21835-G1 LABEL, LIBERTY ... iiiiiiiiiiiiiitieteiientnstnnenronnanenanns X |2
32
33
34 19034-G1 BAGWELL, PLASTIC ...ttt ittt tiiieensinntnnnnennannans 1 1
Pg. E-9 EZGOLEWTEN 5/30/90

[ | PIC]1]E]



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

= S
When ordering parts, please specify the model and serial number of the product. gn E
% Indicates a component that is not available as an individual part. § g
ITEM | PART NO. 1 2 3 4 5§ DESCRIPTION QTtYy
35 19524-G1 MOUNT, BAGWELL ... ittt iie et raneernrnrannnonsaansnas 2 2
36 13437-G4 SCREW, LOCK, 3/8 — 16 X 1 LG. t.iiuitninrnnnnrinrnnensnnnnnns 2 2
37 11027-G5 NUT, LOCK, 3/8 = 16 ... itiiiiiiiiiinie e rnnennenernennnnnns 2 2
38 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 .. ... iittiiiinrieennnraanenns 4 4
39 | 15058-G1 RIVET, ALUMINUM, BLACK, 3/16 ....0vuirriinenrnrnrnennnnnannas 2 2
40
41 22300-G1 DUSTCOVER ittt it it it ittt s ettt et eteenannsanns 1 1
42 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 ... ittt ittt it it iieenennns 4 4
43
44 22372-G3 SIDE PANEL, PASSENGER SIDE (INCLUDES ITEM 46) ............... 1 1
45 22373-G4 SIDE PANEL, DRIVER’S SIDE (INCLUDES ITEM 468 ) .....covvevnnnn.. 1 1
46 X NUTSERT .o i i it i ittt sttt ettt neaannns 4 4
47 00106-G6 SCREW, SELF-DRILL AND TAP, #12 - 24 X 3/4LG. ...covvvveennn.. 8 8
48
49
50
51
52
53 23947-G2 RESTRAINT, HIP HANDHOLD ASSEMBLY, PASSENGER SIDE (INCLUDES
ITEMS 84 AND 57) ..ttt ittt ittt iitiienennennnnas 1 1
54 23762-G2 RESTRAINT, HIP HANDHOLD, PASSENGERSIDE . .........ccvun... 1 1
55 23947-G1 RESTRAINT, HIP HANDHOLD ASSEMBLY, DRIVER'S SIDE (INCLUDES
ITEMS 86 AND 57) . iitiiiiiitiiiniiiieenanernneenneenneonneas 1 1
56 23762-G1 RESTRAINT, HIP HANDHOLD, DRIVER'S SIDE ........ocvvvennn.. 1 1
57 23785-G1 HANDGRIP . . ..ottt iieieiieciecnn e e, 1 1
58 16705-G1 SCREW, TRUSS, 174 = 20 X 1 LG. +evnernnerreereeennennnns, 8 8
59
60 18391-G1 NOISE SUPPRESSOR .. \.iiiiiiienetriinnserrneneeennaasennnns 4 4
61 18870-G5 PANEL, CENTER ...\ttt ittt iiitiiinninneeneeenancnnsnnanns 1 1
62 156844-G1 NUT,SPEED “U” TYPE, 174 — 20 ..oivtiiinntiiinenrennnnennnns 4 4
63 00666-G6 SCREW, SELF-THREADING, #10 - 16 X 3/4 LG. ......0vvveennnnnnn 4 4
64
65
66 | 25457-G1 BATTERY RACK .. .itttttttitieettet et eteenernennn, 1
67 25000-G1 BATTERY RACK OUTER .. iittiiiinnriieernerneeennsnnasnnnnns 1 1
5/30/90 EZGOMEIT Pg. E-10

[ 1 IPICI1]E]



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

= | >
When ordering parts, please specify the model and serial number of the product. gl E
* Indicates a component that is not available as an individual part. E_; %
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
68
69
70 00106-G6 SCREW, SELF-DRILL AND TAP, #12 - 24 X 3/4LG. .....ccvuvvvunn. 13 |13
7 11027-G1 NUT, LOCK, B/16 — 18 ... iiiiiiiiiii ittt ieieinennanrnennnas 4 | 4
72 23063-G5 00 1 X
73 23148-Gt COWL SUPPORT . ittt ittt iietaneestoerneenesnesnnsnnnnas 1 X
74 11027-G2 " | NUT, LOCK, 1/4 = 20 .. ..uuunitiinenanneeeeeeeeennnnnnnnnnns 4 | X
75 00560-G1 WASHER 3/8 ..ttt ittt ittt teetteeneeneenenneenennnannns 2 | X
76 18353-G2 DASH TRAY Lttt it ittt st it et et i e 1 X
77 23674-G1 CAP, COWL it i i it ittt i et ie e tnesaanneennnnas 1 X
78
79 19013-G2 ANGLE, RAIL, ELECTRIC VEHICLES .......cciiiiiernnennennnnnnnns 2 | X
80
81
82 24081-G1 SIDE RAIL, PASSENGER SIDE, ELECTRIC VEHICLES ................ 1 X
83 24081-G2 SIDE RAIL, DRIVER’S SIDE, ELECTRIC VEHICLE .........cccvvvunn. 1 X
84
85 15536-G1 TOP RAIL, PASSENGER SIDE ......iivviiiiiernnrennennnnnnnenns 1 X
86 15536-G2 TOP RAIL, DRIVER'S SIDE . ....vvvieirrnrreetnnennenennennennnns 1 X
87 24236-G1 SIDE RAIL, PASSENGER SIDE, GASOLINE VEHICLES. ............... 1 X
88 24236-G2 SIDE RAIL, DRIVER'’S SIDE, GASOLINE VEHICLES .................. 1 X
89 15671-G2 FLOORBOARD ASSEMBLY (INCLUDESITEM S0) ........covvvnvevnnnn. 1 X
90 14776-G1 NUT, J" TYPE, 1/4 =20 ... iiiiiiiiiii it iieennneanennennnas 2 2
91 00106-G6 ~ | SCREW, SELF-DRILL AND TAP, #12-24 X 3/4 LG ..... e eeee e 23 | X
92 00228-G6 SCREW, #10-24 X 3/4 LG ...t tiiiniiiniinernennennenneneennens 9 | X
93 | 00559-G5 | WASHER #10 ... .v'ueesnee et et et e, 18 | x
94 11098-G7 NUT, LOCK #10-24 .. ... .. . iiiiiiiiiii ittt iineneenrannnnnnnnns 9 | X
95
96
97
98
99 20569-G2 COWL, PAINTABLE ... .iiiitiiiiiiiiiennneennnneeennnennnannnen X |1
100 21747-Gt HEADLAMP BEZEL, PASSENGER SIDE . .....ciiiiiivennnnrnnennnns X |1
101 21747-G2 HEADLAMP BEZEL, DRIVER'S SIDE .....citevinivrneenrnnnnnennnns X |1
Pg. E-11 EZGOEITE 5/30/90

HREEENE



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

= S
When ordering parts, please specify the model and serial number of the product. gl %
% Indicates a component that is not available as an individual part. § g
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
102 00744-G8 SCREW, #6 18 X 1LG ... ittt ittt it iieenreenenrnnnnnnns X
103 00743-G3 NUT,SPEED, #6 .....cviiiiiiiiiiiiiinnreneasonsonnannnnannas X
104 14601-G6 RIVET, ALUMINUM ... . ittt iiitnenraaenannnenns X |31
105 00559-G5 WASHER #10 ..ttt ittt iee it tiearnecaeasnnnsennnens X |31
106 12064-G3 RETAINER, PUSHON . ... ittt ittt iiitsternaenrnnnnnenns 3 13
107 20600-G1 TRIM, FLANGE, SIDE ... .itiiiiiiit ittt iitnrieenenneenannnnns X |2
108 20601-G1 TRIM, FLANGE, FRONT ... ittt ittt iinieneninanennanenns X {2
109 19817-G1 NAMEPLATE, E=Z-GO ... .ot iiiiiiiiit it ieeietanenannnnnnenss 1 1
110 20571-G1 SHIELD .. i i i i i i e it et e X |1
111
112
113 20575-G1 LINER, DASH TRAY ...ttt ittt irieneeenrnenennennnennnns X 11
114 18353-G2 DASH TRAY L.ttt it it ittt ittt eteeertnenaennannanns X ] 1
115 00414-G6 SCREW, 1/4-20 X3/4 LG ...t itiiiiitniiittnennsenannsnannnns 5 |5
1186 11027-G2 NUT, LOCK, 174 — 20 ...t tiiiiiiiiiitiiennneneeneenennennnnnns 3 13
17 15671-G3 FLOORBOARD ASSEMBLY (INCLUDES ITEM 118) .......ccvivunvennn X 11
118 14776-G1 NUT,"J” TYPE, 1/4-20 ...ttt ir it ii it iienennns X |2
119 00106-G6 SCREW, SELF DRILL AND TAP ,#12 - 24 X 3/4 LG .......covvnvnnn. X 113
120 11855-G1 WASHER, PLASTIC ..\ttt ittt iine i ieeenneenneennacannanns X 14
121 11027-G2 NUT, LOCK, WASHER 174 — 20. . ...t iii it intineiiatnnnnnanennnn X |4
122
123 18436-G1 RIVET, PLASTIC, DRIVE 1/4 . ... ittt ittt iiieeenennnn, 2 12
124 16816-G1 FASTNER, RATCHET ... iiiiiiiiiitiiieeennnrnnronnesnnnennnnns 2 | X
125 22911-G1 " |.UNER, DASH TRAY .....iiitiiirnnrnnnennnnnnnns e 1 X
126 20674-G1 BUMPER ASSEMBLY (INCLUDES ITEMS 127 - 131) .......cccuvvvnnn. X |1
127 20583-G1 = o X |1
128 00743-G1 SCREW, 5/16 - 18 X 3 1/2LG .. .iiiniiiiiiiniiiinennennnnnn. X |2
129 11027-G1 NUT, LOCK, 5/16 = 18 .. .ottt iiiiii ittt iieneeenanennes X |2
130 20584-G1 TRIM, VINYL Lottt i ittt iee it eierneennanennens X 11
131 20687-G1 O X 11
132
133
134 20578-G1 BRACKET, MOUNTING, COWL ..t tvittteernnerenernneennennnnens X 11
135 12905-G1 SPACER, NEOPRENE . .....i'iiiiiiiinnnenennennennronenennenns X i1
5/30/90 EZGOLEUT Pg. E-12

HREENE



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

| >
When ordering parts, please specify the model and serial number of the product. gl E
% Indicates a component that is not available as an individual part. § :'__';
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
136 11027-G2 NUT, LOCK, 1/4 = 20 ... ottt ittt iniannttennsannsnns 13 | 8
137 22347-G1 COWL SUPPORT .. iiitiiieetnntnnsnsssnransssssatansaasansanas X 1
138 22522-G1 BRACKET, COWL SUPPORT ......oititnrinnnenrnrustronnnnnanns X 11
139 00559~-G7 WASHER, 1/4 .. it it ittt taenreenearaannsnnnsns X |2
140 00559-G8 WASHER 5/16 . ..ottt it tieceiennnenensnenannenens 5§ | X
141 19013-G1 ANGLE, RAIL, ELECTRIC VEHICLE .......civiiiiininencnsanannnns X |2
142 15536-G2 TOP RAIL, PASSENGER SIDE . ... iiiiiitiiiiiin i iarnnsenannnas X |1
143 15536-G2 TOP RAIL, DRIVER'S SIDE . ... iitiitiiiierntreeenneeneeneanenns X 1
144 24161-G1 SIDE RAIL, PASSENGER SIDE, ELECTRIC VEHICLE ..........cvvvutn. X 1
145 24161-G2 SIDE RAIL, DRIVER'S SIDE ELECTRIC VEHICLES ..............00u0. X 11
146
147
148
149 11027-G1 NUT, LOCK, 5/16 — 18 ... .. i iiiiiiiiiniiineeennenennannnnans X 2
150 20653-Gt SPACER, BUMPER . ....iiiiiiiiiit ittt tietnraeneenensnananannns X |2
151 20585-G1 BRACKET, BUMPER MOUNTING . ... i ittt ii i i i cienieinanaans X |2
152 13437-G4 SCREW, 3/8 = 18 X1 LG ..ottt iiiiiiiiiiinieneearsnoseannnaass X {2
153
154 24273-G2 SIDE RAIL, DRIVER’S SIDE, GASOLINE VEHICLES .................. X |1
158 24273-G1 SIDE RAIL, PASSENGER SIDE GASOLINE VEHICLE .................. X 11
156 22835-G2 VINYL BUMPER TRIM KIT, (INCLUDES ITEMS 158 -172) .......... X 11
157
158 20987-G1 VINYL BUMPER, BODY TRIM, COWL ........ciiiiiinininnnnnnn X 12
159 17203-G9 - VINYL BUMPER, BODY TRIM, DASH .............. e e X 12
160 17203-G8 - VINYL BUMPER, BODY TRIM .. ..vtvriineiriniinnanenennnes X 11
161 14390-G1 NUT, LOCK, 174 =20 ...ttt it ianirnncnsnnnannnns X {4
162 00559-G7 WASHER, 174 ... ittt ittt ittt ietaitesssasnnannnas X {4
163 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X1 LG. .....ccvvvvrernnnn X |4
164 18436-G1 RIVET, PLASTIC, DRIVE 1/4 ... it iiiiiin it iiinnnaennannnnns X 18
165 24620-G2 TRIM, FLOORMAT, DRIVER’S SIDE ... ... iviveieiaenenannennnns X 11
166 24620-G1 TRIM, FLOORMAT, PASSENGER SIDE ..........cciviviennnnnnn. X |1
167 15058-G2 RIVET, ALUMINUM, BLACK .....iitiiiiiiiieiinetnrnennnnnns 2 2
168 24198-G1 FASTNER,RATCHET TYPE ... .ottt ittt e inenrnecnenennnenns 12 12
169 23931-G3 TRIM, FENDER ... .iiiiiiiiiiiiiiiiiierineinenennsnnsnnnns 2 |2
Pg. E-13 EZGOMEET 5/30/90

BREEHE



BODY AND ASSOCIATED PARTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

= S
When ordering parts, please specify the model and serial number of the product. §I E
% Indicates a component that is not available as an individual part. § g
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
170
171 22223-G1 TRIM, ROCKER PANEL, DRIVER'S SIDE ........cviveiinennenn.. X 1
172 22223-G2 TRIM, ROCKER PANEL, PASSENGER SIDE ........ccivevvnrnans X 1
173
174
175
176 22428-G1 PANEL, SOUND, FRONT .. ...itiitiirnnenarnoranesnsnnsansnnsas 1 1
177 22744-G1 PANEL, BAGWELL ......ititiiiiiiiiininennnnrnsetoronnannnnns 1 1
178 23451-G1 PANEL, SOUND INTAKE ... ... itiiiinrnntencnoronsansnneansnneas 1 1
179 23272-G1 PANEL, REAR ( 1983 ONLY } . .ivtiviiniinocecenroceanarnnanens 2 2
180 24759-G1 FOAM , DROP ( FIRSTUSED FOR 1990 ) .......ciiiuininvnnnnnnss 1 1
181 14399-G2 PANEL, SOUND, SIDE, PASSENGER SIDE ( 1989 ONLY ) ............ 1 1
182 22342-G4 PANEL, ENGINE FRAME, LEFT FRONT (1989 ONLY ) .....vvvvevnn.s. 1 1
183 22342-G3 PANEL, ENGINE FRAME, LEFT FRONT (1989 ONLY ) ......c.cvvvnnn.. 1 1
184 22342-G2 PANEL, ENGINE FRAME, LEFT FRONT (1989 ONLY ) .......ccnvnn.. 1 1
185 22342-G1 PANEL, ENGINE FRAME, LEFT FRONT (1889 ONLY ) .....cvvvnvennnn 1 1
186 143389-G1 PANEL, SOUND, SIDE, DRIVER'S SIDE ( 1989 ONLY } .....vvvvvvnons L 1 1
187 22394-G1 PANEL, WHEEL LINER, PASSENGER SIDE (1989 ONLY ) ............. 1 1
188 18365-G2 PANEL, WHEEL LINER, DRIVER’S SIDE (1989 ONLY ) ............... 1 1
189 23271-G1 PANEL, SOUND,HEAT SHIELD( 1989 ONLY )) . ... cviiiinernennnnnns 1 1
190
191
192
193 24579-G1 | VINYL BUMPER, TRIM KIT, (INCLUDED ITEMS 194 - 212) ............ 1 X
194 22888-G4 g VINYL BUMPER, BULK LENGTH, 71 LG. (INCLUDES MATERIAL
" TOMAKE ITEMS 185, 196 ) ... iiiniiiiniiienrnenenronencnnns 1 X
195 17203-G1 VINYL BUMPER, BODY TRIM, SIDES .......ccivivviennnnnn. 1 X
196 17203-G9 VINYL BUMPER, BODY TRIM, DASH TRAY .........covuvnnn. 2 | X
197 22273-G1 VINYL BUMPER, BODY TRIM, BACKOF COWL .................. 1 X
198 23931-G1 TRIM, FENDER, PASSENGER SIDE .........ccciivererrnnnrnenns 1 X
199 23931-G2 TRIM, FENDER, DRIVER'S SIDE ......ccivvtitenrnrnenennennnns 1 X
200 24198-G1 FASTENER, RATCHET TYPE ......iiitiiiiiennnnenenennnnnnn 12 | X
201 24620-G1 TRIM, FLOORMAT, PASSENGER SIDE ........cciveeenennnrnen. 1 X
202 24620-G2 TRIM, FLOORMAT, DRIVER'S SIDE .......ccciviiiiinernnnnannnn 1 X
203 18436-G1 RIVET, PLASTIC, DRIVE, 1/4 ... ... tiiieiiinnnennnns e 4 | X
5/30/90 EZGOMET] Pg. E-14

[ | {PIC[1]E]



BODY AND ASSOCIATED PARTS ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

= | >
When ordering parts, please specify the model and serial number of the product. gl E
% Indicates a component that is not available as an individual part. S| =
= | =
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTy
204
205 23868-G1 ROCKER PANEL, PASSENGER SIDE .......coiitviinineneninnn. 1 X
206 23868-G2 ROCKER PANEL, DRIVER'S SIDE .......ccoiiiiiiiininnnnnnnnn. 1 X
207 23850-G1 SILL PLATE, ROCKER PANEL, PASSENGER SIDE ................ 1 X
208 23850-G2 SILL PLATE, ROCKER PANEL, DRIVER'SSIDE .................. 1 X
209 00827-G8 BOLT , CARRIAGE, STAINLESS STEEL, 1/4 - 20 X 1 LG. ........ 4 | X
210 23726-G1 R 07 = 4 | X
211 00660-G7 WASHER, 1/4 . i i it e e i e e i e, 4 | X
212 00891-G2 NUT ,LOCK, 1/4 — 20 .. ittt ittt it iiteatenennrnnnnns 4 | X
213 15058-G4 RIVET , ALUMINUM, BLACK ... \iitiiiiiniiiiiitneinenrnannnens 2 | X
214
215 20514-G1 DECAL, INSTALLATION KIT, TRAPEZOID (SPECIFY NO. 1 THROUGH 200) | AR | AR
216 22530-G1 DECAL, INSTALLATION KIT, RECTANGULAR (SPECIFY NO. 1 THROUGH
0 ) A AR | AR
217
218 21837-G1 LABEL, LIBERTY ..t iiiiiiiirineeeeenerornrnenennrnrnceennnans X 2
219 25091-G1 FLOORMAT, 3/16 ...ttt ittt ietnetaeneneeneneneunnnrananans 1 X
220 23795-G1 FLOORMAT, LIBERTY .. ititiiiintnennrnenreeenenennnnenennens X 1
221 18487-G2 CONSOLE,CENTER (DOES NOT ACCEPT ASHTRAY) ........ccvunvn.. 1 X
222 18487-G4 CONSOLE, CENTER ( ACCEPTS ASHTRAY ) . .vviiivivrinnrnanennn. 1 X
223 20405-G1 DECAL, SAFETY ( INCLUDED IN ITEMS 221 AND 222) .......... 1 1
224 18275-G1 BALL HOLDER (USE WITHITEMS 221 AND 222 ) ...ovvvvvnvnnnnnnn. i 1
225 00559-G7 WASHER 1/4 .. it i ittt ieereerenrnernernennnens 2 2
226 18436-G1 . | RIVET , PLASTIC, DRIVE, 1/4 ..........ccvvvenvn... e 6 6
227 | 17581-G1 | ASHTRAY .......euiuinineireeininisarinitatanineananannss 1|1
228 24967-G1 CONSOLE, 4-CUP, (FIRSTUSEDIN 1990 ) .....cvvvirnrnnnnnannn. 1 X
229 24968-G1 DECAL, SAFETY (INCLUDED INITEM 228 ) ......cvivivnennnn. 1 X
230 18436-G1 RIVET , PLASTIC , DRIVE 1/4 ... ittt ittt iieriterenennnens 4 | X
231 00559-G7 WASCER, 1/4 ittt it ittt ettt eeeeeannssennsnennnnans 2 [ X
Pg. E-15 EZG0LEUE 5/30/90

[ | IPIC[1]E]






ELECTRIC/GASOLINE POWERED VEHICLE

BRAKE LINKAGE

13 - INCLUDES ITEMS 14-39
15 - INCLUDES ITEM 18

4

5/30/90
[ T [PICT1]IF]

EZGOLETT

Pg. F-1



ELECTRIC/GASOLINE POWERED VEHICLE

BRAKE LINKAGE

0L

— 89

,\/ / K\/@

| j«@# +\;\ 16-28 SW3LI S3ANTONI - 98 .
| NP

,/
//

(IOVHINIT IMvHE TIH
ANV HOLYH3130QV 33S) WHY LOAId

b£-SS ‘€S SWILI SAANTONI - IS
b£-9S '¥S ‘25 SW3ILI SAANTONI - 0S

Jgnt Ixy

EZGOMEET Pg. F-2

5/30/90

[ 1 {PICI1]F]



BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
1 16172-G1 CLAMP, NYLON ..ttt it ittt ineen i rntaeasntonansnsasnns 1
2 00414-G6 SCREW, 1/4 =20 X 3/4 LG. .. .iitiiiiiiititinrnnnnenenernnnens 3
3 11845-G2 CLIP, CABLE ... ittt ettt it tareeareraaanenenns 1
4 11027-G2 NUT, LOCK, 1/4 — 20 ..ttt ittt e e e e retanannnenns 3
5 11845-G4 CLIP, CABLE . ...ttt ittt ittt e e s eannenneneans 2
6
7
8
9
10
11
12
13 22449-G2 BRAKE PEDAL ASSEMBLY, (INCLUDES ITEMS 14-39) ............. 1
14 22357-G2 ARM, BRAKE PEDAL ... ciiiiiiiiin e ie e ienearnnnnannnens 1
15 22360-G1 PEDAL, HILL BRAKE (COMPLETE WITH PAD, ITEM 18) ........... 1
16 15826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 17 - 20) 1
17 b3 PAD, BRAKE PEDAL .....vitiiiieiaiieenensnnnannnnas 1
18 X PAD, HILL BRAKE PEDAL .. ..coviiiiiiiaitninrnannnnns 1
19 15766-G1 RIVET, SMALL HEAD .......ciiiiiiiiiinininnnrannnns 3
20 15767-61 RIVET, LARGE HEAD .......cciiiiiiiiiiiiiiiinennnes 6
21 15809-G2 PLATE, BRAKE PEDAL . ...ttt ittt ie it enintsenananens 1
22 15932-G1 PIN, HILL BRAKE PEDAL ......ciiiiiiiiiiiiiniinnsncnennanas 1
23 11737-G1 SPRING, TORSION ...ttt it iinrienennanenosnsnnnnnss 2
24 12064-G1 - PUSH NUT ..ottt e ciisie e eans e iaeeaaas 1
25 00737-G7 SCREW, #10 =24 X 7/BLG. v.vviiiniininiennnnennnenanannns 4
26 00739-G1 NUT, RUBBER WELL, #10 - 24 .. ... ... ..iiiiiiiiinnnannns 2
27 22362-G1 STANDOFF, BRAKE PEDAL ... ..iiiiiiiiiie it ieeniieeannn, 2
28 00731-G2 WASHER , SPRING, CURVED ........ciiiiiiiininnenennannnnn 4
29 11098-G7 NUT, LOCK, #10 — 24 ... ittt it ittt ettt ennnnnns 2
30 10606-G1 SWITCH, MICRO ...ttt ittt ittt te it teeiieaninaannn 1
31 00139-G2 SCREW, #6 =32 X 1 1/4 LG, ..iiviiirneenneeennennnennnnnn. 2
32 00558-G3 WASHER, #6 ...ttt ittt ieiteierinnrinanenneanann 4
33 00565-G3 WASHER, LOCK, #6 ....cviiiiiiiiiiiiiiinnenennennennenann 2
34 00525-G5 L I T 2
Pg. F-3 EZGOEITEN 5/30/90

| | [PICI1]F]



BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1t 2 3 4 5 DESCRIPTION QTY
35 13514-G1 SCREW, BRASS ... . it iiiiiiiiniininntnarontoassssaassnnes 2
36 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ......c.cvvviiirnnrnenn 2
37 14628-G1 FASTON TAB ...ttt iiiiriteannnarsnsonsnacsnsansansansnns 2
38 22447-G1 WIRE HARNESS, BRAKE ........cciiiiii i iinnrinnnnanns 1
39 16172-G1 CLAMP, NYLON .t iiiiiiiiininnrnnransnncsnsnosessnannnnas 2

40
41
42 14158-G1 BOLT, SHOULDER, 3/8 —= 16 . ....civiiiirniiiieenrnenennnannanns 1
43 11079-G1 BUSHING, FLANGED, NYLON . ... vtiiiiiiiniieiieninneanenneonns 2
44 25292-G1* SPRING, TORSION ...ttt e ettt e raensnneannnonnnas 1
45 13521-G4 NUT, LOCK, 3/8 — 16 ...tieiiiiiienteninntearanrsaeansnosnanss 1
46
47 10386-G3 PIN, CLEVIS .. ittt ittt ittt eenaeeenneannncnenanss 1
48 10387-G3 COTTERPIN, 3/32 X 3/4 LG, ..ivivniininnrvrensnnncnssennnnnans 1
49
50 23026-G1 BRAKE LINKAGE ASSEMBLY, GASOLINE VEHICLE (INCLUDES ITEMS 52,

B4, BB = 70) ittt it et ettt e 1
51 23026-G2 BRAKE LINKAGE ASSEMBLY, ELECTRIC VEHICLE (INCLUDES ITEMS 53,

Y 4" TG 1
52 23062-G1 COMPENSATING LINK ASSEMBLY, GASOLINE VEHICLE (INCLUDES

ITEMS 54, 56 ~ 70) .. iiiiiiiiiiiiiiinaretatononareonsonnsn 1
53 23062-G2 COMPENSATING LINK ASSEMBLY, ELECTRIC VEHICLE (INCLUDES
ITEMS 85 —~ 70) .ottt iiiiirartianenennseaasnrosnnsnnns 1
54 23059-G1 ROD, GASOLINE VEHICLE ........cciviiiriiiinnnnnnannns 1
55 | 23059-G2 ~ | ROD, ELECTRIC VEHICLE ...uvvvreeneinenensenenennennnn. 1
56 00544-G4 NUT, B/16 — 24 ... i it et i iiascnisearonransaa 1
57 10385-G4 YOKE, CLEVIS .. ittt iiiitinenrnennenracnnnanannns 1
58 23030-G1 YOKE, BRAKE .. itititiiiiarererenrnenenornsecnanananans 1
59 15121-G1 WASHER, 5/16 ... .iiiiiiiiiiiirnenrneennnreonnnannnans 2
60 23061-G1 TUBE .t ittt i ittt et iteentineenetnnsentansnans 1
61 23463-G1 SPRING, COMPRESSION ......iiiiiinrninenrnennnncaennns 1
62 00892-G4 NUT, LOCK, 5/16 = 24 ... . .ttt it e ieierannneaenn 1
63 17979-G1 BUSHING, ACCELERATOR ROD ......cciiiinerrnenacennnns 1
64 13659-G1 BAR, EQUALIZER .. ..t i it ittt iiin it eeernrenanannneanns 1
65 10386-G3 PIN, CLEVIS .. ittt ittt iii et inrenranarancanannnns 1
5/30/90 EZGOLEUT] Pg. F4

AREEHE




vy

BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
66 10387-G3 COTTERPIN, 3/32 X 3/4 LG. .. vvi ittt it ii it ieneannnn 1
67 25124-G2 CABLE, BRAKE, PASSENGER SIDE (GAS/ELEC) ................ 1
68 25124-G1 CABLE, BRAKE, DRIVER'S SIDE (ELEC ONLY) ......ccvvvrvunnn.. 1
69 10386-G3 PIN, CLEVIS ...ttt ittt ittt it iee e s 2
70 10387-G3 'COTTERPIN, 3/32 X 3/4 LG. ..ottt ittt ittt innenennnnns 2
71 25124-G4 CABLE, BRAKE, DRIVER'S SIDE (GASONLY) .........co0veunnn 1
72
73 10386-G3 PIN, CLEVIS ...t i i e e i i st sttt e 2
74 10387-G3 COTTER PIN, 3/32 X 3/4 LG. .+t iiiiiit ittt iitteenennnnnns 2
75 12305-G1 RING, RETAINING . .....titiiiiiiitiitinniiieneennennnnennnnnns 4
76 10097-G6 BEARING FLANGED ...ttt i i ittt e e iienenen 2
77 12156-G1 CAM, HILL BRAKE ... ittt ittt ietenr e einaneennenrennnnns 1
78 14134-G2 0 0 1
79 00491-G3 SETSCREW, 1/4 = 20 X 3/8 LG. ...t itiiiiiintiirnnennnennnnnns 2
80 00414-G6 SCREW, 1/4 = 20 X 3/4 LG. ..ottt ittt iiieiiiiiennnnnnnns 2
81 00565-G7 WASHER, LOCK, 1/4 .. ittt it it c i ieecnanneans 2
82 15022-G1 BRACKET, CATCH ..ttt ittt ittt iieeerteeaannnnnns 1
83 11027-G2 NUT, LOCK, 1/4 = 20 ...t iiiiiiiiitiriietentinennnnnnnnnaenns 2
84
85
86 14061-G1 PEDAL BUMPER SERVICE KIT (INCLUDES ITEMS 87 -91) ........... 1
87 00150-G6 SCREW, #10 =24 X 3/4 LG, ... viiiiiiirinnnennenennennns 1
88 00559-G5 WASHER, #10 ... ittt ittt iieineineinnnnennenna, 1
89 13728-G1 - | BUMPER, RUBBER .........ciiivtiinvnvnnnnnnn e 1
90 00565-G5 - WASHER, LOCK, #10 .....tuiitiiiiiiiiinineenennranennnnns 1
91 00526-G3 NUT, #10 = 24 ... i it i i i ittt eaenn 1
Pg. F-5 5/30/90

EZGOLEITT]

BRESEHE



BRAKE LINKAGE ELECTRIC/GASOLINE POWERED VEHICLE

5/30/90 EZGOLEWTE Pg. F-6



' BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

13 - INCLUDES ITEMS 14-39
14 15 - INCLUDES ITEM 18

Pg. F-7

| =~ =] m | TEXTRON| 5/30/90
:



ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

BRAKE LINKAGE

cl V@
Jl?

J L
; /ﬁ

4 AJ
AC\ﬁ
JWVHS 40 LHVd - V@

—

/

69 wuansym v
Hva ¥3ZIYND3

16-28 SW31l S3ANTONI - 98

v2-6S ‘GS ‘€S SW3Ll S3ANTONI - IS
¥2-9S 'vS ‘25 SW3ALI S3ANTONI - 0§

(FOVXNN IMvdd TIH
ANV HOLvH31300V _33S) WHY 1OAld

318v0 Invue

SHU3HSYM NOIAN

<l =

2 =L

19 65 ¢9 g5

(=~ 1= [ TEXTRON Pg. F-8

5/30/90
| | IPIC]2]F}



vy

BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
1 14061-G1 PEDAL BUMPER SERVICE KIT (INCLUDES ITEMS 2-6) ............. 1
2 00150-G6 SCREW, #10 - 24 X 3/4 LG. ... .ttt rnnennreneannannas 1
3 00559-G5 WASHER, #10 ... .. iiiiiiiiiinientontensanenssoncensnass 1
4 13728-G1 BUMPER, RUBBER .......ciciiiiiniionrenroasanrnenannnnnans 1
5 00565-G5 WASHER, LOCK, #10 . ...ttt ittt irennrennnansnens 1
6 00526-G3 NUT, #10 — 24 .. . i i ittt tententantansossaneansnas 1
7
8 10386-G3 PIN, CLEVIS .. it i st etenttarenrnneaeeannaans
] 10387-G3 COTTERPIN, 3/32 X 3/4 LG. ... iititiiiie it inreteennnaeannnnns
10 12305-G1 RING, RETAINING . .....iiiiiitiii it iitienrenennsacraneanennens
11
12
13 22449-G1 BRAKE PEDAL ASSEMBLY, VEHICLES WITH BRAKE LIGHTS
(INCLUDES ITEMS 14 = 39) ... iitiiiiiiriannrrnsnsnnnnensnnes 1
14 22357-G1 ARM, BRAKE PEDAL .. ... iiiiiiiieiintnnennrnnenaennsnness 1
15 22360-G1 PEDAL, HILL BRAKE (COMPLETE WITH PAD, ITEM 18) ........... 1
16 156826-G1 BRAKE/HILL BRAKE PEDAL PAD KIT (INCLUDES ITEMS 17 - 20) 1
17 b S PAD, BRAKE PEDAL ...t iiiiiiiiiiiniiennninanneens 1
18 * PAD, HILLBRAKE PEDAL ......ciiiiivnrenrnnrannnanss 1
19 15766-G1 RIVET, SMALL HEAD .......iiiiiiiiiieiinrannannanas 3
20 16409-G1 RIVET, LARGE HEAD .......'iiiiiiinnnenrrnoenennnss 6
21 15809-G2 PLATE, BRAKE PEDAL . . ..ottt it iiiiiiienenennanranananans 1
22 16932-G1 PIN, HILL BRAKE PEDAL ....cctitiiiineienineeennsnnaneeanss 1
23 11737-G1 SPRING, TORSION .. .iitiiiiitnirneneeenrnnnenenneennnanss 2
24 12064-G1 PUSH NUT ..t ittt e e ie i i e ree i ineananannnns 1
25 00737-G7 T SCREW, #10 = 24 X 3/ LG. ' ve vt et e e eeeeineanns, 4
26 00739-G1 NUT, RUBBERWELD , #10 - 24 . ... ..ttt iiireennnnnnns 2
27 22362-G1 STANDOFF, BRAKE PEDAL . ... ..ciiiiiiieiiiineeennenrennnns 2
28 24938-G1 SPRING, CONICAL ...ttt ittt rneaeneeennenennanss 2
29 11098-G7 NUT, LOCK, #10 — 24 ... . ittt it iieennaeeenaaananns 2
30 10606-G1 SWITCH, MICRO .. ittt ittt it ittt iiteerarnennenennnnnnes 1
31 00138-G2 SCREW, #6 - 32 X 1 1/4 LG, ...tiiiiiiiriieinenenrnnnnnnns 2
32 00559-G3 WASHER, #8 ...t iiiiiiiiiiitriiieiearneeararerennnnnnans 4
33 00565-G3 WASHER, LOCK, #6 . .\'vvrerreeeeereennnnennnnnnnnnnnnnes 2
34 00525-GS NUT, #6 — 32 ..ottt ittt it ienttttaaernseaesonennnanas 2
Pg. F-9 | =4 cf = [ TEXTRON 5/30/90

[ | IPICI2|F]



BRAKE LINKAGE ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E,
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 13514-G1 SCREW, BRASS ... .iiiiiiii ittt iiintetneanannannannns 2
36 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 .......ccovviveneninnns 2
37 14628-G1 FASTON TAB ..itiiiiiiii i iiatnraetatnensaacnsnsaansaans 2
38 22447-G1 WIRE HARNESS, BRAKE .......cciiiiiiniiininneaininennnnnns 1
39 16172-G1 CLAMP, NYLON ..ttt ittt ittt tt ittt e iaranneneanas 2

40
41
42 14158-G1 BOLT, SHOULDER, 3/8 — 16 .ot iii ittt iiiiiiteaenieenanaannans 1
43 11079-G1 BUSHING, FLANGED, NYLON . ..ttt ittt ieieieiennannanannns 2
44 13197-G1 SPRING, TORSION ...ttt ittt it ittt iennetaansannnas 1
45 13521-G4 NUT, LOCK, 3/8 = 16 .. .ivitttiiiiin i iinincnnnnincnnanannnnas 1
46
47 10386-G3 PIN, CLEVIS ..ttt i ettt ettt ee e e rarenaananneens 1
48 10387-G3 COTTERPIN, 3/32 X 3/4 LG, .. iiiiiiiiiiiiiein i nnnncnennnsas 1
49
50 25101-G1 BRAKE LINKAGE ASSEMBLY, GASOLINE VEHICLE (INCLUDES ITEMS

B2, 54, 86 — 70) .. iiiiii it i i i et i ittt 1
51 25101-G2 BRAKE LINKAGE ASSEMBLY, ELECTRIC VEHICLE (INCLUDES ITEMS

L T 1 R {1 ) T 1
52 23062-G1 COMPENSATING LINK ASSEMBLY, GASOLINE VEHICLE (INCLUDES

ITEMS 64, 56 = 70) v .vviiii i iiiiniiiniiinariennrannnneas 1
53 23062-G2 COMPENSATING LINK ASSEMBLY, ELECTRIC VEHICLE (INCLUDES
ITEMS B85 — 70) .vvitiiiiiiiiitiiaeiiinentarasasneeannens 1
54 23175-G1 ROD, GASOLINE VEHICLE ........ciiiiiininninnnenensnns 1
55 23175-G2 |, ROD, ELECTRIC VEHICLE .......civiiiiiiniasnnnennnnnns 1
56 00544-G4 NUT, 5/168 — 24 ... ittt it ittt iieieenenes 1
57 10385-G4 YOKE, CLEVIS ..ttt it ittt iiinniieencneasneas 1
58 23030-G1 YOKE, BRAKE ... iiiiiiintiinntnenrtincennronnnseannnsns 1
59 15121-G1 WASHER, 5/18 ... ittt ittt it it ennneas 2
60 23061-G2 L = 1
61 23463-G1 SPRING, COMPRESSION .. ..tiiiiiiiiiiiiinianensrenanens 1
62 00532-G4 NUT, HEX, 5/16 = 24 .. ... ... ittt ienanrnannnn 1
63 17979-G1 BUSHING, ACCELERATORROD .......cciiviiiinnnrinnnnnn, 1
64 13659-G1 BAR, EQUALIZER ... .ottt ittt ittt ienniiennennennns 1
65 10386-G3 L TR 0 1
5/30/90 EZGOHIE Pg. F-10

| | IP|C]2]F]



BRAKE LINKAGE

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. i
ITEM| PART NO. 1 2 3 4 5§ DESCRIPTION QTY
66 10387-G3 COTTERPIN, 3/32 X 3/4 LG. .. i et iiiviveiennronnnnsonenns 1
67 25187-G2 CABLE, BRAKE, PASSENGER SIDE (GAS ONLY) ................ 1
68 25187-G1 CABLE, BRAKE, DRIVER'’S SIDE (GAS/ELEC) ......covvvvnrenrnn 1
69 10386-G3 PIN, CLEVIS ...t iiiiiii ittt ientanrsntonsonssssansnanss 2
70 10387-G3 COTTER PIN, 3/32 X 3/4 LG. ... i iiieiieiiirntranrnnnnnsas 2
71 25187-G3 CABLE, BRAKE, PASSENGER SIDE (ELEC ONLY) ........ccvuvne 1
72 25187-G1 CABLE, BRAKE, DRIVER'S SIDE (GAS/ELEC ) .......ccvvivvvvnvnne. 1
73 10386-G3 PIN, CLEVIS ittt it i ittt it ia et e eanseneansnneas 2
74 10387-G3 COTTER PIN, 3/32 X 3/4 LG. ..o iiititteineineieennnnenernnnaas 2
75 12305-G1 RING, RETAINING ......cciitiiitiiit it iennerneaneennannnnens 4
76 10097-G6 BEARING FLANGED ......iiiiiiiiiiinnnntnnreacanseanansonens 2
77 25103-G1 CAM, HILL BRAKE ... iiiiiiiiiiitineeneennonenanssoaarsncenas 1
78 14134-G2 7 = o O 1
79 00491-G4 SETSCREW, 1/4 - 20 X 3/8 LG. ...t itiiiiinirininineenanennns 2
80 00414-G6 SCREW, 1/4 — 20 X 3/4 LG, .o .oiiii it innnernnransannnsnans 2
81 00565-G7 WASHER, LOCK, 1/4 ... ittt ietet it e teniteaeatnanansnns 2
82 15022-G1 BRACKET, CATCH ... ittt iiitnncnnsneroesnnesnsonennss 1
83 11027-G2 NUT, LOCK, 174 = 20 .. i iritiiatintnnranroaransonssnnsnnsas 2
Pg. F-11 : EZGOIEITT] 5/30/90

NREEAE



BRAKE LINKAGE | ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

5/30/90 EZGOIEWE] ' Pg. F-12
:



CARBURETOR INTERNAL PARTS BV21

GASOLINE POWERED VEHICLE

18

** THESE ITEMS AVAILABLE

IN KIT FORM ONLY

Pg. G-1

EZGOIEOE

5/30/90



CARBURETOR INTERNAL PARTS BV21

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
1 24262-G1 CARBURETOR, BV 21-17 (INCLUDES ITEMS 3 - 30)
2
3 ¥ MIXING BODY . oiiiiitinii ittt ianieininecscnanennaanannss 1
4 * FLOAT BOWL . iiiiiiieiniiiiniistecannannsnsncnncannnnas 1
5
6 24929-G1 FLOAT, CARBURETOR ... .ottt ittt iiiniiennenenroannenas 1
7 24928-G1 FLOAT PIN oottt ittt it iete st nenaaroannenss 1
8 14677-G1 GASKET, FLOAT BOWL ...ttt ittt it iiii i i ieieeaeaannn 1
9 24930-G1 N 7474 N 1
10 14908-G1 JET, MAIN i i i ittt ettt et e 1
11 24932-G1 GASKET, MAIN JET ..ottt ii it ittt iieeniicannnn 1
12 24931-G1 GUIDE, HOLDER (MAIN JET) . ... .vieitiiiieiererenanennneans 1
13 14818-G1 WASHER, NEEDLE VALVE . ..... ... .. iitiiinrnenernrnennns 1
14 24927-G1 VALVE, NEEDLE ... ...ttt ittt iiniiieananannnns. 1
15 %k 3 P |10 PP 1
16 14820-G1 SCREW, PILOT ADJUSTING . ... i iiieii ittt iiiiineesnsnsanns 1
17 13633-G1 1 R 5 T o 1
18 15804-G1 SHAFT, CHOKE .. .iiiii ittt iiiaiinineeenineannronnnnns 1
19 24926-G1 VALVE, CHOKE ... ittt iiiiiieineninenannannnnnnns 1
20 14682-G1 VALVE, SETSCREW . ... .ttt it ittt it inenerernranaanns 3
21 18443-G1 PACKING (NYLON WASHER) .. ..covtvienrinnnnnrnnennonsnsns 1
22 18444-G1 “E” RING, CHOKE SHAFT ... .ottt iiiiiiniiiinssannnenss 1
23 24638-G1 SPRING, CHOKE .. .vtiiiiiiiiiitiieiieensnnnanronnensnannns 1
24 24935-G1 SHAFT, THROTTLE ... ..ot iii ittt iii e i ennes e 1
25
26 18442-G1 RING, THROTTLE SPRING . ......ciiiiiiiiiirnnenennenannens 1
27 24936-G1 SPRING, THROTTLE ....iiiiriiiritiiiinnsieenienenennannnns 1
28 24925-G1 VALVE, THROTTLE ...\ itiiiiiiit it iiiitnennrnensesnaennnnn 1
29 24934-G1 SPRING, THROTTLE ADJUSTING SCREW ............cevvuuann.. 1
30 24933-G1 SCREW, THROTTLE ADJUSTING ......ciiiiiinennnnnnnennennnn 1
31
32 24479-G1 = 2
33
34 00734-G5 NUT, LOCK, #10 = 32 ... .ttt iitiiiiitineiinnennneneneannnns 2
5/30/90 EZGOLEIE Pg. G-2

| IPICIG[11G]



CARBURETOR INTERNAL PARTS BV 21

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
% Indicates a component that is not available as an individual part.

GASOLINE POWERED VEHICLE

4 WHEEL

ITEM | PART NO.

1 2 3 4 5 DESCRIPTION

35
36
37
38 24937-G1

*kk
*k

39 18137-G4

kX

40 15793-G1

41 15794-G2

2 3

42 24641-G2

CARBURETOR REBUILD KIT ... . iuinii it ittt ittt in i iannens
GASKET, FLOAT BOWL . ..ottt ittt i iiiiiiciieicineanass
GASKET, MAIN JET .. ..ttt ittt iiiicennnaenns
L I
WASHER, NEEDLE VALVE ... ...ci ittt
NEEDLE VALVE ... . ittt it ittt esaennnnnens

N = Ko Y S
=3 i L S
JET, MAIN - e ettt e et e e et e e e e
JET, PILOT &ttt et e et e
o774 1 =
NEEDLE VALVE .t vvnneeeeneee et e e e eiee e eeiaeeenans
WASHER, NEEDLE VALVE ... ''evrneeeineetinneennnnnnss
GASKET KIT o eevvet ettt ettt et ettt e iaeeeaas
GASKET, FLOAT BOWL e eevveeenneeennneenns e

< GASKET, MAIN JET ettt teee e e e eee e e iieeeens
WASHER, NEEDLE VALVE .. .\vveeeennnnnneeeesannnnnneess
CHOKE LEVER KIT . ettt et teee e et e e e iee e ieeenas
SHAFT, CHOKE v v ettt e tee et e e et e e et ereiaeeens
VALVE, CHOKE .\ttt e et e et e iieeeenanens
SETSCREW, VALVE ... tvetett et et aineeninennn,
PACKING (NYLON WASHER) « v ttvneeeeneineennneennnnns
“E" RING, CHOKE SHAFT ASSEMBLY .....uu'ivrineernnneennnn
SPRING, CHOKE ... vvvevnneinnnss e
THROTTLE LEVER KIT .« ettt tteeeaee e ennaennnaesnaeens

A—L—L-AM—L-A—l—h-L-J—‘—l—‘-d—h—l—l—h-‘—h—&—h—l—l—h—&—&—k—hﬂ

Pg. G-3

EZGOLEIEN

5/30/90



CARBURETOR INTERNAL PARTS BV21 GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
-
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. =
<
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
SHAFT, THROTTLE . ...ttt it iiiei i iitenseneenneeennnnnnas 1
RING, THROTTLE SPRING ........c.itiiitiieintiiennnrnnnnenns 1
SPRING, THROTTLE .....itiiiiie ettt it ierernranrnenannns 1
VALVE, THROTTLE ... iitiiiiit ittt inennnanesnnennnnnss 1
%K SETSCREW, VALVE . .. ... .iiitiiinentereneneneenanenennns 1
k¥ THESE ITEMS AVAILABLE IN KIT FORM ONLY. ITEMS IN KITS
WITHOUT PART NUMBERS ARE LISTED IND{VIDUALLY.
5/30/90 EZGOMEE Pg. G-4

[_lPicicliG]



CLUTQHES GASOLINE POWERED VEHICLE

Pg. H-1 EZGOLIENT] 9/01/89



CLUTCHES

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 23817-G1 CLUTCH, DRIVE .. itiiiiiiiiiitncannanrotnsnsensnencssnannnnns 1
2 23213-G1 WASHER, PILOT ... iiiiiiiiiitiiirtnnrarasasnennsasnsnaannns 1

3

4

5 00566-G2 WASHER, LOCK, 7/16 ...\ iititeieiiinnrararnrenansasnsanannns 1

6 00473-G9 SCREW, 7/16 — 20 X 6 1/2 LG. ...t iririieeernrsrarnnnannenns 1

7 XXXXX-XX | BELT, STARTER/GENERATOR (SEE SECTION N FOR PART NUMBER

AND QUANTITY)
25244-G1 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 16) ........... 1

10 24594-G1 RING, RETAINING ........iiiiiiriirerararanennnenerosonanas 1
11 25245-G1 SPRING, COMPRESSION ... iviitiieieiiennnnrossoanensnnsnns 1
12 24596-G1 BUTTON, RAMP ...ttt ittt ittt tee et reenanannnasannnnes 3
13 24598-G1 SCREW, #8 — 32 X 3/4LG. ...ciiiiiitinrnnannansansnennnnns 3
14

15

16 24600-G1 WASHER, SPACER ...\t iiiiiii e ieiirnearnnnnenanenernnens 2
17 X RAMP i i i i i i ittt ettt a et 1
18 X SHEAVE, MOVEABLE .......iiiiiiininninnnneernsnesannnnns 1
19 3 SHEAVE AND POST ... iiiiiiieieietineneannnencnsaannennnns 1
20 22496-G1 WASHER, RETAINING ....iiiiiiiiiiinitenrnnenrarensasnoanannns 1
21 00565-G8 WASHER, LOCK, 5/16 ... ittt ittt itntenstansnsansnansns 1
22 00441-G8 SCREW, 5/16 - 18 X 4 LG. ... .iiiiriiiirnrneeennrecancannnnas 1
23 | 22337-G1 | BELT, DRIVE . e.uevuennnenninainannanannannnnnnn, e 1
24 %k bULLER,CLUTCH ............................................. AR

%k SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
5/30/90 EZGOLENT Pg. H-2

[ [PICiG]2]H]



CRANKCASE GASOLINE POWERED VEHICLE

1 = INCLUDES ITEMS 2-8

Pg. J-1 - EZGOMEIT] | 5/30/90
:



CRANKCASE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. :ﬂ:
* Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1 2 3 4 5§ DESCRIPTION QTy

1 24503-G1 CRANKCASE ASSEMBLY (INCLUDES ITEMS 2-8) ........ccv0vuunn 1
2 * CRANKCASE HALF, FRONT ... itiiiireiiiiiiernrneenenrennnns 1
3 16582-G1 PIN, DOWEL ...ttt ittt it itettretaanennoenennnanonens 2
4 24504-G1 = P 3
5 14524-G1 S Y I 2
6 ¥ CRANKCASE HALF, REAR . ...t vititniannennenenrnnnsonnnenns 1
7 14525-G1 STUD, MID X 45 mm LG. ... ..tiiiiinininernenrennnenannnn 4
8 18437-G1 BOLT AND CAPTIVE WASHER, M8 X 1.25 X 75 mm LG. ......... 3

9

10

11 14528-G1 WASHER, LOCK, 10 MM ...ttt iiiiienetitnnenrnennenennnna 4
12 14529-G1 NUT, MI0 X 1,25 . it i i i it ieeeneetenenesnnonnnnnas 4
13 '
14 15466-G1 SPACER, (2 MM . iiiiiiiiiiiiiieinitenenerneeneanennennenenns AR
15 15466-G2 SPACER, .1 MM ittt iiitneeernaenenneonennennnns AR

5/30/90 EZGOLEWTE Pg. J-2

|_IPICIGI1]J]



CRANKSHAFT AND PISTON GASOLINE POWERED VEHICLE

PISTON UNIT, ITEM No. 8 AND PISTON RING, ITEM No. 10
ARE ALSO AVAILIABLE AS PART OF TOP OVERHAUL KIT.
SEE CYLINDER BREAKDOWN FOR PART NUMBER.

Pg. K-1 EZGOLET 5/30/90



CRANKSHAFT AND PISTON

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
1 24513-G1 CRANKSHAFT/CONNECTING ROD UNIT ... .iiviierinrinrenrnnenas 1
2 21965-G1 BEARING .......0iiitiiiiiiirtnrneteenanronnasssesnssnansnnns 1
3 21966-G1 PIN, PISTON ... . iiiiiiitiintinninntnnncesosssocsssensaassnnaas 1

4

5 14541-G1 RING, RETAINING ...ttt innennronsentonsosansssnsnnseneans 2
6 16863-G1 KEY, WOODRUFF ... titetiiiiierecnarannentnenennnasesananens 1
7

8 24618-G1 PISTON AND RING KIT (INCLUDES ITEMS 9 AND 10) ......ccvvvvnrnnn 1
9 24514-G1 17 18 1
10 14995-G1 RING, PISTON ........ e e e e ie ettt et e 2

5/30/90 EZGOLEITE Pg. K-2

| |PICIGI1]K]



GASOLINE POWERED VEHICLE

CYLINDER

5/30/90
| {PICIGI1IL]

EZGOLENTE

Pg. L-1



vyvy

CYLINDER

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. :‘.:.‘:
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 24505-G1 CYLINDER ASSEMBLY (INCLUDES ITEMS 2 AND 3) ......cvvvvernnnn 1
2 * CYLINDER . ...iiiiiiitiieinentanaasnsnsaanssannsnsnanssns 1
3 24506-G1 STUD, EXHAUST PORT, M8 X 1.25 / 5/16 X 18 X 36 mm LG. .... 2

4

5 14533-G1 GASKET, CYLINDER ... iitiiiiii ittt ietneetnensncnecnnannsas 1

6 24512-G1 GASKET, HEAD ........... e e e tae ettt it 1

7

8 24511-G1 CYLINDER HEAD ..t iti ittt it teiatentannsssensnsannssaeasnsas 1

9 16430-G1 SPARK PLUG WITH WASHER .. ... ittt iicnannennnann

10 24320-G1 BOLT AND CAPTIVE WASHER, M8 X 1.26 X 36 mm LG. ............ 6
11

12

13 24507-G1 INTAKE MANIFOLD ASSEMBLY (INCLUDES ITEMS 14 AND 15) ........ 1
14 * INTAKE MANIFOLD .. .iviiiiiiiiiaiennnaannsneannsaannsanns 1
15 14526-G1 STUD, MB X 1.00 X 40 MM LG, ....iiviiiininiicnnnnennnnnss 2
16

17 24509-G1 GASKET, REED VALVE ... .. iiiiiiiiiiiiiiiecninennntasnnnonns 2
18 24510-G1 REED VALVE UNIT ...ttt iiiiiiiiesiitnsntiaannsensnnnnns

19 24299-G2 BOLT AND CAPTIVE WASHER, M6 X 1.00 X 30 mm LG. ............ 4
20
21 24619-G1 CYLINDER OVERHAUL KIT (INCLUDES CYLINDER, STUDS, PISTON AND

RING KIT, AND REQUIRED GASKETS) . .vvvvviniierinnnnnrnacnnens 1
22
23 24624-G1 .| GASKET SET (INCLUDES ITEMS 5, 6, 17, EXHAUST GASKET AND
INTAKE MANIFOLD TO CARBURETOR GASKET) .......coovvuvinnen. 1
5/30/90 EZGOLIEUE

[ [PICIGI1]L]

Pg. L-2



GASOLINE POWERED VEHICLE

ELECTRICAL SYSTEM - 1989/ EARLY 1990

NN
[

S——

06-88 SW3.Ll S3ANTONI 48
86-.8 SW3Ll S3ANTONI 98

Wviaa

"HOLVINDIH IOVLIOA ANNOUD OL 3UIM HIJWNF LHOHS V S3SN WILSAS TvOIHLO313 3HL 40 NOIS
“H3A 0661 WALV 3HL "WOHL SLHVd H3QHO OL NOILO3S HOIHM 3NINYILIAA OL .8, UV.LIA HLIM
HOLVYIND3Y JOVLIOA S.3T0IHIA HNOA IUVAWOD ATINAIUVD ‘SLHVd ONIHIAHO 3HO438 310N

5/30/90
[ IPICIGI1]M]

| =" o1 = ] TEXTRON|

Pg. M-1



ELECTRICAL SYSTEM - 1989/ EARLY 1990 GASOLINE POWERED VEHICLE

FUSE 7
HOLDER | F-N-R 7

79
FUSE 80 SwrteH SOLENOID 75
/
IGNITION /
SWITCH / Nes
69
78
< AT
76 65" . VOLTAGE
ACOEHERATOR ! 72 L1 REGULATOR
~ 62 15
— 1
L | ‘

61 INCLUDES ITEMS 62 ~ 72

THIS ILLUSTRATION IS FOR HARNESS AND WIRE IDENTIFICATION ONLY.
SEE OPERATION AND SERVICE MANUAL FOR ACTUAL WIRING DIAGRAM.

\

NOTE: BEFORE ORDERING PARTS, CAREFULLY COMPARE YOUR VEHICLE'S VOLTAGE REGULATOR
WITH DETAIL “B” TO DETERMINE WHICH SECTION TO ORDER PARTS FROM. THE LATER 1990 VER-
SION OF THE ELECTRICAL SYSTEM USES A SHORT JUMPER WIRE TO GROUND VOLTAGE REGULATOR.

5/30/90 EZGOIENT | Pg. M-2
'




ELECTRICAL SYSTEM - 1989/ EARLY 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 XXXXX-XX | FORWARD-NEUTRAL-REVERSE SWITCH (SEE SECTION P FOR PART
NUMBER AND QUANTITY)
2
3 00414-G6 SCREW, 1/4 = 20 X 3/4 LG, s it iiiireiiennenrnrosnssasnsananas 2
4 00559-G7 WASHER, 1/4 .. ittt ittt ieinreeenroeaerecasnsasassanns 2
5 11027-G2 NUT, LOCK, 1/4 — 20 ... .iiiiiiiiititieernenaneneanonennnneans 2
6
7 00565-G8 WASHER, LOCK, 5/16 .. itiitittitieenreecnenrnrenenenennnnens 4
8 00544-G3 NUT, B/16 = 18 ..ttt it e e ittt teenenerneennnanens 4
9
10 22658-G1 ELECTRICAL CONTROLS ASSEMBLY (1989/ EARLY 1980), (INCLUDES
TEMS 11 = 17) ittt i i i i ittt tn et ineeeenanenrnnas 1
11 23781-G1 IGNITOR UNIT (19897 EARLY 1990) ......civienvevenenrnnnnnns 1.
i2 16530-G1 REGULATOR, VOLTAGE (1989/ EARLY 1990) ......vvvvvivnnnnn 1
13 * WASHER, LOCK, 5 mm .......iiiiiiininineiniennannnnns 3
14 b 3 SCREW, 5mm X BmmLG. ...viiieiininiinneenennnennns 3
15 22657-G1 WIRE HARNESS, VOLTAGE REGULATOR (1989/ EARLY 1990) ..... 1
16 22369-G1 PANEL, ELECTRICAL .. ...iittiitneinnnrnenenernrenenennnnns 1
17 11027-G2 NUT, LOCK, 174 — 20 .. ittt it iiineteenvnennasnnonnannnnns 4
18 16172-G1 0 I 8
19 00561-G7 WASHER, 1/4 ... ittt ititeeeeeenraenesaensnaennnsnees 4
20 11027-G2 NUT, LOCK, 174 = 20 . ... itiitiiineeenenennreresesenanaananns 4
21 11845-G2 CLAMP, INSULATED ... iiittittenennneceenenennnnensneasanannas 1
22 11027-G2 NUT, LOCK, 174 — 20 ... iiiiniitiiintenenrnennoneneneoennnnnns 2
23 16542-G1 | SOLENOID, 12 VOLT .. .iviitennennnnennnennnennnns i eeereaeeans 1
24 22656-G1 WIRING HARNESS, SOLENOID ..\ v tvtetteeeeeneeeenannenns 1
25
26 00526-G4 NUT, #10 = 32 ittt ittt it iiiteneneenennnnnnneennnnenns 2
27 00565-G5 WASHER, #10 ..ttt iiiiiiiiteieernnrnenneeneenensennennnnnnnes 2
28 14628-Gt FASTON TAB ..t tiitii ittt ieeteteneenneneeneoneunsoennnnnes 2
29 00544-G4 NUT, 5/16 = 18 .ttt it itetetnrernrnrnsnsosenensnns 2
30 00565-G8 WASHER, LOCK, 5/16 ... iiiiiiiiiiiiiiiiieeiinennenrnnennannas 2
31
32
33 19548-G1 BATTERY, 12 VOLT .. iiiiiiiiiiiiiiineeneeneenennenennennennas 1
Pg. M-3 EZGOENE 5/30/90

[_|PICIG] 1 M|



ELECTRICAL SYSTEM - 1989/ EARLY 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 19913-G1 RETAINER, BATTERY ......0uitvvivronscnrenrsercacsorsaasosanas
35 18261-G2 ROD, BATTERY HOLD DOWN . .....0iitieienrnnrsarnnrnaesonaaas
36 19915-G1 ROD, BATTERY HOLD DOWN .. ... .t tiieininnroeeonsnenconsaans 1
37
38 20294-G1 BATTERY CABLE, NEGATIVE, GXT-/GXI-800 ............ccvvuvunn. 1
39 20294-G3 BATTERY CABLE, NEGATIVE, GXT-/GXI-300 .......c.cvvviinvnnnnns 1
40 11027-G2 NUT, LOCK, 1/4 — 20 ...t iiiiiiiiiitretnnsnceaesnneeasonnanss 3
41 00571-G2 WASHER, 5/16 .. .iiiiiitiiniiiinnretaaronseatsasansansannsas 2
42 00414-G6 SCREW, 1/4 — 20 X 3/4 LG, ..t ittt ettt ititeenntancenennnens 1
43
44 00962-G1 SCREW, 5/16 — 18 X 1 1/4 LG. ... vt nrnrerernnnncensrnacnnnans
45 00565-G8 WASHER, LOCK, 5/16 ... iitiiiiniintentnntineentnaraasansans
46 00532-G3 NUT, B/16 = 18 .. ittt it ittt tentnetnnsaarenssoesnsanns
47
48 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 49 - 52 AND
ADDITIONAL PUSHON TERMINALS) ...t iiiiiiiiiinciatnaeannnnnans 1
49 X SWITCH, IGNITION ...t iiiiiiirirn e e tiennennnoaeennaens 1
50 00568-G6 WASHER, LOCK, 3/4 . ... ittt ittt inennrerarananennnans 1
51 17137-G1 NUT, FACE .. ittt iiieatintnneeetanseasnaseescnasnans 1
52 17063-G1 KEY, IGNITION ...t itiiiiiiiirtieneenrneneaenarananannas 2
53
54 10606-G2 SWITCH, MICRO ... iiiiiiiiiiiiiinnenranneracnenaneneanaannens 1
55 00139-G2 SCREW, #6 - 32 X 1 1/4 LG, .ottt iirnennenrnenoentnnnnnens 2
56 00525-G5 NUT, #8 ~ 32 ittt ittt iieattntasnesssnnnansnseonaennns 4
57 | 24029-G1 = | SPACER .. ..tututettteteneneneieneananananeasineneanananens 1
58 00565-G3 WASHER, LOCK, #6 .o iv it iiiiiiiiiiitnietnenenernenenranannans 2
59
60 13514-G1 SCREW, BRASS, #6 - 32X .22 LG, ....0vtiiiiniinenrnennnnnnn 2
61 22639-G1 WIRING HARNESS, STARTER/GENERATOR (INCLUDES ITEMS 62 - 72) 1
62 22620-G1 WIRE, (F2 TO SOLENOID) .. uiv ittt inerernreeneennneenannns 1
63 22622-G1 WIRE, (A2 TO B) ttiitiiiiiiititinennenenennneencannenenens 1
64 22623-G1 WIRE, (F1 TO A) toiiiiiietit it iitnenteaenenansoanaeannnns 1
65 22621-G1 WIRE, (A1 TO D) .ottt iier it tenennrnrernenacensanannnnns 1
66 22617-G1 WIRE, (CTOGROUND) ...ttt itiieeennreennenrnenacanenennns 1
67 19641-G1 WIRE, (DF TO GENERATOR) ... vtitietireiiieennennenennenens 1
5/30/90 EZGOIENE Pg. M-4

[ [PICIG[1M]



ELECTRICAL SYSTEM - 1989/ EARLY 1990 GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
68 22615-G1 WIRE, (CTO SOLENOID) ....iviiiinininnnnnnensnsnsonennnns 1
69 17618-G1 B O 7
70 16563-G1 BOOT, RUBBER ......citiiiiiiinnuernnnsonnaeennsnsannanns 4
A 16563-G2 BOOT, RUBBER ......tituiiuinninnneeasnsasssnnsnsaanonanns 1
72 18834-G1 LOOM, FLEX ...tiiiiiiiiiiiiiietiitnrnersnennnnsannnsanns 1
73 XXXXX-XX | STARTER/GENERATOR (SEE SECTION KK FOR PART NUMBER AND QUANTITY)
74
75 19919-G2 BATTERY CABLE, POSITIVE . . .. vttt ittt it iesreneenrenenannas 1
76 16754-G1 WIRE (ACCELERATOR MICRO SWITCH TO F-N-R MICRO SWITCH) .... 1
77 22625-G1 WIRE (ACCELERATOR MICRO SWITCH TO SOLENOID) .............. 1
78 20867-G1 WIRE (IGNITION SWITCH TO F-N-R MICRO SWITCH) .........c0vniunn 1
79 22624-G1 FUSE HOLDER AND WIRE ASSEMBLY (INCLUDES ITEM 80) .......... 1
80 18392-G3 FUSE, 25 AMP .. ...ttt ittt tiiteintinensnsans 1
81
82
83
84
85
86 24202-G1 COIL AND BRACKET ASSEMBLY (INCLUDES ITEMS 87 -98) ......... 1
87 23782-G1 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 88 -90) ........... 1
88 * IGNITION COIL . .viiiiieii ittt iiniisrienneonsnnsnannnns 1
89 17420-G1 NIPPLE, COIL ...ttt ittt it innsenarasnsacnsasns 1
S0 17373-G1 | CLAMP, COM i vttt ittt it iittierattnennsrosacannsans 1
91 23794-G1 L BRACKET, COIL ...itiiiniiiiiiiiieinrannscneansnonnsnons 1
92
93 17014-G1 LEAD, SPARK PLUG .....ciiiiiiniiinneniienrnntnsncennnanss 1
94 18345-G1 GROMMET ...ttt ittt iiitieriicanransnnnaosncansnonns 1
85 24477-G1 SCREW, BRASS, 5mm .....ciiiiiiiiiiiiniiennionsnnnnannss 2
96 51407-G1 WASHER, LOCK, 5 mm ... oottt ietrinenneesnannns 2
97 51408-G1 WASHER, B MM ... ittt iiiienertentnsnsaonansnns 2
98 30202-G1 = 0 2
99
100 24299-G1 SCREW AND CAPTIVE WASHER, M6 X 1.00 X 18 mMm LG. .......... 1
Pg. M-5 EZGOLIENT] 5/30/90

[_IPICIGI1 M|



ELECTRICAL SYSTEM - 1989/ EARLY 1990 GASOLINE POWERED VEHICLE

5/30/90 EZGOLMEWTE Pg. M-6



GASOLINE POWERED VEHICLE

ELECTRICAL SYSTEM - LATER 1990

FIRST USED FOR LATER 1990 MODEL YEAR

06-88 SW3LlI S3ANTONI L8
86-28 SW3Ll S3ANTONI 98

HOLVIND3H 39DVLIOA GNNOHDO OL 3HIM HIJWNF LHOHS V S3SN WALSAS TvOIdLO313 IHL 40 NOIS
“H3A 0661 H3ALVT JHL "WOYHd S1HVd H3QHO OL NOILO3S HOIHM 3NINY3L3A OL .8, NV.LIA HLIM
HOLVINO3Y 39VLIOA S.ITOIHIA HNOA FUVAIWOD ATINSIHYD ‘SLHVH ONIHIGHO 3HOL3E 310N |

5/30/90
[IFclelzM]

EZGCOIEUED

Pg. M-7



ELECTRICAL SYSTEM - LATER 1990 GASOLINE POWERED VEHICLE
FIRST USED FOR LATER 1990 MODEL YEAR

FUSE
HOLDER

SOLENOID 75

IGNITION
SWITCH

ACCELERATOR
SWITCH

VOLTAGE
REGULATOR

61 INCLUDES ITEMS 62 - 72

THIS ILLUSTRATION IS FOR HARNESS AND WIRE IDENTIFICATION ONLY.
SEE OPERATION AND SERVICE MANUAL FOR COMPLETE WIRING DIAGRAM,

NOTE: BEFORE ORDERING PARTS, CAREFULLY COMPA
WITH DETAIL “B” TO DETERMINE WHICH SECTION TO ORDER PARTS FROM. THE LATER 1990 VER-
SION OF THE ELECTRICAL SYSTEM USES A SHORT JUMPER WIRE TO GROUND VOLTAGE REGULATOR.

5/30/90 (=2 c{= ] TEXTRON Pg. M-8

|_IPICIGI2 M|




ELECTRICAL SYSTEM - LATER 1990

. FIRST USED FOR LATER 1990 MODEL YEAR

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. R
When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 XXXXX-XX | FORWARD-NEUTRAL-REVERSE SWITCH (SEE SECTION P FOR PART
NUMBER AND QUANTITY)
2
3 00414-G6 SCREW, 1/4 — 20 X 3/4 LG, ..t ti ittt et tenennneerennnnnennns
4 00559-G7 WASHER, 1/4 ......... e st e e se ettt e
5 11027-G2 NUT, LOCK, 1/4 — 20 ... .ittttiiereneenaenrenenensnnneenrnnas
6
7 00565-G8 WASHER, LOCK, 5/16 ... iiiiiiiitiitnntertrnenonnensasnannnns 4
8 00544-G3 NUT, B5/16 = 18 .. ittt it i it e e arneeeenrnenennanennns 4
9
10
11 24881-G1 IGNITOR UNIT (LATER 1990) ..ottt iriretenrneananencnennnns 1
12 24883-G1 REGULATOR, VOLTAGE ASSEMBLY (LATER 1990) .......cvvvvvnvnnnn 1
13 * WASHER, LOCK, 5 mm ... ..iiiiiiiiiinirnennenenennnnns 3
14 * SCREW, 5 mm X 8mm LG, .....ciiiiiniiiinetnnnnceannnans 3
15 12914-G1 FASTON TAB ..ttt itinierreenneanrareeeanasnsasancaans 4
16 24882-G1 WIRE ..t it ittt et ettntnesnonaasnesonsnenannnns 1
17
18 24876-G1 LABEL, WARNING ~ BATTERY GROUND ......covvrverernrncennnens 1
19 00561-G7 WASHER, 174 . ittt ittt e rnnneenanrsensoennnnanns 4
20 11027-G2 NUT, LOCK, 1/4 = 20 ...t iiiiriiin e ietntenrerasennnennesnnns 4
21 11845-G2 CLAMP, INSULATED .. ..itiiiinttntvenennensanoannaaenanennnns 1
22 | 11027-G2 NUT, LOCK, 174 =20 ... .iiiiiiirerennneeernnnnnneannnns e 2
23 16542-G1 SOLENOID, 12 VOLT .. iiiiittetinnnnnaenoenennnenasasenennas 1
24 24874-G1 ~ | WIRING HARNESS, ELECTRICAL CONTROLS (LATER 1990) ........... 1
o5 g
26 00526-G4 NUT, #10 — 32 .ottt i ittt et enraennnennensasnnnenns 2
27 00565-G8 WASHER, LOCK #10 ...ttt iieirenenenennnnensenneannennns 2
28 14628-G1 FASTON TAB .. ittt iiiiiitietteentnrneeetonnorencarsesnnnenns 2
29 00544-G4 NUT, B/16 = 18 ..ttt ittt it iieaeneeenneneneansnannnnans 2
30 00567-G8 WASHER, LOCK, 5/16 ... iviiiiiiiinrriinereannnrnsoenronns 2
31
32
33 24775-G1 BATTERY, 12 VOLT .. .iiiiiiiiit it iiieenetenenenonnananenenns 1
34 18258-G2 RETAINER, BATTERY ...ttt ititennrnrnnnenennnnnnanenenas 1
Pg. M-9 EZGOMIENT 5/30/90

[_[PICIG[2M]



ELECTRICAL SYSTEM - LATER 1990

.- FIRST USED FOR LATER 1990 MODEL YEAR

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PART NO. 1 2 3 4 5§ DESCRIPTION QTYy

35 18261-G1 ROD, BATTERY HOLD DOWN .. .iuiiiitineneneenencnonnenennnans 1
36 18262-G1 ROD, BATTERY HOLD DOWN .. ..itiiiiiiiernrnrnronennnenennnnas 1

37
38 20294-G1 BATTERY CABLE, NEGATIVE ... ittt iiiiiieenenrennernnnenans 1
39
40 11027-G2 NUT, LOCK, 1/4 = 20 .. \itiiriteietenereeeenrerenensnsnnannns 3
41 00571-G2 WASHER, 5/18 ... ittt ittt it ittt reeneenrannareensnans 2
42 00414-G6 SCREW, 1/4 = 20 X 3/4 LG, ..ot iit ittt iee it iieeteennenennennn. 1
43
44
45
46 00669-G3 NUT, B5/16 — 18 ittt ittt ittt iieenenanenesennsnensnans 2
47
48 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 49 - 52 AND

ADDITIONAL PUSHON TERMINALS) .. ...ivitriinenrnenenennnnnnnns 1
49 X SWITCH, IGNITION ...ttt ittt itite it iiernnnnnannnnns 1
50 00568-G6 WASHER, LOCK, 3/4 ... iiiiiiiiiiineinnenenneeneneennnnnas 1
51 17137-G1 L R O 1
52 17063-G1 KEY, IGNITION ...ttt ittt ittt rnenreensnecanneans 2
53
54 10606-G2 SWITCH, MICRO ..t tiii ittt iieeteieeeneenneennacnnennnennns 1
55 00139-G2 SCREW, #6 = 32 X 1 1/4 LG, .ottt ittt it iieeernneneennnns 2
56 00525-G5 NUT, #6 = 32 ittt ittt iieitnenrenenreraseseanananns 4
57 24029-G1 S 7 L 1
58 00565-G3 ~ | WASHER, LOCK, #6 .. .vvvverrrnnnnnnnnnnnnereeeeieessseennens 2
58 ’
60 13514-G1 SCREW, BRASS, #6 ~ 32 X .22 LG, ..uiivirrinnrnnernnennnnnnens 2
61 24767-G1 WIRING HARNESS,POWER (INCLUDES ITEMS 62 -72) ............. 1
62 24758-G2 WIRE, (F2 TO SOLENOID) .. iviitieineniinenrennrnnensnnenns 1
63 24758-G2 WIRE, (A2 TO B) ttiitiiiiiiiiiieinnenennrnnenneneenennenns 1
64 24758-G1 WIRE, (F1 TO A) L .iiiiiiiiiiiin ittt nenernensnraenennannns 1
65 24758-G4 WIRE, (A1 TO D) i iitiiiiiiiiiit it enrnreennsnenenenenennnas 1
66 24758-G3 WIRE, (CTOGROUND) ....iviiitiniinennrnennnnnnnennenns 1
67 19641-G3 WIRE, (DF TO GENERATOR) © .t itvrvrnrneenenrnenrannenensnns 1
68 22615-G1 WIRE, (CTO SOLENOID) ...iuverenenrnnnneneennennnans SR 1

5/30/90 EZGOLHEIE Pg. M-10

| IPICIG]2 M|



ELECTRICAL SYSTEM - LATER 1990

-FIRST USED FOR LATER 1990 MODEL YEAR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION QTyY
69 17618-G1 CLAMP, NYLON ... ittt ittt s esatnraannen 7
70 16563-G1 BOOT, RUBBER .....citiitiiiinninsnensnsiesssnsosnaaannens 4
71 16563-G2 BOOT, RUBBER ......iiiiiiiiiitniniinintetninsnnnaennnens
72 18833-G1 LOOM, FLEX . ttitiiiiiiiit ittt e nssiasnsaannineannsns 1
73 XXXXX-XX | STARTER/GENERATOR (SEE SECTION KK FOR PART NUMBER
AND QUANTITY)
74
75 25409-G1 BATTERY CABLE, POSITIVE . ..o ittt ittt teneeeannnann 1
76 16754-G1 WIRE (ACCELERATOR MICRO SWITCH TO F-N-R MICRO SWITCH) . 1
77 22625-G1 WIRE (ACCELERATOR MICRO SWITCH TO SOLENOID) .............. 1
78 20867-G1 WIRE (IGNITION SWITCH TO F-N-R MICRO SWITCH) ................ 1
79 22624-G1 FUSE HOLDER AND WIRE ASSEMBLY (INCLUDES ITEM 80) .......... 1
80 18392-G3 FUSE, 25 AMP ...ttt ittt ittt it e it aaaniaaaneanannnn 1
81
82 17618-G1 CLAMP, NYLON ..ttt ittt it ittt tteeiteenannannsnaennnnas 8
83 11845-G2 CLAMP, INSULATED ...ttt tii it iiiietnnntneesnsaansanensnoas 1
84
85
86 24202-G1 COIL AND BRACKET ASSEMBLY (INCLUDES ITEMS 87 - 98) ......... 1
87 23782-G1 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 88 -90) ........... 1
88 * IGNITION COIL .. iiiiii ittt i it ittt ea i inanannsn 1
8s 17420-G1 NIPPLE, COIL ...ttt ittt it inienannennns 1
80 17373-G1 . CLAMP, COIL .. v v v it ittt icinannaae e 1
91 | 28794-G1 | . BRACKET, COIL «..\uveressrtieeeie e, 1
92
93 17014-G1 LEAD, SPARK PLUG ...\ttt iiiiinntinennronennennnn 1
94 18345-G1 GROMMET ..ttt ittt it tee i ienensnesoecnanosanennens 1
95 24477-G1 SCREW, BRASS, 5mm ......ciiiiiiiiiiiiiiiiiinrneennnnn. 2
96 51407-G1 WASHER, LOCK, 5mm ...ttt it iiieennnananans 2
97 51408-G1 WASHER, B mm ... it i i i it 2
98 00945-G1 WASHER, ALUMINUM ... it iiie it i iereenenennnns 2
99
100 24299-G1 SCREW AND CAPTIVE WASHER, M6 X 1.00 X 18 mm LG. .......... 1
Pg. M-11 EZGOLEuUT] 5/30/90

[ [PIC]IG[2m]



ELECTRICAL SYSTEM - LATER 1990 GASOLINE POWERED VEHICLE
FIRST USED FOR LATER 1990 MODEL YEAR

5/30/90 EZGOLEITET] Pg. M-12



ENGINE AND STARTER , GASOLINE POWERED VEHICLE

Pg. N-1 EZGOMEMT 5/30/90



ENGINE AND STARTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. i
ITEM| PARTNO. |1 2 3 4 5 - DESCRIPTION QTY
1 24623-G1 ENGINE, EC 25 - 3 PG., SERVICE ......iiitiirnenrrnrnrnnnnenens 1
2 00288-G8 SCREW, 7/16 — 14 X 1 LG, ..ttt iiitittttetoennsarasneaneannsas 4
3 00566-G2 WASHER, LOCK, 7/16 ...ttt ittt iiiititearnntnansnsnanaraenns 4
4 00922-G3 WASHER, 7/16 ... . iitiiiiiiniretnntnososionennsnesnneaananses 4
5
6 24260-G1 TUBE, EXHAUST ...ttt iiiitninrtreetnssecensroocannnnens 1
7 12394-G1 GASKET, EXHAUST ... iiiiiiiiitiie e ietetnenacacnsanenennnans 1
8 18110-G1 WASHER, LOCK, B MM ... . ittt iiiitiien it ieeentnrereerannns 2
9 51401-G1 NUT, B/16 = 18 ..ottt i i i i ettt n et e ennecanens 2
10
11 XXXXX~XX | ENGINE FRAME (SEE SECTION W FOR PART NUMBER AND QUANTITY)
12 XXXXX-XX | STARTER/GENERATOR (SEE SECTION KK FOR PART NUMBER AND
QUANTITY)
13 16548-G1 BELT, STARTER .. .iitiittieteteeeneratnrorneeesnenennnnnnnns 1
14 00938-G4 SCREW, 1/2 = 13 X B LG, .. iiiiiiiiintiiitnernrnrentnearanenns 1
15 00560-G3 WASHER, 1/2 . ittt ittt iteeaanenenarasereenannnans 1
16 00566-G3 WASHER, LOCK, 1/2 ...ttt ittt ieetinenenenrnenesnenannnns 1
17 00533-G1 L e K O 1
18 24635-G2 SHIMS L i i i ettt et a et e AR
19 24686-G1 STARTER/GENERATOR SUPPORT . ....tvtiiienrnrnenrnronensoans 1
20
21 24667-G1 ROD, ADJUSTING . ..iitiiiittietnrrnennnacenoroonencnnnnnnens 1
22 00532-G6 L T - e 1
23 00566-G1 | WASHER, LOCK, 3/8 ... civiiiininriirnnnnennnnnnn IR REE 1
24 24668-G1 'Bl._JSHING, GUIDE SUPPORT ... tititintienrenrernonarneneenennans 1
25 | 24679-G1 | BRACKET, STARTER ... ...'urennneennneenee e e eeeeaannns 1
26 18711-G1 BOLT AND CAPTIVE WASHER, M8 X 1.26 X 80 mm LG. ............ 2
27
28 XXXX-XX DRIVE CLUTCH (SEE SECTION H FOR PART NUMBER AND QUANTITY)
5/30/90 EZGOLEUTT

| 1PICIGI1IN]

Pg. N-2



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC/GASOLINE POWERED VEHICLE

2-32

N

1 — INCLUDES ITEMS
2 ~ INCLUDES ITEMS

Pg. P-1 =g i | TEXTRON| 5/30/90



FORWARD-NEUTRAL-REVERSE SWITCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
%k Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTYy
1 22635-G2 FORWARD-NEUTRAL-REVERSE SWITCH ASSEMBLY (INCLUDES
ITEMS 2 = 32) .ottt it it ittt ettt e seeerenensnnennnnns 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) .......... 1
3 | 24940-G1 STOP \'vviiiinnennnnnns e 2
4 00565-G7 WASHER, LOCK, 1/4 ... ittt ieenireiantnnnnnnn, 2
5 00414-G6 SCREW, 1/4 - 20 X 3/4 LG. . .oiiiiiriiir it iinenannnnn, 2
6
7 12835-G1 CAM UNIT, FORWARD-NEUTRAL-REVERSE SWITCH ............. 1
8 19470-G1 SHAFT, FORWARD-NEUTRAL-REVERSE SWITCH ................ 1
9 00560-G1 WASHER, 3/8 . ittt ittt it ietneenenennenrnenencnnanss 1
10 14380-G1 NUT, LOCK, 3/8 = 24 ... ittt ieentenrnreenarnennns 1
11
12 10606-G4 SWITCH, MICRO . .ttt it ii ittt it et e easnenssnnnennnenss 2
13 00139-G6 SCREW, #6 - 32 X 1 3/4 LG, ..iviiiiiieiinrinnnnnnnnnnns 4
14 12806-G1 SPACER, MICRO SWITCH ... ..iiitriiiirininnnenrnrennennss 4
15 00565-G3 WASHER, LOCK, #6 .....cviiirerreenenrunnnennnrnroannnnes 4
16 00525-G5 NUT, #8 = 32 Lttt ittt ittt ittt e teentnennennnsnvannenns 4
17
18 17940-G2 BUZZER it i ittt ittt et it et et 1
19 00138-G5 SCREW, #6 — 32 X B/8 LG, ... iiiiiitntiirnrirannreennonnnes 2
20 00565-G3 WASHER, LOCK, #6 ....iiiitititeenrnennnrenanreennnenens 2
21 00525-G5 L < T 2
22 '
23 | 12863-G1 BRACKET, MOUNTING ...\ .uueeennneenneeeneeeeaneaannnn, 1
24 15461-G1 SUPPORT, BRACKET MOUNTING ............u.... e eaaeean 1
25 00414-G8 TSCREW, 174 — 20 X 1 LG, iiiiiineneeinranennnnennenennens 2
26 00559-G7 WASHER, 1/4 .. it it it ittt erannanenans 2
27 00565-G7 WASHER, LOCK, 1/4 .. ittt ittt tneninenrarennannens 2
28 00532-G1 NUT, 174 — 20 . .ttt i i i ittt trraenenrennnnes 2
29
30 13514-G1 SCREW, BRASS, #6 -~ 32 X .22 LG. ...ovvtiiriinenneennnennns 4
31 14628-G1 FASTON TAB .t iitiititiittitinennennennennenenneonenennnes 4
32 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 .......ccvvivernnennn.n. 4
33
5/30/90 EZGOE] Pg. P-2

[ | IPIC]1]P]



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

-l

When ordering parts, please specify the model and serial number of the product. E

% Indicates a component that is not available as an individual part. =

<<

ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY

34 20325-G1 SWITCH HANDLE KIT (INCLUDES ITEMS 35 AND 36) ......cvovvvnn.. 1

35 19886-G1 HANDLE, PLASTIC ...t ittitte e ieinenerarnrenennnsannnennns 1

36 00740-G4 SCREW, #10 - 32 X 1/2 LG, . tuirintrrinrernenonennncnennnans 1
Pg. P-3 EZGOLEWT 5/30/90

HREEE



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC/GASOLINE POWERED VEHICLE

5/30/90 EZGOMEIT] Pg. P-4



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC POWERED VEHICLE
‘ VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

1 = INCLUDES ITEMS 2-41
2 - INCLUDES ITEMS 3-5

N~
[}
@
@
o
m
(=4
<
Pg. P-5 EZGOLEWEN 5/30/89



FORWARD-NEUTRAL-REVERSE SWITCH

VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY

1 25259-G2 FORWARD-NEUTRAL-REVERSE SWITCH ASSEMBLY (INCLUDES

ITEMS 2 = 41) ottt ittt ittt ittt eereenenrnnnnsnenonsns 1

2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDESITEMS 3 -5) .......... 1

3 24940-G1 STOP .......vvuvnn ettt et e et e 2
4 00565-G7 WASHER, LOCK, 1/4 ... ... ittt iiiiiinenennnnns 2

5 00414-G86 SCREW, 1/4 — 20 X 3/4 LG. ...t viirerninenrinnnrnennnens 2

6

7 12835-G1 CAM UNIT, FORWARD-NEUTRAL-REVERSE SWITCH ............. 1

8 19470-G1 SHAFT, FORWARD-NEUTRAL-REVERSE SWITCH ................ 1

9 00560-G1 WASHER, 3/8 .ottt it ittt ittt rneernennsnenennsenennns 1
10 14390-G1 NUT, LOCK, 3/8 — 24 ... ittt ittt e ieenenennnnnns 1
11 12796-G1 SWITCH, MICRO, DOUBLE . .....ctitiiiintinnnennennennennns 1
12 10606-G4 SWITCH, MICRO . oottt iiii it it i it ettt retnenraennnnenss 1
13 00139-G6 SCREW, #6 - 32 X 1 3/4 LG, ...iiiiiiit it iieininnnnnennns 2
14 12806-G1 SPACER, MICRO SWITCH ...t iiitiiiiiiennrnenennnneennss 2
15 00565-G3 WASHER, LOCK, #6 . ...itiiiniinrineiniinrnrnennennnnnns 4
16 00525-G5 NUT, #6 = 32 ittt it ittt ettt iienennrnensnensoanennns 4
17

18 17940-G1 = 74 = 1
19 | 00138-Gs SCREW, #6 = 32 X 5/8 LG. +vvvvntneseeeeeeeeeennennnnn. 2
20 00565-G3 WASHER, LOCK, #6 . ..iiiiiiiinninnennrnrennnneanenennnens 2
21 00525-G5 NUT, #6 — 32 ittt it i ittt it e nrnenenenennnnss 2
22
23 12863-G1 BRACKET, MOUNTING .. ...0iitiiinrinennrenrneenennennennns 1
24 15461-G1 SUPPORT, BRACKET MOUNTING ......ciiiininnneinnennnnnnns 1.
25 | 00414-G8 TSCREW, 174 = 20 X 1LG. «uvvrreeereireeeeneeneeenannannan, 2
26 00559-G7 WASHER, 1/4 ... ittt it ittt teeernronarsennennas 2
27 00565-G7 WASHER, LOCK, 1/4 ... ittt it ittt it e it ennnnns 2
28 00532-G1 NUT, 174 = 20 ..ttt ittt ittt it ittt etneanennenenn 2
29
30 13514-G1 SCREW, BRASS, #6 - 32 X .22 LG. ...vvtiirennennnnnnennnnn 6
31 14628-G1 TAB, FASTON ..ttt ittt ittt it eteenennennennenns 2
32 00567-G3 WASHER, LOCK, EXTERNAL TOOTH, #6 ......ccovvverrnnrennn.. 6
33 | 00139-G8 SCREW, #68 = 32 X 2 LG, ¢euvrrnernrninnrneneneenennnannns 2

5/30/90 EZGOLEME] Pg. P-6

[ IPICIE]2]P]



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC POWERED VEHICLE
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model! and serial number of the product. E
% Indicates a component that is not available as an individual part. =
<<
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
34 20325-G1 SWITCH HANDLE KIT (INCLUDES ITEMS 35 AND 36) ............ 1
35 19886-G1 HANDLE, PLASTIC ..ttt ittt iiin i iie e ienatieneenennranns 1
36 00740-G4 SCREW, #10 = 32 X 1/2 LG. ... .ottt it iintrrnnnnnnn 1
37 14619-G2 WIRE (BLUE) .v.vviiiiiiiinttsnneenneennneennoennnennnneen 1
38 21743-G1 WIRE (BLACK) ..t ititiiiiinttiietinnenrereneanoneeennnnnns 1
39 23862-G2 WIRE (RED) ...ivitiiiiiitt ittt it ieeteennenanneannnennn 1
40 23645-G1 - R = 1
41 17618-G1 CLAMP, NYLON ...t i e it iie et i e i eaneennenanans 3
Pg. P-7 EZGOLEITT] 5/30/90

| [PICIE|2]P]



FORWARD-NEUTRAL-REVERSE SWITCH ELECTRIC POWERED VEHICLE
VEHICLES EQUIPPED WITH SOLID STATE CONTROL MODULE ONLY

5/30/90 EZGOLEUT Pg. P-8



FOUR WHEEL FRONT SUSPENSION ELECTRIC/GASOLINE POWERED VEHICLE

47 - INCLUDES ITEMS 48-58

2

817 ¢ 1 - INCLUDES ITEMS 2-45
)“) 34 — INCLUDES ITEMS 35-45
80 (A

(=]
5 [ T

Y
@ Lh ST o 43 THREAD

Pg. Q-1 EZGOMEET] | 5/30/90
‘



FOUR WHEEL FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLILNE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. i
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
1 24054-G3 FRONT AXLE ASSEMBLY (INCLUDESITEMS 2-45) ..........cvu.n.
2 23918-G1 AXLE . i i i it it et ettt e et e 1
3 23898-G1 KING PIN .« ittt ittt it teeerenreeeacanananenanses 2
4
5
6
7
8 16982-G1 BEARING, THRUST ... ittt ittt it ie it ittt i i enernennns 2
¢} 00879-G7 R = 2 T 4 - 2
10 00886-G1 NUT, SLOTTED, 5/8 — 18 ..ttt iiiii it ie ittt tnnenenennenens 2
1 10387-G1 COTTERPIN, 1/4 X 1 1/2 LG. ..o iitiitt it irineneiarenannnens 2
12 00879-G5 WASHER, 5/8 ..ottt ittt ittt terirntetanrienannns 2
13 '
14 23925-G1 SPINDLE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 15 - 18) .. 1
15 * SPINDLE , DRIVER’S SIDE .......cititriinirtnnnrnnnenens 1
16 16623-G1 BEARING, BRONZE .. ....ciuitrtnrinnnnnrnenerannnnnennns 2
17 10389-G3 GREASE FITTING . ... iiiiiiiii it e ieneneanonennnennns 1
18 16626-G1 SEAL L i i et et t i r it e 1
19 23924-G1 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 20 - 23) 1
20 * SPINDLE, PASSENGER SIDE . ......ccviviierrrnenrnrnenensss 1
21 16623-G1 BEARING, BRONZE .........iiiiiitiiiennrnrnenrnsnnnenn 2
22 10389-G3 GREASE FITTING . ..iiiiiiiitiateenenerennnnnnsnenensas 1
23 16626-G1 0 1
24 , .
25 19932-G1 . HUB ASSEMBLY (INCLUDESITEMS 26 AND 27) .........cvuvnn.. 2
26 19862-G1 BOLT, HUB, 1/2 = 20 ..t iiiiiiintiienrenannnreennnennns 4
27 % RACE, BEARING ......0iiiirinnrrenenronennnnnensnonnes 2
28 50882-G1 BEARING AND RACE ASSEMBLY (INCLUDES ITEMS 29 AND 30) ... 2
29 11750-G2 ROLLER, BEARING ...\t iiiiiiienneneneenennennnnnnnnns 2
30 X RACE, BEARING .....c.tiiiiiniirnrnrinnreenennnnenennns 2
31 12093-G1 NUT, SLOTTED, 1 = 14 .. ittt ittt iiiereninenennnnnnns 2
32 10387-G1 COTTERPIN, 1/4 X 1 1/2 LG, .. iuitirrinietnenennnnnenenns 2
33 19472-G1 S
34 19202-G2 TIE ROD ASSEMBLY (INCLUDES ITEMS 35 -45) .......ovivunnn. 1
5/30/90 | =74 c] = | TEXTRON Pg. Q-2

[ | [PIC]11Q]



FOUR WHEEL FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. i
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY

35 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
IMEMS 36 -39) .....cvvvvvnnnnns e e e 1
36 18434-G1 NUT, 9/16 = 18, LH. THREAD ........cvtiiiinennnnnns. 1
37 50641-G1 BOOT, RUBBER ......cciiiininnnnntnrnsnonnnannsnans 1
38 50209-G1 NUT, SLOTTED 7/16 — 20 ......iiiiiiiiiniinennnennss 1
39 10387-G2 COTTERPIN3/16 X 1 LG. ...t iiiiiinnnriiinnnannnans 1
40 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 41 —d4) ... ittt iinenrrenernracanansns 1

41 18434-G2 NUT, 9/16 - 18, RH. THREAD .........cceiiinenreens 1
42 | 50641-Gi BOOT, RUBBER ... urneteeennnneeeeeeannnnnnns 1
43 | 50209-Gt NUT, SLOTTED 7/16 = 20 . euveenrnnnenanenenanenanns 1
44 10387-G2 COTTERPIN 3/18 X 1 LG. . ivvriniiinircnnronosnnennns 1
45 10389-G3 GREASE FITTING .......iittiieiinnrrraennensnsnsansonns 2
46
47 18377-G1 TIE ROD ASSEMBLY (INCLUDES ITEMS 48 —58) .......cvvnvunnenns 1
48 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES

ITEMS 40 — B2) ..ttt ittt ininrneenssnarnensososasnnssnns 1
49 18434-G1 NUT, 8/16 - 18, LH. THREAD ........c..iiiinrrarnnnnnns 1
50 50641-G1 BOOT, RUBBER .....covvrienenenennrnnneeenenasanananens 1
51 50208-G1 NUT, SLOTTED, 7/16 — 20 vt ivvt i inenecnnasnsnannnsonns 1
52 10387-G2 COTTERPIN, 3/16 X 1 LG. ...t errreiarnranrneneronens 1
53 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES

ITEMS 54 = B7) tiiiiiiiiiit it it iieinenenereranaransnenens 1
54 18434-G2 NUT, 9/16 - 18, RRH. THREAD .......cviviivnuncnnnsnsas 1
55 50641-G1 BOOT, RUBBER .....coieviinrirnnrncnennnnns e eeereeena 1
56 50209-G1 NUT, SLOTTED, 7/16 — 20 .. oviiniiinnnenesniasonasanas 1
57 10387-G2 COTTERPIN, 3/16 X 1 LG, .. viuiniirnrinenrnnsnsnonnsns 1
58 10389-G3 GREASE FITTING .....itiiiiteiiienenrnoneenrosencasanannas 2
59 23929-G1 IDLER ASSEMBLY (INCLUDES ITEMS 60 AND 61) .....covneeuencnnn 1
60 15012-G1 BUSHING, FLANGED .......ccciieiiinorenennrncnsaosansnans 2
61 10389-G3 GREASE FITTING .....iiiiiiiiiiiinerneaensoaeneaoaanennns 1
62 16417-G2 SHAFT, IDLER . ...ttt ititteeaeacanenenesacanroeseneasnssnsnnns 1
63 13221-G1 WASHER, WAVE TYPE, SPRING .. ....ciitiirentrnneenrannananaas 1
64 10387-G1 COTTERPIN, 174 X 1 172 LG, ..ot itiiii et iitvneneenraennnnnns 1
65 15023-G2 RETAINER, SPRING . .....iitititreraennnaereenensoeancanenensns 2

Pg. Q-3 EZGOMEIET] 5/30/90

N EEEE



vYyy

FOUR WHEEL FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLILNE POWERED VERICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an ?ndividual part. i
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
66 00876-G4 SCREW, BLACK, 3/8 - 16 X 1 1/2LG. ..t itveitnenrnnenrnenenens 8
67 00878-G1 WASHER, LOCK, BLACK, 3/8 ...\ iiititeeieininennrnnneneannanns 8
68 00877-G5 NUT, BLACK, 3/8 = 16 ..o iiiiiiiiiitinrnrenanenenerornennenenn 8
69 15023-G2 RETAINER, SPRING . .....coititireernrnenennenenreerareennennns 2
70 00532-G5 L T - e 1 6
71 00566-G1 WASHER, LOCK, 3/8 . ittt ittt iientnenrnnanenennnarenaonens 6
72 00427-G8 SCREW, 3/8 — 16 X 2 LG, .. titrtie it iinitnnennninennrnennnnns 6

73

74 24025-G1 LEAF SPRING (2 LEAF) ...ttt ittt ittt teeeninennrineenennnnnns 2
75 24065-G1 LEAF SPRING (3 LEAF) ...ttt ittt ieeeeennnrennnnnenenenens

76 12091-G1 CAP, SPINDLE ... .iiiiiiiiiiitttneenenconcasnnnrnnanenennnens 2
77

78 15707-G1 SHOCK ABSORBER « .ttt vttttietitneenneaeenennanneenenneneannns 2
79 10435-G1 WASHER, 13/32 ........... P 8
80 10194-G1 BUSHING, RUBBER . .....0i0tiiiinrtneneneenrnennnenoensnennnsan 8
81 00532-G6 NUT, 3/8 — 24 . it it it ettt nennennenaennns 4

5/30/90 EZGOMEIE Pg. Q-4

[ | IPIC]11Q)]



FOUR WHEEL FRONT SUSPENSION
) FIRST USED FOR MODEL YEAR 1990

ELECTRIC/GASOLINE POWERED VEHICLE

63

62

1 = INCLUDES ITEMS 2-45
34 - INCLUDES ITEMS 35-45
47 - INCLUDES ITEMS 48-58

L.H

H, 43 THRER
THREAD 56 THREAD
39 42 4
35 52 42 53
a8

44
38 %57?

51

37

Pg. Q-5

| 27 = m | TEXTRON

5/30/90



FOUR WHEEL FRONT SUSPENSION ELECTRIC/GASOLINE POWERED VEHICLE
‘ FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. o
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
| 2 1 24054-G5 FRONT AXLE ASSEMBLY (INCLUDES ITEMS 2 -45) ................
> 2 23918-G2 AXLE . it ittt i et et ettt it
> 3 25177-G2 KING PIN ..ttt it eiatneenerentneonnarananannan 2
4
5
6
7
8 16982-G1 BEARING, THRUST ... ittt iiirnrernreranrneneansannens 2
9 00879-G7 WASHER, 7/8 ..ot ittt it e teerinreaeanenasanscnnans 2
10 00886-G1 NUT, SLOTTED, 5/8 — 18 ... . iiiiiiiiii e rinenenneannnanas 2
| 11 19060-G1 COTTERPIN, 174 X 1 1/2 LG, .. vtiii et iiieerninrnnanennns 2
12 00879-G5 WASHER, 5/8 ..ottt ittt iieeen e enenraennnans 2
13
| 2 14 23925-G1 SPINDLE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 15 ~ 18) .. 1
15 X SPINDLE , DRIVER'S SIDE . .....iiviiiiivnnnenenrncanannn 1
16 16623-G1 BEARING, BRONZE . .......0citirnnrnrnennrnrncenronnans 2
17 103839-G3 GREASE FITTING ...viviiirnrernenenareransaseasannannns 1
18 16626-G1 SEAL ittt it i ittt a e e 1
» 19 23924-G2 SPINDLE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 20 - 23) 1
20 * SPINDLE, PASSENGER SIDE .....iiivinnrnrnenenancannnnns 1
21 16623-G1 BEARING, BRONZE ........ciiiiiiinininnnrnnnnnneannens 2
22 10389-G3 GREASE FITTING ......iiiiitiiiiiieennrncancnnasennens 1
23 16626-G1 SEAL ittt i it et e et et e e 1
24 , .
25 | 19932-G1 | . HUB ASSEMBLY (INCLUDES ITEMS 26 AND 27) .. .vnveennnss. 2
26 19862-G1 BOLT, HUB, 1/2 — 20 .. iiiiiiiirtnrnenenronennnsnennnras 4
27 X RACE, BEARING .......c.iiitiunnnenrnnnracacnnonsnenens 2
28 50892-G1 BEARING AND RACE ASSEMBLY (INCLUDES ITEMS 29 AND 30) ... 2
29 11750-G2 ROLLER, BEARING . .....iiiiiiiiiirnenrneeennrnrnannnnsas 2
30 b 3 RACE, BEARING .....ciiiiiiiniinrnnnnacacaconennnnnnas 2
31 12093-G1 NUT, SLOTTED, 1 = 14 . it iiiiiiiiininiietnnrnenneannnenns 2
> 32 00798-G8 COTTERPIN, 1/4 X 1 1/2 LG, .ttt itiineernnrnenneanennnnns 2
» 33 25146-G1 S 1
> 34 19202-G1 TIE ROD ASSEMBLY (INCLUDES ITEMS 35 -45) .......covnvvnnn 1
5/30/90 EZGOIEI Pg. Q-6

BEEERAE]



FOUR WHEEL FRONT SUSPENSION

FIRST USED FOR MODEL YEAR 1990

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. §
% Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 36 = 39) ..iiiiiiiiiitieiniiiinterneeenneannnnns 1
36 18434-G1 NUT, 9/16 - 18, LLH. THREAD .........civiineennnnns. 1
37 50641-G1 BOOT, RUBBER ......c.iviiiivninretnnnnnannonnnnens 1
38 50209-G1 NUT, SLOTTED 7/16 — 20 ... .. iiurerntneecnnenennsn, 1
39 10387-G2 COTTERPIN 3/16 X 1 LG. . ..iitiiririenininienrannnns 1
40 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS 41 = 44) ... . i i i ie e intnenenennnns 1
41 18434-G2 NUT, 9/16 = 18, RH. THREAD .......ccvvuivenennrnnnn. 1
42 50641-G1 BOOT, RUBBER ........civiiiitnencrncnrncnennennnans 1
43 50209-G1 NUT, SLOTTED 7/16 = 20 . ...cvvvinereinnncnennnnnnns 1
44 10387-G2 COTTERPIN3/16 X 1 LG. ... ittt iiierernnnnanens 1
45 10389-G3 GREASE FITTING ......iiiiiiriiiinrnreenenarannnannanns 2
46
47 18377-G1 TIE ROD ASSEMBLY (INCLUDES ITEMS 48 - 58) .....cvvvirnevnnnn. 1
48 20795-G1 TIE ROD END ASSEMBLY, L.H. THREAD (INCLUDES
ITEMS 49 — B2) ...ttt ittt inennnannensanaananens 1
49 18434-G1 NUT, 9/16 - 18, LH. THREAD ..........ciiierninrnennnns 1
50 50641-G1 BOOT, RUBBER ......cititiernrnnnnenansonnocaranancnnns 1
51 50209-G1 NUT, SLOTTED, 7/16 = 20 ... ciiiiritenenrnennernnnnenns 1
52 10387-G2 COTTERPIN, 3/18 X 1 LG, .vivriiniinnrnennannnennnennns 1
53 20795-G2 TIE ROD END ASSEMBLY, R.H. THREAD (INCLUDES
ITEMS B4 = B7) ittt itiiittteranneenenonencsnennnnnns 1
54 18434-G2 NUT, 9/16 = 18, R.H. THREAD ........ccivivirvnenrnnnenn 1
55 | 50641-G1 ° BOOT, RUBBER ......cvvvvueerenennnnnnns. PR 1
56 50209-G1 NUT, SLOTTED, 7/16 — 20 .. ..ivieininenrannennenraenenns 1
57 10387-G2 COTTERPIN, 3/16 X 1 LG, . .iiviiniiinernnennnnrannnennns 1
58 10389-G3 GREASE FITTING .. ..iiiitiintiinrnenneneenennenneanenenns 2
59 23929-G1 IDLER ASSEMBLY (INCLUDES ITEMS 60 AND 61) .......covevennn.. 1
60 15012-G1 BUSHING, FLANGED .......0cciiiivnrnrrnennornnneneenonanes 2
61 10389-G3 GREASE FITTING ...t ttiiiiiiiiinenennenneneanennnnnnnnnns 1
62 16417-G2 SHAFT, IDLER ..ttt ittt ittt itetrnernenrnsneneensnonenes 1
63 13221-G1 WASHER, WAVE TYPE, SPRING .....ccciviiieniinrnnennnnennennss 1
64 10387-G1 COTTERPIN, 174 X 1 1/2 LG, .1 viitittiiieiinetreennnennennnes 1
65 15023-G2 RETAINER, SPRING .....iiiiiiiiiiiititeeennrneenennennnnnnnns 2
Pg. Q-7 EZGOLEUT 5/30/90

|1 [PIci2)Q)



FOUR WHEEL FRONT SUSPENSION

FIRST USED FOR MODEL YEAR 1990

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. é

% Indicates a component that is not available as an individual part. i

ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY

66 00876-G4 SCREW, BLACK, 3/8 =16 X 1 1/2LG. .. vvviriinrnennnenninnsans 8
67 00878-G1 WASHER, LOCK, BLACK, 3/8 ....vivtiivrreeenrrnrcansnnrennonnss 8
68 00877-G5 NUT, BLACK, 3/8 = 18 . ... ivtiiiineretinosrrceesnacsosnncans 8
69 15023-G2 RETAINER, SPRING ......c0iititiinrnerersnranssersnnsnasnssans 2
70 00532-G5 NUT, 3/8 = 16 ..t iiiiiieiiitiiinornrsetsansnssasenssocaneonas 6
71 00566-G1 WASHER, LOCK, 3/8 ... itiiiiieintrenninenasrsneesnrneennnonss 6
72 00427-G6 SCREW, 3/8 = 18 X 2 LG. .iiiitiiiintinronrsatonsanronsannsnns 6
73
74 24025-G1 LEAF SPRING (2 LEAF) .. .. vtiiiiiinniiiantnonnotnnsnntanennss
75 24065-G1 LEAF SPRING (3 LEAF) ... ..iuvntnieirinrnrernrecnnsasnennansns 2
76 12091-G1 CAP, SPINDLE ... . iitiiiiiiiiiieennrnonnoronsanesnenneansnas 2
77
78 15707-G1 SHOCK ABSORBER ...t itiiernrrereeecanonnararonansnsaaanss 2
79 10435-G1 WASHER, 13/32 . .iiiiitirerireeeeneeensnsnssnensaeansananans 8
80 10194-G1 BUSHING, RUBBER .......c0iiitiitinnentenntoneanesocsasnanaas 8
81 00532-G6 NUT, 3/8 = 24 .ttt ittt it iteenanrneneennasasanansnnns 4

5/30/90 EZGOIEI Pg. Q-8

[ | IPicl20]



ELECTRIC/GASOLINE POWERED VEHICLE

1989 ONLY

FRONT BUMPER AND SHIELD

EZGOLETEN

Pg. S-1




FRONT BUMPER AND SHIELD

ELECTRIC/GASOLINE POWERED VEHICLE

_ 1989 ONLY
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 00427-G2 SCREW, 3/8 =16 X 1 1/4 LG, .. .vviitiiiitiiirarssnnenanennanss 2
2 00560-G1 WASHER, 3/8 ..ottt ittt it iiieietetanruonrasananansnennns 2
3 11098-G5 NUT, LOCK, 3/8 — 16 ..ottt itiieniieerenrnennoararananennns 2
4 23885-G1 SUPPORT, BUMPER ......ciiiitiiiiinerernosrsnronnnanaonnnnans 2
5 00427-G2 SCREW, 3/8 - 16 X 1 1/4 LG, ... it iiiiiiiiiiitrneneneaonnnnens 2
6 00566-G1 WASHER, LOCK, 3/8 .. ittt ittt tensnseensnnioensnsensanans 2
7 00560-G1 WASHER, 3/8 ... it i ittt titenenrnenesnrnnanennans 2
8 11098-G5 NUT, LOCK, 3/8 - 16 ...... et ee et i it e 2

9

10 23876-G1 BUMPER ..ttt ittt ittt e ta e e 1
11

12 00427-G8 SCREW, 3/8 ~ 16 X 2 LG, ...t iiiiirtrnrnreearrnnasasneannnens 2
13 00566-G1 WASHER, LOCK, 3/8 ...ttt iiiitiiiiitnintnnansnnasoraeannanns 2
14 00560-G1 WASHER, 3/8 .. iiiiiiiiiit ittt ittt ittaaeasonannornannennas 2
15 11098-G5 NUT, LOCK, 3/8 — 16 ... iiiitiiiiitieiiittttrnraneeoannannnaes 2
16

17 23879-G1 RAIL, BUMPER, DRIVER'S SIDE . ... .. ittt itrreeereracarananenans 1
18 23879-G2 RAIL, BUMPER, PASSENGER SIDE ......ivivinenerernearnncnnnens 1
18
20 00427-G2 SCREW, 3/8 - 16 X 1 1/4LG. ...t iriiiiiiiinetinnneononasnnans 4
21 00566-G1 WASHER, LOCK, 3/8 .. ittt ittt irieneeenenenensenrneaenenns 4
22 11098-G5 NUT, LOCK, 3/8 — 168 .. .iiiiiiietttininrnecerncannsocnsaonnnns 4
23
24 23881-G1 | SHIELD .................. ittt a ittt e 1
25 00414-G8 SCREW, 1/4 — 20 X 1 LG, it iiiitiitiaeretneneneacnonnanennans 2
26 00559-G7 WASHER, 1/4 .. i it it ttteeeeaennerenanonenennnnns 2
27 12905-G1 WASHER, NEOPRENE, 1/4 ... ... . iitiiiin it iinreeeannennnnnnns 2
28 14390-G4 NUT, LOCK, 1/4 = 20 ... iiitiiiiiitinteeeenreeenaenneannnenns 2

5/30/90 EZGOETE Pg. S-2

[ | IP]C]1]S]



FRONT SHIELD ELECTRIC/GASOLINE POWERED VEHICLE
: FIRST USED FOR 1990

Pg. S-3 EZGOLIIEN 5/30/90




FRONT SHIELD

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
* Indicates a component that is not available as an individual part. z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy
1 23881-Gt SHIELD ...t i it it it it ias st stesannanannnns 1

2

3 00414-G8 SCREW, 1/4 = 20 X 1 LG, titivtirrnrinitesonstneenneneanennnns

4 00559-G7 WASHER, 1/4 .. it ittt iaeiertttaninnaneennans

5 14390-G4 NUT, LOCK, 1/4 — 20 ...ttt ittt ittt taensreeaaneneannnns

6

7 25053-G1 PLATE, ADAPTER . ittt ittt ittt eeeinrarernenaneeneenennnens 1
8

9 25054-G1 SUPPORT, SHIELD .....iiiiiiiiitiiiiitinnnneenanneenennennnns 1
10

11 00438-G8 SCREW, 5/16 - 18 X 1 LG, .. .iiitiit it ineiienennnnnennennnns 2
12 00559-G8 WASHER, 5/16 ... it ittt ittt eaeanreernneanens 2
13 00565-G8 WASHER, LOCK, 5/16 ... iiiiiiiiiiiiiiietiininnannaennennnns 2
14 00532-G3 L T T | 2

5/30/90 EZGOEE Pg. S-4

[ | Ipicl2]s]



FRESH AIR INTAKE SYSTEM

GASOLINE POWERED VEHICLE

-ﬁ‘vﬂﬂ'/"
\"o'o'o‘o'o’0000000“"%""‘0’0’““
I
I
Y
A 0%0.0‘0‘0,6“'

*AMM’A‘A’

——
— ——

Pg. T-1

EZGOIEOED

5/30/90



FRESH AIR INTAKE SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. § g
%k Indicates a component that is not available as an individual part. : 3
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
1 23394-G1 AIR CLEANER ASSEMBLY (INCLUDES ITEMS 2 = 6) .........cc0vunn..
2 23403-G1 CANISTER ...ttt ittt ittt iattaetneenarnennennnnnas 1
3 14416-G1 L | 1
4 14417-G1 UNLOADER, DUST ... ittt iiiiiiiiiiiantittneneennennanennns 1
5 17618-G1 CLAMP, NYLON ottt tiiiniiitneeeronnneansennennnennns 1
6 14418-G1 € N 1
7 18620-G1 I 1
8 24536-G2 L e = 1
9 14419-G1 WING NUT, LOCK, 1/4 — 20 ... oiiitneiieiieanenrnnennennnns 1
10 00559-G7 WASHER,1/4 . .t it ittt ittt tan et nnnenns 1
1 18364-G1 5 1
12 11027-G2 NUT, LOCK, 1/4 = 20 ... .ttt it iinnetnrenennennnnans 2
13
14 11391-G1 CLAMP, HOSE .. itiiiiiiiiiietneinsenneneeneeneensnnennennens 1
15 22335-Gt HOSE, CONVOLUTED ..ttt it iiiiiiiiiieennreannenennnennnnnns 1
16 11391-G2 CLAMP, HOSE .. ..iiiiiiiiiiitttiienenearannneecennenennnnnns 1
17 23658-G1 LABEL, CAUTION, AIRINTAKE .....c0oiiiiinrennenennnennnnennons 1
18 11391-G1 CLAMP, HOSE ... .itiiiiitinietnneeennernnnennsennnennnennnens 1
19 23379-G2 FUNNEL, AIRINLET ...ttt iiiiiiiiieiinennrennrnneennnnns 1
20 23653-G1 HOSE, CONVOLUTED (G RIBS) ...vvviiirrerrernnnenennneennnnns 1
21 17618-G1 CLAMP, NYLON ..ttt ittt iiineineennneeenanneeennnans 2
22 23376-G1 BOX, AR INLET ... iiiiiiiiiiiiiiieneennneneenneeennnnneennnns 1
23 23380-G1 GASKET, NEOPRENE ......c00tiittnnnnneennnnerecnnnnennnnnnns 1
24 11027-G2 | NUT, LOCK, 1/4 = 20 .....iiinretiinnnneernnnnneerrennnnneenns 4
25 22592-G1 LABEL, AIR CLEANER ... ..iiiiiiiiiniiinnerenennrnnenonnennens 1
26
27
28
29 23654-G1 HOSE, CONVOLUTED (2 RIBS, EARLY 1989) ......cvvvvivevnnnnnnn 1
5/30/90 EZGOLENTET Pg. T-2

| IPICIGI1]T]



FUEL SYSTEM | GASOLINE POWERED VEHICLE

1 - INCLUDES ITEMS 2-4

Pg. U-1 EZGOLEIT | 5/30/90
’



FUEL SYSTEM GASOLINE POWERED VEHICLE

5/30/90 | =g c] = [ TEXTRON| Pg. U-2



FUEL SYSTEM

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 18293-G1 FUEL TANK ASSEMBLY (INCLUDESITEMS 2-4) .........covvvnnn. 1
2 18166-G1 TANK, FUBL ... ittt iiiiiiiineeernesosanssnssnasaananns 1
3 18287-G1 TUBE, SIPHON ... .ttt iiiiiiiiaetnnrnneesessnnnocnannnnas 1
4 23551-G1 o L o o 1
5 18695-G1 LABEL, CAUTION ... iiiiiiiiiiiiiiieniertnsenceasonsonsnssnnss 1
6 14099-G2 GAUGE, FUEL .. tiiiiiiiiiiiiieiietesenonnsocasnsocansanssns 1
7 00433-G1 SCREW, 5/16 - 1B X 1 1/BLG. ...t viiiiiinernrenrrnrnnannnaanns 2
8 00559-G8 WASHER, 5/16 ...iitiiiiiiiiiiniiinieenitneoseanionnnnsnnens 4
9 14091-G1 WASHER, NEOPRENE ... ..ot tiiiiiiiiiietinennesnnsnssnsensanaas 2
10 11098-G6 NUT, LOCK, 5/16 = 18 ... iiiiiinintintreetanenetnsseennannns 2
11 18302-G1 STRAP, FUEL TANK ... iitiiiiiiit it iittnatnnsoneoasnnanasannns 1
12 14390-G4 NUT, LOCK, 1/4 = 20 ..o tiitiiiiiinnrnnraeenoraseaoneaannsanes 1
13
14 18698-G1 LABEL, OIL INJECTION . ..ttt ittt it ittt iiitaesnstaonncananans 1
15 18827-G1 LABEL, WARNING, FUELING HAZARD .........coveevencncnannnnas 1
16
17 | 18292-G1 | CLAMP . ..\tiittiit ittt e iieee e ie e iie e eeiaennnns 1
18 19702-G3 TUBING, B 1/4 LG. ....iiiiiit ittt iieseeranseennseoannsoasnan 1
19 18292-G1 CLAMP L it it i ittt it ies et tate sttt et aaaaans 1
20 12902-G1 FILTER, FUEL ...ttt ittt iiiiienenteerasrasencacnannns 1
21 18292-G1 O 1
22 17471-G7 TUBING, 23/4 LG. . .iiviiiiiiiiiiiitienonansrsenassaossnanannas 1
23 18292-G1 O 1
24 22855-G1 | LINE, FUEL .....iviitritietnnrunrnsroososonssoaeionanannanans 1
25 17471-G8 BUMPER, FUEL SYSTEM .....iutiirrrrnnnenrenenesononnennnnnans 2
26 183568-G1 RETAINER, FUEL LINE ...... .ottt inninnranruncnccnnonnnanns 2
27 10570-G2 RIVET ittt i it i ittt it ieensattssstasonnanaananns 2
28 18292-G1 CLAMP ittt ittt itserenasaeenstassastassasansnaas 1
29 17471-G2 TUBING, FUEL SYSTEM, 13.25LG. ....civiiriinernieernecansnnns 1
30 11391-G4 CLAMP, HOSE .....iiiiiiiiiiiiiiiiittenteirnesnetonancannnns 1
31 22281-G9 TRIM, BLACK ..ttt iiiiiii ittt it iietttssnennnsacnsanaoansnens 1
32 19745-G1 SHIELD, FUEL TANK . ..ttt ittt iiiiiteeeenenensosensnsnsnnnnas 1
33 | 18970-G2 | STRIP, PROTECTIVE ...'vuvenenenenrnesennnnsesernarosennennnns 1
34 15058-G1 RIVET ¢ttt ittt i ittt iieeesinstaesncsasencnnnanananans 1
Pg. U-3 EZGOLEWE 9/01/89

[ | ICIG 11U



FUEL SYSTEM

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

35
36 24233-G1 PUMP, FUEL (INCLUDES ITEMS 37) ....citiiiiiienrnernrnennennns 1
37 14566-G1 “O" RING, FUEL PUMP ... ... ittt iiiiiieiernnenensnanncans 1
38 14430-G1 INSULATOR, FUEL PUMP ... ...ttt ittt ininroneenannnnanans 1
39 14429-G1 GASKET, INSULATOR . ...t iiitiiinratnerarensnnaransoensananeans 1
40 24319-G1 SCREW, M6 X 1.00 X 2B MM LG. .....cvitiiiiiienrneanennoenans 2
41 51400-G1 WASHER, LOCK, B MM ....iiiiiitnninieennenraenannennnss e 2
42 51410-G1 WASHER, B MM ... ittt ittt inernienerneanroneennennens 2
. 43
44 11391-G4 CLAMP, HOSE ...ttt ittt itiietntiarnseennenenensannanns 1
45 19702-G8 TUBE, FUEL SYSTEM, 3 1/4 LG, .....c.iiiriiiiinriennnncnenanans 1
46 18292-G1 O Y 1
47 23013-G1 FILTER ittt it it ittt et e aaanrasaenenasnsneansnnns 1
48 18292-G1 CLAMP ittt tiieteesteurarareseseasasassnenensannnns 1
49 19702-G3 TUBE, FUEL SYSTEM, 5 LG. s .ttt iiiiiierienrnnananenanncannns 1
50 11391-G4 | CLAMP, HOSE ... iiitiiiiiitnetnetnnenneneennaneoneacanennns 1
51
52 XXXX-XX CARBURETOR, BV 18 - 15 (SEE SECTION G FOR PART NUMBER
AND QUANTITY)
53 22611-G1 GASKET, AIRINTAKE ......tititieeienennnnearnneocnsoanncannns 1
54 14147-G1 ADAPTER, AIRINTAKE ......00itiiiiitnernrnrarnnnoensoeeacennns 1
55 12547-G7 SCREW,ME X 1.00 X 8mMmMLG. .....ciiiiiiinnninnrneannnnnans 2
56 00565-G7 WASHER, 1/4 ... ittt tinieeennreeeneneaeeneasenenens 2
57
58 14031-G1 | GASKET, CARBURETOR .. ...ovveeenereennennnnnnns et 2
59 22375-G1 BRACKET, CHOKE . ..'iiiiiteeeteersnnennnnnnnnnnnnnnnnnnnns 1
60 51410-G1 WASHER, B MM ... it iiiiiiiiiineteneneenanernennnannnnas 2
61 | 51400-G1 | WASHER, LOCK, 6 MM t\\tuirttitennenrnenineninenanenenenanss 2
62 13632-G1 L R < 1 4. 1 T O 2
63
64 22431-G1 CABLE, CHOKE ......iiiiiiiiitititieneraecnnnseneenenconanns 1
65 00568-G4 WASHER, LOCK, 9/16 ... ittt iiitiiirnennneenoeennnensnroens 1
66 00545-G4 NUT, 9716 = 18 . ittt ittt ietteteneeneaanensacnsanas 1
67 23858-G1 GROMMET .iiiitiiii it ittt tetnetenesoansnsasaesnenenennnnns 1
68 24032-G1 SUPPORT, CHOKE CABLE ...t iiviiiinenenencennernenennnennas 1
9/01/89 EZGOLEUTT] Pg. U-4

| | IclGl1]u]



FUEL SYSTEM

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

-l

When ordering parts, please specify the model and serial number of the product. g

% Indicates a component that is not available as an individual part. =

<

ITEM| PART NO. 1 2 3 4 5§ DESCRIPTION QTY

69 23858-G1 GROMMET ..ttt ittt it tiritnenenrnennensasoennsncnsnnnens 1

70 00414-G8 SCREW, 1/4 — 20 X 1 LG, 1.t iitirtitrinenrnnennenneneennnnenns 1

71

72 00565-G7 WASHER, LOCK, 1/4 ... ittt ittt iiieesiineeeennnnenns 1

73 00532-G1 L O . o 1

74 00567-G8 WASHER, LOCK, 5/16 .. iiiiiiiiiiiiiiiiiiiieiiinineneenannnnns 1

75 00544-G4 L O T 2

76 51388-G1 CLAMP, CABLE KT . .tittiittiieetierennernneennssenaeoaanns 1
Pg. U-5 EZGOIEM 9/01/89

[ 1 IClGl1]u]



FUEL SYSTEM GASOLINE POWERED VEHICLE

5/30/90 EZGOIEWE Pg. U-6
:



ELECTRIC/GASOLINE POWERED VEHICLE

AINO 3TOH3A SVO

HORN AND ACCESSORY WIRING

5/30/90
RBEEE0Y

EZGOLMENTT

Pg. V-1



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE

\

33 - INCLUDES ITEMS 34-37

o
Z
<
w
>
o
=
w
(18
[
I
o
-
(o]
<
w
I
-
2
-
(2]
Z
o
-

w
O
<
o |
o
w
o«
o
Z
Py
»n
=
w
19
O
1)
£0}
=
b
@
x
w
o
<
Q
@
(=]

rd
Q
=
-1
z
[t
()
4
a8
w
-
w
<
-
o
=
w
E
I
E
=
=
w
I
-

NOTE

5/30/90 EZGOOENE ' Pg. V-2
:



ELECTRIC/GASOLINE POWERED VEHICLE

HORN AND ACCESSORY WIRING

99 Ol €9 WALl S3ANTONI 29
69 OL 19 W31l S3ANTONI 09

7 o

AINO JTOHIA SVO

IS W31l S3ANTONI 0S

SSIANYVYH

EZGOMEI 5/30/90
[T TPICTV]

Pg. V-3



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE

ACCESSORY HARNESS CONNECTIONS

GAS VEHICLES ONLY

5 Do

HARNESS GROUND g
WIRE ‘/ =
SNe

l‘ .

SOLENOID BLACK

29y _ A
v N _/ﬁg@,@, (BATTERY SIDE)

&
POWER wmi%
GREEN

ACCESSORY HARNESS CONNECTIONS

r —
12°VDC [}
- 36 VDC
GRN -~ TO STATE OF CHARGE METER
Y, _
p N
k4 GRY
3 ELECTRIC VEHICLES ONLY
+°\ =+ R — =
K BLK //’
oz b= 4+ |45
3 =
AR S+

STATE OF CHARGE METERS

STATE OF CHARGE
METER
GRN

+
| RED

36 VDC

GRY l BLK

5/30/90 EZGOLEIT]

Pg. V-4



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 38 4 5 DESCRIPTION QTY
1 32860-G1 HORN Lottt it it ittietentrnenneeaneneenennnnnenneas 1
2 13437-G9 SCREW, 1/4-20 X 3/4 .. ittt ittt ittt nnennannens 1
3 11027-G2 L O 1
4 00106-G6 SCREW, #12-24 X 3/4 ... ittt ittt ittt tannnenaennnns 1
5
6 00138-G4 SCREW,#6-32 X 1/2 . i iiiiiiiiiiiiiiieieiiiennenernernnennens 2
7 00565-G3 WASHER, LOCK, #6 ..o iiitit e ininrnannsresesnenroseaneenns 2
8 00525-G5 NUT, #6832 ...ttt i i it it ittt et eenernsnenennes 2
8 22674-G1 FUSE BLOCK 1 ittt ittt ittt ittt et i ta s cteseensnensnnns 1
10 18392-G2 FUSE, 20 AMP (HEAD LIGHTS / TAILLIGHTS ) ...vvvienennennnnnn. 1
11 18392-G1 FUSE, 16 AMP (HOUR METER) ..t itiiinneiininnnennennnnnens 1
12 18392-G2 FUSE 20 AMP (TURN SIGNAL / BRAKE LIGHT) ....covvivrnnnnennnn. 1
13 10570-G1 L I - 2
14 ‘
15 22069-G1 WIRE HARNESS ... ittt iiinrrtarerteenenensassenennns 1
16
17 20961-G3 COVER, STEERING COLUMN (WITHOUT TURN SIGNAL) .........cuvnn. 1
18 22242-G1 HORN SWITCH ASSEMBLY ... ..itiiieinnenernernnenernnenennens 1
19 14601-G8 RIVET it it i it ittt tteneteeanetnrenennanonnennens 2
20
21 00906-G6 SCREW, #10 = 16 X1 L.ttt it iin et eneeneenneneenenannns 2
22
23 23686-G1 HEADLAMP (REQUIRES ITEM 21 FOR INSTALLATION ) .......cvvu... 2
24 _
25 24605-G1 ) WIRE ASSEMBLY, JUMPER .....ccitiiiiiiiiiinitnennnnennennnans 1
26 | 17618-G1 | CLAMP, NYLON .\u'eitneetieete et ettt eeeeeeeenneans 10
27
28 18431-G1 SWITCH HEADLAMP ..ttt ittt iiiteinernnnennrnnnennnes 1
29
30
31
32
33 18960-G1 REAR LAMP ASSEMBLY ( INCLUDESITEMS 34 <37 ) .......cccvun... 2
34 19180-G1 SIGNAL LAMP, RED ..t iiiiiiiiieneineinnnennnennenneennnens
Pg. V-5 EZGOMENE 5/30/90

EERENY



HORN AND ACCESSORY WIRING

ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. _
When ordering parts, please specify the model and serial number of the product. ﬁ
% Indicates a component that is not available as an individual part. _ z
ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION QTY
35 19180-G2 SIGNAL LAMP, YELLOW ...\ tiiiiirieiinnernrnnnnrnnnnnaenss 1
36 18957-G1 SUPPORT, REAR LAMP ... .. iiiiiiiiiiiiiiienntnnnnnenannans 1
37 18927-G2 ADAPTER, MOUNT KIT ..ttt ittt it iiienennneneneenonanss 3
38 18449-G1 SCREW, STAINLESS STEEL, #8 —18 X 1/2 ... it iiiieiiiieninennnn, 8
39 00414-G5 SCREW, 1/4 = 20 X B/8 LG . ..itiiiiiiiintentnnernnennnnenns 6
40 11027-G2 NUT, LOCK, 1/4= 20 ...ttt ittt i ieeen i nennnnanenens 4
41 19240-G1 SUPPORT, TAILLIGHT HOUSING .......cvieiiiinnrinrnnrnnennnns 2
42 18956-G2 HOUSING, TAILLIGHT, DRIVER'S SIDE .......coviiiieinnennnnnnnnn. 1
43 18956-G1 HOUSING, TAILLIGHT, PASSENGER SIDE .....vvvtiiniiennnnenennn. 1
44 00532-G1 L I v 2
45 00565-G7 WASHER, LOCK, 1/4 ... ittt it ittt it eneinnnns 2
46 19231=G1 | GROMMET ..t ttttttttttiiiii ettt tee ettt eeeenns, 2
47 12905-G1 SPACER, NEOPRENE . ... ..itiitiiineinnennenrnnnnneenennennnns 2
48
49 17168-G1 CLAMP, NYLON ... iittiiiiitiiitrieeeeineennnreneecnesannnnns 4
50 17867-G1 SWITCH, TURN SIGNAL ASSEMBLY (INCLUDES ITEM 51 ) ........... 1
51 21640-G1 FLASHER, TURN SIGNAL ... ..itiitiiiniiirieeeennennnnnnnns 1
52 00372-G4 SCREW, #8 — 32 X 1/2 LG, ..t iiiiiiiiiintinneneenrnnenennnnnas 1
83 00565-G4 WASHER, LOCK, #8 ...ttt ittt it ineineinnnennennnnnnnans 1
54 00526-G1 NUT, #8 = 32 ittt it it ittt tnennannnnennennens 1
55 20965-G3 COVER, STEERING COLUMN (WITH TURN SIGNALS) ...........0uu.. 1
56
57 19344-G1 TAPE, VINYL L i i ittt ttsereeennenannennnnnns AR
58
59 -
60 20570-G2 TURN SIGNAL ASSEMBLY (INCLUDES ITEMS 61 - 66) ............... 2
61 18995-G1 TERMINAL, MALE ... . ittt i it it ei it rieennanen 1
62 20574-G2 TURN SIGNAL, AMBER (INCLUDES ITEMS 63 -66) .............. 1
63 * SCREW, ........... e et i e i 2
64 * LENS, TURN SIGNAL ... itittiiitiiiiieiiennnennnnnnns 1
65 21760-G1 BULB .o i et e et it 1
66 * HOUSING, TURN SIGNAL . ... it ittiiitiiieieeeinennnennns 1
67 | 00567-G7 WASHER, LOCK, 1/4 .. .itiiiiiieiiieeenieenenrneannnnss 1
68 20606-G1 WIRE, JUMPER . ... ittt iitiiieneineenennnnnennnnns 1
5/30/90 EZGOLIEWITE Pg. V-6

[ |_IPICI1IV]



HORN AND ACCESSORY WIRING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. ;E:
% Indicates a compovnent that is not available as an 'individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

69 00532-G1 NUT, LOCK, 1/4-20 . .. .ttt ii it iee i tenniiennnennennnes
70 00660-G7 WASHER, FLAT, 1/4 .. ittt ittt eniieennennnnnnnns 1
71
72 19197-G7 METER KIT, STATE OF CHARGE (ROUND) (INCLUDES ITEMS 74 - 77) . 1
73 19714-G1 METER, STATE OF CHARGE .. ...i0iiieieenrnrnnenrnenenennnns 1
74 18001-G1 BRACKET vttt it iiteeneenreeernennennonnennnnas 1
75 00414-G4 - SCREW, 1/4 - 20 X 1/2 LG, .+t iiiiiiitiitreininernenannnes 2
76 11027-G2 NUT, LOCK, 1/4 — 20 ..ttt ittt it et ennneananns 2
77 |
78 19197-G3 METER KIT, STATE OF CHARGE (SQUARE) (INCLUDES ITEMS 80 - 85) 1
79 19196-G2 METER, STATE OF CHARGE .........vvitivinrrrinrnrnenennnns 1
80 00372-G5 SCREW, #8 = 32 X 5/8 LG, tiiviinii it iiniinnernennnnnnnnss 2
81 00559-G4 WASHER, #8 .. .iiiiiiitiitiitine et nnraerneenennnnnennss 2
82 00565-G4 WASHER, LOCK, #8 . .itiiiiiiiiiiniiniinrinennrnrennnnnns 2
83 00526-G1 ) - B 2
Pg. V-7 EZGOMEET] 5/30/90

REEENY



HORN AND ACCESSORY WIRING ELECTRIC/GASOLINE POWERED VEHICLE

5/30/90 EZGOER Pg. V-8



GASOLINE POWERED VEHICLE

INNER FRAME AND POWERTRAIN SUPPORT

¥S~1S SWALI SIANTONI - 06
8- SW3Ll SIANIONI - €

5/30/90

EZGOIHTUED

Pg. W-1



INNER FRAME AND POWERTRAIN SUPPORT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY
> 1 24714-G1 ENGINE FRAME COMPLETE (INCLUDES FACTORY
INSTALLED ENGINE MOUNTS) ... iviiiiiiiensiiisenianannanannons 1
| 2 2
3 14580-G3 ENGINE MOUNT KIT (INCLUDES ITEMS 4 -8) ........civvieenennn. 1
4 ¥ MOUNT, ISOLATION (25 LB., YELLOW COLOR CODED) .......... 2
5 X MOUNT, ISOLATION (35 LB., PLAIN) .....ovviviiirneennannnn. 2
6 00156-G4 SCREW, #10 — 32 X 1/2 LG. ...ttt it iienenetennnnananns 16
7 00565-G5 WASHER, LOCK, #10 ...ttt iiiiiinenreenenannenannnns 16
8 00526-G4 NUT, #10 = 32 .. ittt e e ittt i cnnenaaanas 16
9
| 2 10 00428-G4 SCREW, 3/8 - 16 X 2 1/2LG. ..oivviriiniierinenneaasnoennnnnas 4
B | 11 | 16537-G1 | WASHER, SNUBBER .........uveeneeenneennneeanneennnnennns. 4
B | 12 | 00560-G1 | WASHER, 3/8 +\\utvuerreenneenaeenaeeneennesnneennennennns. 8
13 15121-G1 WASHER .. ittt ittt iit it tisatttensoennenennansannaenens 4
14 00566-G1 WASHER, LOCK, 3/8 ..ttt ittt iiiiiiieerenseannnraneneannens 4
> 15 00550-G5 NUT, LOCK, 3/8 = 168 ... .ititiiiiiititiitnstnennanoneeeneannans 4
16
17
18
19
20
| 4 21 25100-G1 INNER FRAME (1989 ONLY) .....civtriiiniirnnnnrnncnnsoennnennnn 1
> 22 24991-G1 INNER FRAME (FIRST USED ON 1990 VEHICLES) ...........covvnn.. 1
23 , .
24 12302-G2 MOUNT, ISOLATION ...ttt it iierarinntnnenannnoannnenenns 4
25 00551-G1 NUT, LOCK, 1/2 = 13 ittt it ieiietetinnennnennnanenns 2
26 00566-G3 WASHER, LOCK, 1/2 .. ittt ittt iiinieerineetnnennnnnnnns 2
27 00405-G8 SCREW, 1/2 = 13 X 4 LG. ..iitriitiieriieterrnnnennncnnnannes 2
28
29
30 | 00428-G6 SCREW, 3/8 =16 X 23/4LG. ...oiivirriinernrneenneneenennenns 4
31 00560-G1 WASHER, 3/8 ... ittt iiiietensteaneonenanennnncnnens 4
32 00550-G5 NUT, LOCK, 3/8 = 16 ... iitiiriiiieietinennreennnenennenneans 4
33
5/30/90 EZGOLEIE Pg. W-2

| |PICIG]1 W]



vy VVVVVVYVYYVYYVYY

vvyyvyy

INNER FRAME AND POWERTRAIN SUPPORT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy

34
35 13728-G1 BUMPER ..ttt ittt ittt i it eneeeasaaternanannneas 2
36 14601-G1 1 = 2
37 00559-G5 WASHER, #10 ..ttt ittt iiiiiie it ieitinenansenennneenennas 2
38
39 21780-G1 SHOCK ABSORBER ASSEMBLY (INCLUDES ITEM 40) ................ 2
40 21779-G1 BUSHING, RUBBER . .....coiiiiiiiiiiiiiiiniennnneansnenannns 2
41 00560-G5 WASHER, 5/8 .ttt ittt ittt ittt ineeneeenensnanenns 4
42 00551-G5 NUT, LOCK, 5/8 = 11 ittt ittt inreenneatnaensnennans 2
43 00428-G4 SCREW, 3/8 =18 X 2 1/2 LG, .. vriiiiiiiiiitininetnienneannnnns 2
44 00566-G1 WASHER, LOCK, 3/8 .. it iiiiiiiiteiiinieetenrnncnssnesnsannnns 2
45 00550-G5 NUT, LOCK, 3/8 = 16 . ..iviiiiiiiiiiiiereneneransnncnnnnnnnns 2
46 14462-G2 SPRING, COMPRESSION . ... iiiiiiiiiiiiniinrenerenensnasaaanons 2
47
48 22318-G2 MUFFLER ..ttt ittt i it iin ettt i ittt censaensnennsnnas 1
49 24208-G1 PAD, MUFFLER . ...\t ittt iiiniiinitetenotosonenasnsocennaeananas 1
50 24697-G1 MUFFLER PAN SUPPORT ASSEMBLY (INCLUDES ITEMS 51 - 54) ..... 1
51 22677-G1 PAN, MUFFLER SUPPORT . ...t viitiitinrnneneensoenasnannnns 1
52 24688-G1 STRAP, MUFFLER ... ...t tiiiiiiiiiiiiantnseearnenasnnnnnas 2
53 24687-G1 ANGLE, STRAP .. ittt ittt ittt iieterannrocnnsoannsnnasas 2
54 00943-G1 L P 4
55 00439-G2 SCREW, B5/16 = 18 X 1 1/4LG. ...iiiitiiiiiiirineensnnennnannns 2
56 00642-G8 WASHER, 5/16 ...t iiiiiiiiiiiiiintesietnoessstasosnasennnens 2
57 00892-G3 | NUT, LOCK, 5/16 = 1B ... ..t iviiiinentreeerneroresencnnaanns 2
58 -
59 00764-G1 BOLT, CARRIAGE, 6/16 = 18 X 3/4 LG. .....itviiiiiirinnecrannns 4
60 25315-G1 SPACER, LOWER ... iiiiiiiiiitiiitiettnitnnrnosnsronansnnnans 2
61 00892-G3 NUT, LOCK, 5/18 = 18 ... .ttt ittt iinnsnnnsnnaconannns 4
62
63
64 24680-G1 BAR, ENGINE .......ciiiiiiiiiiiiiiiiitnirnnrnenncrnsencnnnns 1
65 00929-G2 SCREW, 5/16 = 18 X 1 1/4 LG, ... i tiiiiiiiiiniieeneennnnannanns 2
66 00928-G1 WASHER, 5/16 ...viiiiiiiiiiiiiiiteriaiereenenecnaeronaannnnns 4
67 00931-G2 WASHER, LOCK, 5/16 = 18 .. ...t iiiitiiiiiiiieienenreaennnannn 2

Pg. W-3 EZGOLEWET 5/30/90

|_IPICIG] 1]



INNER FRAME AND POWERTRAIN SUPPORT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. “é
% Indicates a component that is not available as an individual part. =
<
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTty
68 00930-G3 NUT, 5/168 = 18 it tiii ittt ittt esonossnansonansssnnns 2
69 _
70 00439-G2 SCREW, 5/16 = 18 X 1 1/4 LG. .....ciiiiiei ittt raarsotanensannns
71 00892-G3 NUT, LOCK, 5/16 — 18 ... iiiiiiitentienrrnastaanssannsroeansss
5/30/90 EZGOMENT Pg. W-4

| IPICIGI1 Wi



MOTOR ELECTRIC POWERED VEHICLE

D-C MOTOR

o WMXAXXXXXXXX, X,

MODEL NO'L

Pg. Y-1 EZGOLEAT 5/30/90



MOTOR

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g

% Indicates a component that is not available as an individual part. 3

ITEM| PARTNO. [1 2 3 4 5 DESCRIPTION QTY

1 22858-G1 MOTOR (INCLUDES ITEMS 2 =22) .....civtrnnrrnernnnennnennnens 1

2 16922-G1 ENDSHIELD, COMMUTATOR END ... ..otiiiiiiniennnnnnnennnnns 1

3 13483-G1 WASHER ... ittt ittt iete et tieeennnnennernnenns 4

4 16919-G1 SCREW, MOTOR CLAMP ...ttt tiiieeinnenreeneennnennanns 2

5 15437-G1 BUSHING, INSULATOR ....iiiterrenerransennnennennnnennnss 4

6 15438-G1 WASHER, INSULATOR ... iiiiiiiiitenennnrennnennennnennns 4

7 15440-G1 L I 0 4

8 23234-G1 SCREW, POLE PIECE . .....oiiiiiiiieinr it etneennnennnens 8

9 15442-G1 WASHER, INSULATOR, TERMINAL .. ......coviiunennennnnnnnns 4

10 16917-G1 =L 2

11 16916-G1 BRUSH RIGGING (INCLUDES ITEM 12) .....cvcvieininnnnnennnnnn 1

12 15446-G1 BRUSH SPRING ........iitiiiiiiniineninnnennernneennnns 4

13 51333-G1 SCREW, BRUSH RIGGING MOUNT . .......ciiieinnninnnnnnnnnn 2

14 X FIELD POLE PIECES .. .ttt ittt iieinetnenereennnnnnnnns 4

15 * SHELL, STATOR ..ttt iiiiii it iieetnieninrrennanenennnens 1

16 23235-G1 FIELD COILS (SET) +.ivitniiiiiitneeeneeenneeneraneennnens 1

17

18 16948-G1 GASKET ittt ittt et tet it i e i e 4

19 23237-G1 ARMATURE . ... ittt iiitttnerrenesnoesnnernnennnennns 1

20 16918-G1 BALL BEARING, COMMUTATOR END .......ciievivinnnennannns 1

21 16930-G1 RETAINER, BEARING .......c0iiiiniiirnnnennennnrenennnnenns 1

22 23236-G1 SCREW, BEARING RETAINER .......covvviinrrnnnnennnnnennnn 3
5/30/90 EZGOETE Pg. Y-2

| [PICIEI1]Y]



OIL INJECTION

GASOLINE POWERED VEHICLE

EARLY 1989

PRODUCTION

1 - INCLUDES ITEMS 2-9
16 — INCLUDES ITEMS 17-23

41 - INCLUDES ITEMS 42-46 PRODUCTION
56 - INCLUDES ITEMS 57-58
Fo- 21 EZGDIEN] 5/30/90

| IPiciGl1]Z]



OIL INJECTION

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. -E.
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. (1 2 3 4 5 DESCRIPTION QTY

1 24076-G1 OIL TANK ASSEMBLY (INCLUDESITEMS 2 -9) ......cvvvivvrnnnnnn.

2 23838-G1 L L O 1
3 17430-G1 CAP L i i it i s i et ettt e e 1
4

5 18292-G1 O

6 24889-G2 TUBE, VINYL, 1/4 X5 LG. ...t iiiiiiiiiiniieeinennenannanns

7 23013-G1 1 1
8

9 24861-G2 SEALANT, 1 0Z. ..ottt ittt it tne ettt innennennannns A/R
10 00414-G5 SCREW, 1/4 = 20 X 5/8 LG. .ttt vittiiieiieeiiiiiineennrnnnenns

11 00642-G7 WASHER, 174 .. i it it ittt ia ettt et

12 11027-G2 NUT, LOCK, 1/4 = 20 ...ttt ittt it ieiie e ennenenns 2
13

14 18292-G1 CLAMP, HOSE ..iiiiiiiiit ittt iiieetnen e iinnrnnerneennns 1
15

16 23866-G1 OIL PUMP KIT (INCLUDES ITEMS 17 = 23) .....tiiviinnnnnnnnnnnnn 1
17 23865-G1 OIL PUMP ASSEMBLY (INCLUDES ITEM 18) ......cvvuvvnnnnnnn. 1
18 17415-G1 B A 1
19
20
21 24660-G1 SCREW AND CAPTIVE WASHER, M5 X 30 mm LG. ............. 1
22 24140-Gt SCREW AND CAPTIVE WASHER, M5 X 20 mm LG. ............. 1
23 17359-G1 CLAMP, HOSE ... \iiiiiiiiiieiennitneetnnennennnnenneennns 1
24
25 17434-G3 TUBE, VINYL .ottt ittt tie i iieeeneeenennnnennenns 1
26 17359-G1 CLAMP, HOSE ... ittt iiiit it ittt ittt enneeneeennennnnns 1
27 17361-G1 VALVE, CHECK ..iiiiiiiiiiiiii ittt itieannennnennonnnennnens 1
28 17363-G1 T 2
29 17362-G1 BOLT, BANJO .\ttt ittt iieiiieeeee e, 1
30
31
32 00921-G8 NUT, LOCK, #10 = 32 ...ttt ittt ittt eiiteeinneennn. 1
33
34 24479-G1 BALL Lt et e e et e e, 2

5/30/90 EZGOIEIT Pg. Z-2

[_IPiCIG]1]Z]



OIL INJECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35
36 22587-G1 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 37 - 39) ............ 1
37 22602-G1 ROD, ADJUSTING, 5.88LG. ....vivtiiinrinrreeensnnannnnnens 1
38 24465-G1 SOCKET ittt ittt ittt ittt e, 2
39 00526-G4 NUT, #10 — 32 L.ttt tiiiiiieiieiee et enennnnnannnnnnns 2
40
41 24203-G1 PIVOT ASSEMBLY (INCLUDES ITEMS 42 - 46) .........ccvuvvunnn.. 1
42 22365-G1 PIVOT BRACKET .. iiiiii it iitt it teitieennennenaennnnens 1
43 23860-G1 BEARING ... . ittt ittt ittt ittt ittt 2
44 24479-G1 BALL .. e it e et e e 2
45
46 00921-G8 NUT, LOCK, #10 - 32 ... ittt it ieieenaennnenanens 2
47 | 24609-G1 | WASHER, SPRING ... ...'unrrrtereeeeeeee e eaeaaeannnens. 1
48 24621-G1 WASHER, NYLON, 5/16 ... ittt iiiinninnennnnannennnns 3
49 00892-G4 NUT, LOCK, 5/16 = 24 ... . ittt it ittt enneenennnenraens 1
50
51 22587-G2 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 62 -54) ............ 1
52 22602-G2 ROD, ADJUSTING, 8.80 LG. ...c.vtiieinnnrnnncnnnenncannnnas 1
53 24465-G1 S 4 2
54 00526-G4 NUT, #10 = 32 .. ittt ittt eeeestencnnenennnanes 2
55
56 19666-G1 OIL TANK ASSEMBLY (INCLUDES ITEMS 57 AND58) ............... 1
57 17401-G1 0 1 1
58 17430-G1 0 1
59 23516-G1 PLUG, HOLE ... it it ittt ierirannrneennnnnnnnnns 1
60 17433-G1 CLAMP L i ittt ittt et e e 4
61 17431-G3 TUBE, VINYL, 174 X 10 LG, ..iivtiiiiiiiiiieninneanrnnnneanennns 1
62 23013-G1 R = R 1
63 17431-G1 TUBE, VINYL, 174 X 3 LG, .iittiiitiiiiiiettnneeneeanennnennnens 1
Pg. Z-3 EZGOLEN 5/30/90

| IPIciGl11Z]



OIL INJECTION GASOLINE POWERED VEHICLE

5/30/90 | =4 ci = | TEXTRON I Pg. Z-4



POWER WIRING , ELECTRIC POWERED VEHICLE
RESISTOR COIL VERSION

33 INCLUDES ITEMS 34 - 38
39 INCLUDES ITEMS 40 - 43
46 INCLUDES ITEMS 47 - 49

SEE ACCELERATOR SWITCH
ILLUSTRATION FOR PART NUMBER

SEE RESISTOR COIL ASSEMBLY
ILLUSTRATION FOR PART NUMBER

Pg. BB-1 EZGONEET] 5/30/90



POWER WIRING
" RESISTOR COIL VERSION ELECTRIC POWERED VEHICLE

CHARGER RECEPTACLE

FORWARD-NEUTRAL-REVERSE
SWITCH CONNECTIONS

20 19
°/
L ® & o

26

25\%/ BATTERY HOLD-DOWN

@\24
BATTERIES
28
23 :
. HARNESSQ%
5/30/90 EZGOMEEE Pg. BB-2

PICIEI1]BIB]



POWER WIRING ELECTRIC POWERED VEHICLE
i 4 RESISTOR COIL VERSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. ﬁ
% Indicates a component that is not available as an individual part. :
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY
1 18724-G1 CHARGER RECEPTACLE HOLDER ......cciiiiiiiinnrnnnnonsnensas 1
2 18784-G1 WIRING HARNESS CHARGER CONNECTOR (INCLUDES ITEMS 3 - 5) ... 1
3 14852-G1 WIRE (CR-) tiiiiiiiii ittt tiineeensntasensasasocannncans 1
4 14852-G2 WIRE (CL4) ttiiiiiiiiiniasenannosensnsanoasssnsoacannanss 1
5 18782-G1 CONNECTOR, ANDERSON .. ....vinirinennrneensrnsneraneasss 1
6 14390-G9 NUT, LOCK, #6 — 32 ....ciitiiiiitntrnereennscncensenennsnnens 2
7 00559-G3 | WASHER, #6 ... vtiiietunenennrennereneransesnsssononnnesans 2
8 00645-G2 SCREW, #6 - 32 X 1 1/4 LG, ...ttt iiiii i iinnrinaniesnsnnnns 2
> 9
10
11 11885-G4 WIRE ... ittt iiinitnnnrineessnasnnnsns Gerieteneaaaas 1
12 23540-G1 WIRE ittt ittt it iittatieteestatassaansstasnssannnans 1
13 11893-G1 WIRE ittt ittt it iietetiiestnetattsotennssasenataonans 2
14 11894-G1 WIRE ittt it ittt iiieete e iieiteet ittt tareaannnns 1
15 00702-G2 NUT, B/16 - 18 .. ittt ittt ittt iateenrenssnnnasnennnsas 12
16 00270-G6 SCREW, 5/16 = 18 X 3/4 LG. .. vvviiniiirrnrnnrnnrnnenonnanasans 12
17 12649-G1 BOLT, BATTERY, SQUARE HEAD, 5/16 - 18 X 1 LG. .............un 12
18
> 19 00565-G8 WASHER, LOCK, 5/16 . ...iivttiiiininnrnsnsnsocanraseansnannns 4
> 20 00702-G2 NUT, 5/16 = 18 .. .iiiiiiiiiiiieentinenstusressasnosaosonsns 4
21
22 15736-Gt BATTERY HOLD DOWN ... ittt iiinnntevnncncscnsoaaaannnnas 2
23 15734-G2 JBOLT, BATTERY .....iitiiiiiorninensnsoornsosassssasannsoons 2
24 00559-G8 | WASHER, 5/16 .. ...ivviiiiiinrenennninnsnetacsesiosansnssnoss 2
25 00565-G8 WASHER, LOCK, 5/18 .. .viiiiiierennrunennneeencnenasonsennnss 2
26 00702-G2 NUT, 5/16 -~ 18 ...ttt ittt it tieietcntasnnnans eeeaae 2
27
28 23544-G1 CLAMP, NYLON, DOUBLE ........iiiitiininnornsnncnroanrananns 4
29
| 4 30 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 .........ccovvinirnnnnnn 2
| 4 31 00532-G3 NUT, 5/16 = 18 ...ttt iiiiiiiiiiiii et iisnssoosnsrorasonnnos
32
33 17868-G1 CONTROL WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 34 - 38) 1
34 14619-G2 WIRE (LIGHT BLUE) ...civtiiiiiiiiinntnrnnennneannnnns e 1
Pg. BB-3 EZGOLEWTT 5/30/90

PICIE}1]BIB]



POWER WIRING

ELECTRIC POWERED VEHICLE

RESISTOR COIL VERSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
%k Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 17870-G2 WIRE (YELLOW) L\ttt ittt ii i inissenortntnnonns 1
36 14615-G1 WIRE (BLACK) . ttiiiiiiiiiiiiiitttiietsenansacnsannnnnss 1
37 17869-G1 WIRE (RED ANDWHITE) .....c.iviiiiiiiiiiiiieiinenarennnans 1
38 17618-G1 CLAMP, NYLON ..ttt ittt iiiisiitniasnanennanasaananns 2
39 18894-G1 WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 40 - 43) ....... 1
40 17855-G1 WIRE (Sl) . iiitiiiiii it i i ittt it annrnnanrnnnaans 1
41 17856-G1 WIRE (A2) ..ottt ittt ittt iensasnaneannnnneas 1
42 17618-G1 CLAMP, NYLON (BLACK) ... iiiiiiiiiiiiinenrneneanrananas 5
43 17858-G1 WIRE (S2) .ttt ittt ittt it i ei e iaanieaannneasnns 1
44 14610-G1 WIRE (BL4) . iiit it i ittt n st cteannananen 1
45 23645-G1 WIRE . ittt it i i ittt et e st 1
46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 - 49) .......covveuvnras 1
47 17137-G1 FACE NUT ..ttt ittt ie it iiiicananasarnannnns 1
48 17063-G1 IGNITION KEY ...ttt ittt ittt s inintnnsnsasonnnsnsns 1
49 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 . ... ... iiiinernenenns 1

50

51 17618-G1 CLAMP, NYLON ..o iiiiiiiiiiiitiiteinaaansnsaannnncnsnnanss 2

52 18897-G3 WIRE (AT1-4) ottt ittt ie it tn e tnstaenensacnssnnns 1
¥k CURRENT INDICATOR ... iviiiiiiiireetnnraernssneaaassansananns NA
KK BATTERY TESTER (DISCHARGE MACHINE) .........cccievinennnnn. NA
¥k HYDROMETER ...t iiviiiiii it iiiiie et it iasenneannaananaanns NA
kK OHM METER (MULTI-METER) ... .iiiiiiiiiiiniinninocnrosnnnanns NA

%% SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
5/30/90 EZGOLEWE Pg. BB-4

[PICIEI1]BIB]



POWER WIRING ELECTRIC POWERED VEHICLE
SOLID STATE SPEED CONTROL VERSION - FIRST USED FOR 1990 VEHICLES

39 INCLUDES ITEMS 40 - 45
46 INCLUDES ITEMS 47 - 49

42 Q
P N
A
3 “/ N N\ /,
41
(4 \ _~
\ -
A2 o
NOTE: THIS IS NOT A COMPLETE WIRING DIAGRAM. 1% ,_,,
USE FOR WIRE PART NUMBER INDENTIFICATION ONLY. S92 &
SEE F-N-R SWITCH AND SPEED CONTROL SECTIONS A1
FOR ADDITIONAL WIRES.
Pg. BB-5 EZGOIET | 5/30/90

PICIE|2]B]B]



POWER WIRING ELECTRIC POWERED VEHICLE
" SOLID STATE SPEED CONTROL VERSION - FIRST USED FOR 1990 VEHICLES

CHARGER RECEPTACLE

FORWARD-NEUTRAL-REVERSE
SWITCH CONNECTIONS

26

25\%/ BATTERY HOLD-DOWN

- &4
.. BATTERIES

28

>

HARNEsg%

5/30/90 EZGOIETR] Pg. BB-6




POWER WIRING

ELECTRIC POWERED VEHICLE
SOLID STATE SPEED CONTROL VERSION - FIRST USED FOR 1990 VEHICLES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. :
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTY
1 18724-G1 CHARGER RECEPTACLE HOLDER ......oviiieninnrocnssonncnnonas 1
2 18784-G1 WIRING HARNESS CHARGER CONNECTOR (INCLUDES ITEMS 3 - 5) ... 1
3 14852-G1 WIRE (CR-) t.iiiiiii ittt tennsanonsosnosstosssnnnsnnnnns 1
4 14852-G2 WIRE (CL4) tiiiiiiiiiiiiiiiiieetnsinetnosesnonsnsacsansns 1
5 18782-G1 CONNECTOR, ANDERSON ... .iiiiiiiiiiinnincensnnannnanss 1
6 14390-G9 NUT, LOCK, #6 = 32 ..o tiiiiiiiiiiitnntnninsnonnassnnensnanns 2
7 00559-G3 WASHER, #6 .. .iiiiiiiiiiiiiiiinrenrnntannnsnassnncesnnsnns 2
8 00645-G2 SCREW, #6 = 32 X 1 1/4LG. ..t iiiiiiiin ittt itnnantnncannnnns 2
S
10
11 11885-G4 WIRE it it i ittt cee ettt e 1
12 23540-G1 R P 1
13 11893-G1 WIRE .. i ittt ittt ittt e at it ae e 2
14 11894-G1 WIRE ottt ittt i ittt i et it 1
15 00702-G2 NUT, B/16 = 18 ittt ittt ittt it taansinansstasnsnaans 12
16 00270-G6 SCREW, 5/16 - 18 X 3/4 LG. ... iiiiiiie it ieiiintnannsnnsnnnnnn 12
17 12649-G1 BOLT, BATTERY, SQUARE HEAD, 5/16 - 18 X 1 LG. .....cvvvvvunnns 12
18
19 00565-G8 WASHER, LOCK, 5/168 . ..iviiiiiiiiiiiiiteniiecnsrenssanesnnns 4
20 00702-G2 NUT, 8/16 = 18 ...ttt ittt it ietiaeiesnecnssasanonns 4
21
22 15736-G1 BATTERY HOLD DOWN ... ittt ittt iieiierieanennsns 2
23 15734-G2 JBOLT, BATTERY .....iitiiiiitiiiennssiasnsvosessnanssonnnas 2
24 00559-G8 | WASHER, 5/16 ....vovtiiinniiiinnncnnnnennnnannns e 2
25 00565-G8 WASHER, LOCK, 5/18 1. uttvittrnreenrerrnneeeeneeennnsennnnnss 2
26 00702-G2 NUT, 8/16 = 18 ..ttt ittt ietitteninsnaenssnsannnns 2
27
28 23544-G1 CLAMP, NYLON, DOUBLE ......ciiitiiiennrennrnnenncncncannaans 4
29
30 00567-G8 WASHER, LOCK, EXTERNAL TOOTH, 5/16 ......c.vvvevinnnnecnnn. 2
3 00532-G3 NUT, 5/16 — 18 .. vttt ittt ittt ieeeeeneeensnaaaananas 4
32
33
34
Pg. BB-7 EZGO0EUN 5/30/90

PICIE]2]BIB]



POWER WIRING

ELECTRIC POWERED VEHICLE
SOLID STATE SPEED CONTROL VERSION - FIRST USED FOR 1990 VEHICLES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g g
% Indicates a component that is not available as an individual part. : :
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 23968-G1 WIRE (RED) o ooiiiiiiiiiii it iieiintnnsenrensnncnnsonsnsonsnns 1

36

37

38

39 23978-G1 WIRING HARNESS, F-N-R SWITCH (INCLUDES ITEMS 40 - 45) ....... 1

40 23793-G9 WIRE (S1) .viiiiiiiiiiiiieiiitittnseeronsecanssoseneensas 1

41 23793-G7 WIRE (A2) ittt ittt it nsensnnsantaneneennensns 1

42 17618-G1 CLAMP, NYLON (BLACK) ...t iviiutnneaneneenareosnasansnans 5

43 23793-G8 WIRE (S2) +iiiiii ittt iiiie it insnsnesnseassononsnsoansanss 1

44

45 23793-G6 WIRE (A1) iiiiiiiiii ittt ittt atasasancosnsosnansnnns 1

46 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 47 -49) ............. ceren 1

47 17137-G1 FACE NUT . ..iiiiiiiiittnenaerossnsenessnsossnonnsaaansss 1

48 17063-G1 IGNITION KEY .. titiitiitieineinnruenecnnnsessacnncaasnnss 1

49 00568-G6 WASHER, LOCK, EXTERNAL TOOTH, 3/4 .......ccvieiiinnnnnns 1

50

51 17618-G1 CLAMP, NYLON ...t iiiiiiiiiieerninsancotntnossneosensnsnns 2
E & 3 CURRENT INDICATOR ..ttt iitiiiiiiiinencnnsnosansnennsnesnnes NA
Kk BATTERY TESTER (DISCHARGE MACHINE) .........covtiiiiennennn NA
Kk HYDROMETER ...t iitiitiiiennronsensnnsoncsssnssnsnosannnssans NA
Kk OHM METER (MULTI-METER) ....citiiennrnieernncenrnanncsasanes NA

%% SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
5/30/90 EZGOIEITT] Pg. BB-8

PIClE|2]BIB]



ELECTRIC POWERED VEHICLE

REAR AXLE

¢/-89 SW3Lll S3ANTONI - 29
2¥'ty SW3ALl S3ANTIONI - oY
Ic—-61 SN3Ll S3ANTONI - 81
8S-1 SW3Ll S3ANTONI ~ O
85~} SW3Ll S3ANTONI - 6
85-Z SW3ll S3ANTONI - S
8G5-Z SW3Ll S3ANTONI - +
€9-6 SW3ll S3ANTONI - 2

€9-v SW3Lll S3aNONI

=

SNOILVHNOIINOD 6861

5/30/90
PICIE} 2[CIC]

EZGOLEOED

Pg. CC-1



REAR AXLE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. 3
ITEM| PART NO. 2 3 4 5 DESCRIPTION QTY
1 23133-G1 REAR AXLE, MOTOR AND BRAKE ASSEMBLY, MODEL YEAR 1989
(INCLUDES ITEMS 4 — B83) ...iiiitvrinenrnrneencarecanenenaanns 1
2 25283-G1 REAR AXLE, MOTOR AND BRAKE ASSEMBLY, MODEL YEAR 19380
‘ (INCLUDES ITEMS 5 — B3) .....iitirirnnenrnenerereenrenennnnns 1
3
4 23524-G1 REAR AXLE AND BRAKE ASSEMBLY, MODEL YEAR 1989
(INCLUDES ITEMS 7 = 5B) ...viviiniunnerecnrncncncensnnnns 1
5 25283-G2 REAR AXLE AND BRAKE ASSEMBLY, MODEL YEAR 1990
(INCLUDES ITEMS 7 — B8) ...iiiriiennrenrnennennnnnennans 1
6
7 XXXXX-XX BRAKE SET (SEE SECTION NN FOR PART NO. AND QUANTITY) X
8
9 23092-G1 REAR AXLE ASSEMBLY, MODEL YEAR 1989
"(INCLUDES 11 = 588) . iiviieinininrninenansoannnonaananns 1
10 25115-G3 REAR AXLE ASSEMBLY, MODEL YEAR 1990
(INCLUDES 11 = 58) ....iiiviiirerinennraneoanansnennes 1
11 23501-G1 GEAR SET (INCLUDES ITEMS 12 -14) .........cc0vune. 1
12 * GEAR, INPUT ... . tiiiiiieninieerararanenannanes 1
13 % GEAR, INTERMEDIATE .......ccviiitrernnnnnacannnn 1
14 * GEAR, OUTPUT ...ttt ittt iisteieraosnersnoannnns 1
15 23520-G1 BALL BEARING, INPUT GEAR . ......ciiviriinnnnnnnnnns 1
16 23519-G1 BALL BEARING, INPUT GEAR, MOTORSIDE .............. 1
17
18 24627-G1 SEAL SET (INCLUDES ITEMS 19 - 21) . ... .cvvvvevnnnen 1
19 * SEAL, “O"RING, THICK ......oivtiiinerencrncanaas AR
20 t 3 SEAL, “O"RING, THIN ................ e PR AR
21 X SEAL, “O7RING ...ttt iiieniatenenrnenaracanans 2
22
23 23530-G1 RETAININGRING .......citiiiiniiiienentoncnsosnanns 3
24 24461-G1 PLUG CAP . ittt iiiiiteeeinrernreenearensncnnnnans 2
25 23521-G1 BALL BEARING, INTERMEDIATE GEAR ..........ccvuvnnn 2
26 17473-G1 BALL BEARING, OUTPUT GEAR .......ccvvvvennrncnnens 2
27
28 18463-G1 DIFFERENTIAL ASSEMBLY .......iiivvrvnrneenranenens 1
29
30
5/30/90 EZGOE] Pg. CC-2

PICIEI2ICIC]



REAR AXLE

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy
31
32
33
34 25229-G1 VALVE VENT, LATE 1989 AND 1980 ..........cvvvvnnn. 1
35
36
37 00433-G1 SCREW, 3/8 - 24 X 1 1/BLG. .....iviiiiiinnnenrnnnns 4
38 00532-G6 NUT, 3/8 — 24 .. ittt iiiiee et sneensanes 4
39
40 b 3 AXLE HOUSING ASSEMBLY (INCLUDES ITEMS 41 AND 42) . 1
41 * RETAINER, BEARING .........cciiiiiuiinnnnrnnnes 2
42 15118-G1 SCREW, 3/8 - 16 X 2 1/8LG. . .vvvviinrrnnennnnns 4
43
44 25227-G1 WASHER ... ititiiiiiiiitenranenesnseassnencennenss 1
45 25226-G1 PLUG, FILL/CHECK . ... ittt ittt iieinnncneanneas 1
46 20536-G1 SEALANT (ENOUGH FOR 1 APPLICATION) ......cvvvunnnn 1
47 25288-G1 COVER .. ittt ittt e ssiaceeasnnesaannnns 1
48 15558-G1 SCREW, 5/16 — 18 X 3/4 LG, .. oiviviiirnrnnnnnensens 10
49
50 20377-G3 SHAFT, AXLE, PASSENGER SIDE .......c000vevencnnnnns 1
51 20377-G4 SHAFT, AXLE, DRIVER’'S SIDE .......coviviiennnnnnnns 1
52 15114-G1 SEAL, AXLE ... . ittt iienttireratarnanennens 2
53 15113-G1 RING, RETAINING .......ciiiiinnrrnrnnrnneenenssnnns 4
54 15112-G1 BALL BEARING, AXLE ..........ccvvuvnens e eeecas e 2
55 15485-G1 WASHER, 20 MM . ... .. iiiiiiiiiiiiiierernnannnanss 2
56 15487-G1 WASHER, BRAKEDRUM, 5/8 ......ccciviiiriiieninnnnnn 2
57 15483-G1 NUT, SLOTTED, 5/8 = 18 ... vitiiiiiriiiininnenennnans 2
58 10387-G1 COTTERPIN, 1/8 X 1 1/2 LG, cvvivieriinnrnnensnnnnns 2
59 XXOCK=-XX MOTOR (SEE SECTION Y FOR PART NO. AND QUANTITY) ........ X
60 00559-G7 WASHER, 1/4 ... it it it ieetnraetnssnsansans 3
61 00565-G7 WASHER, LOCK, 174 ... ittt ittt iiiiiernsnnnans 3
62 00797-G2 SCREW, 1/4 =20 X 1 1/ALG. ... i iviiiiiintininrnsnansassnans 3
63 24261-G1 BUMPER, SPLINE .......iitiiiiiiiirerrneensnesnstoceasnnsns 1
64
Pg. CC-3 EZGOLEIEN 5/30/90

PICIEf2]|CIC]



REAR AXLE ‘ ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, 'please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM PART NO. 1 2 3 4 5§ DESCRIPTION QTYy
65 24939-G1 ADAPTOR, SPINDLE CAP, MODEL 1990 ............ccvivivenennn. 1
66 24459-G1 PLUG, PIPE, LATE 1989 MODELS . ... ciiiiiitntnternnnacnsnnnsas 1
67 24502-G1 VENT TUBE ASSEMBLY, MODEL YEAR 1989 (INCLUDES ITEMS 68-72) 1
68 17431-GS TUBE, VINYL, 1/4 I.D. (4 1/2LG.) ... iiriiiiiiniinnecenenoans 1
69 11845-G5 CLAMP, CABLE, INSULATED .......coitiienneneenrnncnsnnnes 1
70 | 24466-G1 CONNECTOR, FEMALE .....uunnnnnnnnennnnnerrnnnenneeeenns 1
71 24464-G1 VENT, VALVE ... ittt iiirtatnenensnssoetossoncnnssnns 1
72 17433-G1 CLAMP i ittt it i et et 1
73 24878-G1 FITTING, PLASTIC ..ottt ittt ittt ianaetncnnarassnsnsnsensns 1
74 12091-G1 SPINDLE CAP, MODEL YEAR 1990 . .......ciiiiiiiiinnrannnnnnns 1

75
76 %k SLIDE HAMMER KIT ..ttt iiiiiiiiietnennetanennoasoncnssnonns NA
77 k% TOOL, SEAL INSTALLATION ... ..tuiinnrnntnninerncsnonnsnsannes NA
%%k SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
5/30/90 EZGOENT Pg. CC-4

PICIE]2ICIC]



£2-0Z SW3LlI S3ANTONI - 69
08-89 SW3 h__ mwo:”__oz__ - 29  SNOLLVHNODIANOD 6861 ATHV3

GASOLINE POWERED VEHICLE

REAR AXLE

¢6-68 SW31l SIANTONI - 88
vi-4 SW31l S3ANTONI - 9
¥9-9 SW31l S3ANTONI -
¥9-9 SW3ll S3ANTIONI - +

3NVHd 1v3S NO @3Lvoon

o= ¥9-S ANV € SW3Ll S3aNTONI - g
col ] ¥9-9 ANV ‘v ‘€ SW3Ll S3ANTONI - ¢

5/30/90
PICIG] 2ICIC]

EZGOIHEUED

Pg. CC-5




REAR AXLE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 23601-G2 REAR AXLE, GOVERNOR, AND BRAKE ASSEMBLY, MODEL YEAR 1989
(INCLUDES ITEMS 3,4, 6-64) ......oivvinenivrnennnnsananannns 1
2 25114-G2 REAR AXLE, GOVERNOR, AND BRAKE ASSEMBLY, MODEL YEAR 1990
(INCLUDES ITEMS 3, 5-B4) ...0.vvuiinirinonsriniensntaranaoans 1
3 XXXXX=XX | BRAKE SET (SEE SECTION NN FOR PART NUMBER AND QUANTITY)
4 23539-G2 REAR AXLE/GOVERNOR ASSEMBLY, MODEL YEAR 1989
(INCLUDES ITEMS 6 — 64) . ....cvvvuineninsnennrarananaosnnenns 1
5 25113-G2 REAR AXLE/GOVERNOR ASSEMBLY, MODEL YEAR 1930
(INCLUDES ITEMS 6 — B4) . ....iiiiiiiiinninrnrnennnncasnnaans 1
6 24634-G1 GEAR SET (INCLUDESITEMS 7 - 14) . ...ecovvirnrennnnnnns 1
7 * INPUT GEAR, GOVERNOR AND BEARINGS ASSEMBLY
(INCLUDESITEMS 8 — 11) ... . iiiiiiiiiiieenracnnnns 1
8 * GEAR, INPUT ... ittt iiinernracananannns 1
9 * GOVERNOR UNIT .......iiiitiriinronconraessoans 1
10 23520-G1 BALL BEARING, INPUT GEAR .........ccvvvienrnnnn 1
11 23519-G1 BALL BEARING, INPUT GEAR, CLUTCH SIDE .......... 1
12
13 X GEAR, INTERMEDIATE . .....iivitrnianennnaorsannsnss 1
14 * GEAR, OUTPUT .. iiiittnriiiivnenurocareeansenearans 1
18
16 24629-G1 ARM AND BUSHING SET (INCLUDES ITEMS 17 AND 18) ...... 1
17 24630-G1 ACTUATOR ARM ... .. tivivireranusosscovennnasnnass 1
18 24631-G1 BUSHING ....ititiviniarnnnrnnenreeeaneeansannnonns 1
19 25592-G1 SEAL, ACTUATOR ARM . ... .iiiiiniiernnincnnnanananannns 1
20 24632-G1 WASHER, ACTUATOR ARM .. .... ¢t iiiniinnnnnnnnnnnens 1
21 24633-G1 RING, SNAP . ......iiiiiiieierinenaninennns P 1
22
23
24 24627-G1 SEAL SET (INCLUDES ITEMS 25 = 27) .vivvvviirnennnnnnnnn 1
25 * SEAL, “O"RING, THICK .......cvtiiiriieenenennnncnnnns 3
26 * SEAL, “O7RING, THIN ........0vititiirnrenenrannanns 3
27 * SEAL, “O7RING ......ciiiiiiineeinincnnnenacnsnnnns 2
28
29 23521-G1 BALL BEARING, INTERMEDIATE GEAR . ........cviivannnnnn, 2
30 23550-G1 RING, RETAINING .....00vitiiiivunirareneaensaonasannnens 3
31 24461-G1 PLUG, CAP ittt iitittnentnenenncaseneasasnanannss 2
5/30/90 EZGOLEWE Pg. CC-6

PlciGl2lciC]



REAR AXLE , GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
32 17473-G1 BALL BEARING, OUTPUT GEAR .......ciiiteiirnnrnnsnneas 2
33 |
34 18463-G1 DIFFERENTIAL ASSEMBLY . .......ciiiiiirinernnecnsnanens 1
35
36
37
> 38 25229-G1 VALVE, VENT, LATE 1989 AND 1990 .......covvivnneunnnns 1
39
40
41
42
43 00433-G1 SCREW, 3/8 -24 X 1 1/8LG. ... ittt iiiriernnenraannns 4
4 00532-G6 NUT, 3/8 — 24 ... ittt ittt ittt eesnrsenennns 4
45
46 E 3 AXLE HOUSING ASSEMBLY (INCLUDES ITEMS 47 AND 48) .... 1
47 3 RETAINER, BEARING ... ..civviiiiinernnranncannnonsas 2
48 15118-Gt SCREW, 3/B - 16 X 21/BLG. ....coviiiiiininnnnnnnns
49
> 50 25227-G1 WASHER ..ttt ittt ittt it tiattnernarosancossonas 1
» | 51 | 25226-Gi PLUG, FILL/CHECK ...\uviieiiniinrenuennsannennnsennnns 1
52 20536-G1 SEALANT (ENOUGH FOR 1 APPLICATION) .....covvvevnensas 1
| 2 53 25228-G1 L0 1 1
54 15558-G1 SCREW, 5/16 - 18 X 3/4LG. ... civiniinienrennrornsnsnns 10
55 . 1.
56 20377-G7 SHAFT, AXLE, PASSENGER SIDE .......ccvvvvvreernnenne. 1
57 20377-G8 SHAFT, AXLE, DRIVER’'S SIDE .. ...ccviiiennnenreannnensas 1
58 15114-G1 SEAL, AXLE .. itiiiiiiiiiiiiiiiieretieasnneenaonnnonnos 2
59 15113-G1 RING, RETAINING ......ciiiiiiiiiiinirnornconreonnsnnas 4
60 15112-G1 BALL BEARING, AXLE .....iviiiiiiiiniiierinnninnrnnnnns 2
61 15485-G1 WASHER, 20 MM ... iiitiiiiienneerinrosenocenonsannns 2
62 15487-G1 WASHER, BRAKEDRUM, 5/8 ........coiiieiiinnnennrnnnns 2
63 15483-G1 NUT, SLOTTED, 5/8 = 18 ...t viviiiiiiiitnninenncnnsnnss 2
64 10387-G1 COTTERPIN, 1/8 X 1 1/2LG. . iiviiiiiiiieetnenannsnnnnnn 2
| 2 65 24939-G1 ADAPTER, SPINDLE CAP, MODEL 1990 ......vivinevnnncnencnnnnas 1
Pg. CC-7 EZGOLEUT] 5/30/90

PICIGI2ICIC]



REAR AXLE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. :‘.:.;'
* Indicates a component that is not available as an individual part. :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
66
67 23602-G1 GOVERNOR BRACKET AND ARM ASSEMBLY (INCLUDES
ITEMS B8 = B0) + v viviiiii e iineiiatnenstsrncaneneneannnensans 1
68 23585-G1 ARM, GOVERNOR ... iitiiiiiiiitnenenriennnnennnennnnnns 1
69 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 70 - 77) ..... 1
70 25274-G1 ROD, GOVERNOR BRACKET ... .vviteeiiennnrnrneannnns 1
71 * BUSHING ... ..ttt ittt ittt ietntetenenennnns 1
72 22752-G1 BRACKET, GOVERNOR .......ciivitrirtrninrninnnnnnnnns 1
73 16292-G1 CAP, SPRING ...ttt ittt ittt ianrereneneneanannns 2
74 23578-G1 SPRING, COMPRESSION . ... .itiiiiirieinriiinnnnnennnns 1
75 23859-G1 ADJUSTER, GOVERNOR . ... iitiiiiiininririonnnnennnns 1
76 X BUSHING ... .ttt ittt it iiernrnraenreannenens 1
77 00526-G4 NUT, #10 = 32 ..ottt it it et e et ie s reieaennnnn 1
78 24479-G1 = A 1
79 00734-G5 NUT, #10 = 32 L.ttt e it i et teteietnerannnannns 1
80 14390-G4 NUT, LOCK, 1/4 = 20 ..ottt it iieie it iieanrnenenennns 1
81
82 23588-G1 WASHER, SPECIAL ...t iiitii ittt i et enenerneannoasnenaens 1
83 23577-G1 SPRING, TORSION ... titiiiiiiiineneennennennennennsnsonennens 1
84 00567-G7 WASHER, LOCK, 1/4 ... ittt it iietnrnensseansecnenenns 1
85 00544-~-G2 NUT, 174 = 28 i i i it ittt er e enraresneraennneas 1
86 23584-G1 TUBE, PIVOT ittt ittt ittee e rneanenrannorennsnennnnnas 1
87
88 24502-G1 VENT TUBE ASSEMBLY, MODEL YEAR 1989
, "]. (INCLUDES ITEMS 89-92) ......ivivinrnnnennnnnns et 1
89 17431-G5 - TUBE, VINYL, 1/4 I.D. (4 1/2LG.) tvriiinrinnnennnnennnnnn. 1
90 11845-G5 CLAMP, CABLE, INSULATED ....iviieeennennnnnennnnennennns 1
91 24466-G1 CONNECTOR, FEMALE ........iitiiiiitiiiinrinenrrinenenns 1
92 24464-G1 VENT, VALVE .. ittt ittt i ticanernennnenes 1
93 24878-G1 e o 1
94 17433-G2 O 1
95 22587-G4 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 96-98) .............. 1
96 22602-G4 ROD, ADJUSTING .. .iiiiiiiiitn i iininenennennennennnnees 1
97 24465-G1 1004 =
98 00526-G4 NUT, #10 = 32 .ottt it ittt ittt e i iannenanennnnss
5/30/90 EZGOLEUT Pg. CC-8

PICIGI2ICIC]



REAR AXLE

GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

-l
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. =
<
ITEM{ PART NO. 1 2 3 4 5 DESCRIPTION QTYy
99
100 24459-G1 PLUG, PIPE, LATE 8O MODELS .. ... .. iiiieiernnecnoronrnanonnaas 1
101 12091-G1 SPINDLE CAP, MODEL YEAR 1990 ... ...civivtiinrnerinsennannnns 2
102 24880-G1 DECAL, WARNING-GOVERNOR .........ciiiiiinitrnnnrennnennnns
103 skk SLIDE HAMMER KIT ... iitiiiiiinniinnneronsnensasenossnsonsons NA
104 kk TOOL, SEAL INSTALLATION .. ....iitiiiinienernnronenneansnneas NA
k% SEE APPENDIX FOR SERVICE ACCESSORIES AND SPECIAL TOOLS
Pg. CC-9 EZGOLEWE 5/30/90

PICIG]2|CIC]



REAR AXLE GASOLINE POWERED VEHICLE

5/30/90 EZGOLEATT] Pg. CC-10



REAR GUARD AND FOOTREST ELECTRIC/GASOLINE VEHICLE

1 - INCLUDES ITEMS 2-4

Pg. DD-1 EZGOLEITT | 5/30/90
:



REAR GUARD AND FOOTREST

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. t
ITEM PART NO. i 2 3 4 5 DESCRIPTION QTY

1 22277-G1 FOOTREST ASSEMBLY (INCLUDES ITEMS 2-4) .........ccvvivnrnns
2 18891-G2 FOOTREST FRAME ASSEMBLY .......itiiiiinininrnrannnnnnns 1
3 18887-G2 N I L 1 1 = P 1
4 * ADHESIVE, RUBBER .. ... itvittetnernntnnsnesnnrnssncansaaas A/R
5 18876-G1 REAR GUARD ... ..'iitiiiiiiitineraneronoocnnsnaessnoennnoens 1
6 18875-G2 BRACE, REAR GUARD. .......iiuiiiniurnnscnnnsnsaaansesasnsnaas 1
7 00653-G3 SCREW, STAINLESS STEEL, 1/2-13 X 1 1/4LG. ......cvvvvinnennn. 4
-8 14390-G6 NUT, LOCK, 1/2 = 13 ittt iiiiiitteiiieanennnecnsenses 4
9 16705-G3 SCREW, STAINLESS STEEL, 1/4-20 X 3/4 LG. ......ciiiiiiinuanns 2
10 00891-G2 NUT, LOCK,, 1/4-20 ... .ttt iiititininennneeeansasannseannnns 6
11 16705-G5 SCREW, STAINLESS STEEL, 1/4-20 X 1 1/2LG. ... .civvinininnnnn. 2
12 16705-G6 SCREW, STAINLESS STEEL, 1/4-20 X 1 3/4 LG, .. .oiiiiiininnnans 2
5/30/90 EZGOMIEIT Pg. DD-2

| [PICI1IDID]



REAR SUSPENSION COMPONENTS ELECTRIC POWERED VEHICLE

AND 40 THRU 44, ADD ITEM 33.

PASSENGER SIDE SHOWN. DRIVERS SIDE IDENTICAL.
4 WHEEL VEHICLE - OMIT ITEMS 26 THRU 32

4 WHEEL VEHICLE

Pg. EE-1 EZGOIEIT 5/30/90



REAR SUSPENSION COMPONENTS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM] PARTNO. [1 2 3 4 5 DESCRIPTION QTY
1 20398-G1 LEAF SPRING ... .. iiiiiiiiiiiitiiennonsarnnsesasasorassncesns 2
2 11645-G2 LEAF SPRING, HEAVY DUTY ... .ttt ittt inernsnsannnanens
3
4
5 19675-G1 SPRING SHACKLE (INCLUDES ITEMS 6 —8) ......cocviiiinrnennnnnn 2
6 * STUD PLATE, SHACKLE .......ciiiiiiiiiininniannsncannsnns 2
7 * PLATE, SHACKLE ... ..ttt iiiininniannssnennnnas 2
8 19676-G1 NUT, LOCK, 3/8 — 24 ... ittt ittt tiiarasiaannnsa. 4
9
10
11 20098-Gt BUSHING, RUBBER .......cciitiiiiiiintunenrnennnecasnnanonnnns 12
12 15727-G1 BOLT, SHOULDER, 3/8 — 16 ...t iiii it iiiiiiicnicenntnnnensnnas 2
13 00566-G1 WASHER, LOCK, 3/8 ... iiiiiiii ittt ieietnsncarnssacnnnsas 2
14 00532-G5 NUT, 3/8B = 16 .. ittt ittt ittt ietonresananananenens 2
15
16 20278-G1 SHOCK ABSORBER . ... ciiiiiiiiiiiiicitnsiecnsnrasnssnnnsonns 2
17 20279-G1 SHOCK ABSORBER, HEAVY DUTY .. ..i.iiiiiiiiiiinanniinnnnanas 2
18 00428-G4 SCREW, 3/8 = 16 X 2 1/2 LG, .. iiviiiiiiterrnnnassnsenannsnonnns 2
19 00560-G1 WASHER, 3/8 ..ttt ittt iieasentasnsastssasonnanns 2
20 00550-G5 NUT, LOCK, 3/8 ~ 168 . iiiiiiniitii i incnsoniosncnsononsoseses 2
21 10435-G1 WASHER, SHOCK ABSORBER . ... cvvtiiiiirenrnnenrnncancnannns 4
22 10194-G1 BUSHING, SHOCK ABSORBER .......ovtuiiintnnrncneronsassacnns 4
23 00532-G6 NUT, 3/8 — 24 .. ittt ittt it ieenernoaneessnsananns 2
24
25
26
27
28
29
30
31
32
33 17034-G1 PLATE, SPRING RETAINER . ......iiitiitennnrnnrennennnrnnnnnnas 2
34
5/30/90 EZGOEI Pg. EE-2

PICIE]1]|E]E]



REAR SUSPENSION COMPONENTS ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. =
<
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTY
35 12058-G2 "U” BOLT, AXLE ...ttt it iiststoensnnencnsneansnnnnnsnan 4
36 00532-GS NUT, 3/8 — 18 .. ittt ittt ststeraeennnseoncaonnsnenensns 8
37 00566~G1 WASHER, LOCK, 3/8 ..t iiititinttetneteeennennoneannsnnanenans 8
Pg. EE-3 EZGOMEMT] 5/30/90

PICIET1]E]E]



REAR SUSPENSION COMPONENTS ELECTRIC POWERED VEHICLE

5/30/90 EZGOMEEE Pg. EE-4
:



RESISTOR COIL AND HOUSING ASSEMBLY ELECTRIC POWERED VEHICLE

1 - INCLUDES ITEMS 2-18
27 - INCLUDES ITEMS 2-18 & 21,24,28.
28 - INCLUDES ITEMS 9-18 & 21, 24,

Pg. FF-1 EZGOENT 5/30/90



RESISTOR COIL AND HOUSING ASSEMBLY

ELECTRIC POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. 5
When ordering parts, please specify the model and serial number of the product. 5
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTyY
1 24904-G1 RESISTOR COIL ASSEMBLY (INCLUDES ITEMS 2 - 18) (SEE ITEM 27) . 1
2 00883-G1 NUT, 1/4 = 20 .. ittt ittt iitiieoneraeenssacnnaens 8
3 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 .........civiviiiennnnn 8
4 22951-G1 STRIP, SUPPORT .. tiiiitiitetienrnnroesoetnesnennnannnnns 2
5 00661-G8 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LG. ........ccvvununnn 4
6 18814-G1 SHIELD, RESISTOR ... it iititieeiitinreneasonnennennannnnns 1
7 18812-G1 HOUSING, RESISTOR ... ciitiitiiniinnttaesnoeannnnannnnnnns 1
8 24903-Gt RESISTOR BOARD ASSEMBLY (INCLUDES ITEMS 9 - 18)
(SEEITEM 28) .. iiiiiiiiiteitentinntenrnnrenenneeaenannnnas 1
9 00883-G3 NUT, 5/16 — 18 .o iiiiiiit it iitieeieeieneenannnannan 4
10 00934-G1 NUT, 5/18 = 18 .« .ttt ii it ittt ie it ieineenannna 4
11 00932-G1 WASHER, 5/16 ... .iitiiriiiiiiiennrneennenneennnnnns 8
12 00882-G8 WASHER, LOCK, 5/16 ... .iiiiiiiiiiiiiniieinnnnnnnnns 8
13 00660-G8 WASHER, STAINLESS STEEL, 5/16 . ....oivvrivenennennnnnn 8
14 | 00880-G2 SCREW, LOCK, 5/16 = 18 X 2LG. «.'vvvvernrnrnrnrnennnnn. 4
15 18811-G1 BOARD, RESISTOR .....iiviiiiiiiinnrneennreennennnnnnas 1
16 23293-G1 COIL, RESISTOR, LIGHT ...t tiiiiiiiirnnennensensnneansas 1
17 23294-G1 COIL, RESISTOR, MEDIUM ........ciiiiiininnennrnennnnns 1
18 23295-G1 COIL, RESISTOR, HEAVY .. ...itiiiirnnrenironennennannnns 1
19
20
21 00933-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 1/41LG. ........ccvuunnn 14
22 00664-G7 WASHER, LOCK, STAINLESS STEEL, 1/4 .........coiiiiinnnnnnnnn 4
23 00660-G7 |- WASHER, STAINLESS STEEL, 1/4 .........cvvuenn.. e eeie e 4
24 24907-G1 SPACER ..t i i i i i it i ittt a e 4
25 00709-G1 NUT, “U”, 1/4 = 20 ..ttt ittt iittenraeeneenaanennennnns 4
26
27 23319-G1 RESISTOR COIL RETRO-FIT KIT, VEHICLES WITHOUT ITEM 24
(INCLUDES ITEMS 2 - 18 & 21, 24, 28) ....cviiriennnnnnnennenns 1
28 23302-G1 RESISTOR BOARD RETRO-FIT KIT, VEHICLES WITHOUT ITEM 24
(INCLUDES ITEMS 9 = 18 & 21, 24) ... .iiiiii it iiiiiinennnnns 1
29
30 | 00883-G3 | NUT, 516 -18 ........... TP TUPTRR 4
31 00882-G8 WASHER, LOCK, 5/16 ..o iiiiiiiiiiitiiiiinennennenreneannnnss 4
5/30/90 Pg. FF-2

PICIE]2]F]F]

EZGOMEIE



SEATING ELECTRIC/GASOLINE POWERED VEHICLE

GASOLINE VEHICLES

ELECTRIC VEHICLES

Pg. GG-1 EZGOIEIT] 5/30/90
|_IPiC]




ELECTRIC/GASOLINE POWERED VEHICLE

SEATING

Pg. GG-2

EZGOLEEET

5/30/90



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. z
ITEM{ PART NO. 1 2 3 4 5§ DESCRIPTION QTYy
1 18985-G2 SEAT BOTTOM ASSEMBLY, WHITE, ELECTRIC VEHICLE AND GASOLINE
REAR SEAT (INCLUDES ITEMS 3 AND 5-11) ... .vvtvinnnnnrnennns 1
2 18985-G6 SEAT BOTTOM ASSEMBLY, BLACK, ELECTRIC VEHICLE AND GASOLINE
REAR SEAT (INCLUDES ITEMS 4~11) . .....civirnrniiennrnennnnnn 1
3 18146-G2 COVER, SEAT BOTTOM, WHITE .......ccrviiiiririnnnrennnnsns 1
4 18146-G3 COVER, SEAT BOTTOM, BLACK . ......ccvtivrrnennnnnannenns 1
5 25432-G2 CUSHION, FOAM, SEATBOTTOM ........civveiririnnnennnnns, 1
6 18148-G2 SEAT BOTTOM, PLYWOOD ... i.iiii ittt it iiietennenenennn 1
7 17113-G1 TRIM, VINYL i i et i ettt eaenenrnnenes 1
8 12727-G1 GASKET, SEAT . iitiittittttnneneeneenenneensnnennensenns 1
9 % STAPLE, FLAT, ittt ittt ittt ii et teenenrnennsenennss 110
10
11
12
13
14 24056-G3 SEAT BOTTOM ASSEMBLY, WHITE, GASOLINE VEHICLE
(INCLUDES ITEMS 16 AND 18-26) .....cvviienvrnnenrennnnennnns 1
15 24056-G5 SEAT BOTTOM ASSEMBLY, BLACK, GASOLINE VEHICLE
(INCLUDES ITEMS 17-28) ...tivitirenrnenrenenenenenronnnnanns 1
16 18146-G2 COVER, SEATBOTTOM, WHITE .......covtiriiinrnrnnennnnns. 1
17 18146-G3 COVER, SEAT BOTTOM, BLACK .....ittiiriinennnennnnnnnenns 1
18 25432-G2 CUSHION, FOAM, SEATBOTTOM ......c.iviirinrnnnnnnnnnnnn 1
19 18148-G2 SEAT BOTTOM, PLYWOOD .....oiiiiiiiieiiininennennennns 1
20 17113-G1 TRIM, VINYL i i ittt e et ennnenennnreannannns 1
21 12727-G1 - GASKET, SEAT . itiiiittitteneneenenneeneenineensonennens 1
22 * STAPLE, FLAT, o tiiitiiiiiite ittt it tienneeneaneneanenns 110
23
24
25 25588-G1 SHIELD, HEAT .. ittt ittt i eineerenennenns 1
26 00114-G6 SCREW, SELF-TAPPING, 1/4 - 10 X 3/4LG. ....vvvvivrnennnnn. 10
27 18151-G1 PANEL, SEAT BOTTOM . ..itiiiiiii it iieiinnernennennnnens 1
28 18250-G1 BRACKET, SEAT HINGE .....covttierunnnnnnennnennnenneeneeennns
29 00114-G6 SCREW, SELF-TAPPING, 1/4 = 10 X 3/4 LG. «@vveeeereennnnnnnns
30
31
Pg. GG-3 EZGOLHET 5/30/90

[ {PICI1IGIG]



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTY
32 18984-G1 SEAT BACK ASSEMBLY, WHITE (INCLUDES ITEMS 34 AND 36-40) .... 1
33 18984-G3 SEAT BACK ASSEMBLY, BLACK (INCLUDES ITEMS 35-40) .......... 1
34 18868-G1 COVER, SEAT BACK, WHITE .......cititirriirnnnnrnennnnnns 1
35 18868-G3 COVER, SEAT BACK, BLACK . ....iiiiiiiiienininnrenennnnnns 1
36 25433-G2 FOAM CUSHION ...ttt ittt it ieeineieeeniineneennenens 1
37 18951-G1 SEAT BACK, PLYWOOD ... .iiiiieiiiietnnnernnennennnnnnns 1
38 11782-G2 NUT, TEE, 1/4 = 20 .. .. c ittt ittt in i ienenrernnnnnns 8
39 b 3 ] Y T 95
40 18144-G1 COVER, BACK REST ..iiiiitiiiiiiiieineneenecnennennnnnas 1
41
42 00661-G8 WASHER, STAINLESS STEEL, 1/4 ... . iitiiiiiiiiitinernennnnns 8
43 | 00664-G7 | WASHER, LOCK, STAINLESS STEEL, 1/4 .. .evuurreeeneennnnnnns. 8
44 00660-G7 WASHER, STAINLESS STEEL, 1/4 . ... ittt ittt iiininennnnnn 8
45 00902-G5 SCREW, 1/4 =20 X 1 B/8 LG. .vuvtveriieiinrennnennennnennn, 4
46 23763-G1 SEAT BACK SUPPORT TUBING .. .citviittnnernnernnennneennennns 1
47 23758-G2 SUPPORT BRACKET . .iiiiiiiiiiitiiennnneennneneenneenennnenns 4
48 00903-G1 NUT, ACORN .. tiiitiiii ittt titetteerneernnerennseneennnens 4
49 00904-G7 WASHER, NARROW 174 . ... ittt iieettinineeennennnennanss 4
50 00905-G7 WASHER, LOCK 1/4 .. ittt ittt it iit it ieeenninnenennennss 4
5/30/90 EZGOMEEE Pg. GG-4

[ IPICT1IGIG]



SOLID STATE CONTROL MODULE ELECTRIC POWERED VEHICLE
' FIRST USED FOR MODEL YEAR 1990

1 —- INCLUDES ITEMS 2-65

20 - INCLUDES ITEMS 21-65
59 - INCLUDES ITEMS 60-65

Pg. -1 EZGOETM 5/30/90



SOLID STATE CONTROL MODULE ' ELECTRIC POWERED VEHICLE
: FIRST USED FOR MODEL YEAR 1990

5/30/90 =2 c{ m ]| TEXTRON| Pg. Il-2



SOLID STATE CONTROL MODULE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. :
ITEM PART NO. 1 2 3 4 5§ | DESCRIPTION QTY
1 25591-G1 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 65) . 1
2 20972-G1 CONTROL BOX, LDl + i ivvtteeranenneneiecnosnnsnnssesassanes 1
3 00414-G5 SCREW, 1/4 = 20 X B/8 LG, ..vvtiiiiiiiirnrnienncnnsnsnnans 3
4 11027-G2 NUT, LOCK 174 = 20 ..t viiiiiiieinetnirannnsonenoseannnnans 4
5 00561-G7 WASHER, 1/4 .. i iiiiiiiiiiiitinstnerneensenconsonannsaass 4
6 23793-G3 WIRE, (SOL = BL#) ..iviiinitnerniensrnerneensnnsoncnncnees 1
7 23793-G4 WIRE, (M = C) ittt iiiiiittitineenarasenennsenrnncanes 1
8 23793-G1 WIRE, (SOL = B4) tiiitiiiiititinrrneeneenssacensocennnaess 1
9 24021-G1 WIRE, (BLACK) ..ivtiiiiieninneennrnsencnnssnsenssoannnaess 1
10 23975-G1 WIRE, (ORANGE) ...t iiiiiiiiiinnnnneeeenssncenssaennnaass 1
11 00270-G5 SCREW, 5/16 — 18 X B/8 LG. ...ttt iininininiancnsnscnsncons 4
12 11027-G1 NUT, LOCK 5/16 = 18 .. ..ottt iiitiiintentvnriosseaassnsnens 4
13 00709-G1 L0 U 3
14 17618-G1 CLAMP, NYLON .. .tiitiiitiiiriteerrnseneensonsnnsonsnnennns 1
15 24019-G2 WIRE, (BLUE) ...oiiiiiinininnrernrocenenssnsnassssonsanasas 1
16 23726-G1 SPACER ittt ittt i ittt it et 3
17 00559-G7 WASHER, 1/4 .. it iiiiiiiiiiiestnetaeensensossassnssnsnns 6
18 00414-G8 SCREW, 1/4 - 20 X 1 LG, ...t iiiiit it itennsantnsoanaannnss 3
19 23608-G1 MOUNTING BRACKET ... iiiiiiiiiiiiiiicitntaransesanaensnns 1
20 25261-G1 MOUNTING ASSEMBLY (INCLUDES ITEMS 21 - 65) .............. 1
21 23603-G1 BRACKET, MOUNTING .....ciiiiiiiiiiiiiiennnenrannsaans 1
22 25267-G2 POTENTIOMETER ... . oivvitvinvnrnnennrnsnncsnonasnnenns 1
23 10606-G5 MICRO SWITCH .. ..iiiiiiiiiiiiiinientinnneonsancnnnnns 1
24 23275-G1 SUPPORT, MICROSWITCH .......civvvvnnnnnn e eeeeeaaaa 1
25 00138-G8 SCREW, #6 — 32 X 1 LG, .« iiriiiinnnirnrernrnennnaans 2
26 00567-G4 WASHER, LOCK, EXTERNAL #B ......ccviiiinonnnnonnnenns 2
27 00559-G4 WASHER, #8 ... . ittt it iiiiaasnatannsasans 6
28
29 00414-G4 SCREW, 1/4 - 20 X 1/2LG. ...iiviiniiiiernnnnrnncncnnsns 2
30 11027-G2 NUT, LOCK 174 — 20 . ...ttt iiiiiit it inanansnncnnnennns 2
31 00150-G4 SCREW, #10 =24 X 1/2 LG, .. .iiiiiiiiirineanrnennnenns 3
32 00526-G3 NUT, #10 = 24 . ... i i i i i i ti i sietaennnens 3
33 00559-G5 WASHER, #10 .. .iiiiiiiiiiiiiiiiatainraannnscanncnsons 3
34 00565-G5 WASHER, LOCK #10 .. i it tiiiiiiiiiiiniacnonoancannonns 3
Pg. II-3 EZGOIEI 5/30/90

PICIE} 1] 1] 1]



SOLID STATE CONTROL MODULE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
35 23605-G1 ROD, PIVOT ..ttt it et iinieeesntasoseneasasasnonnns 1
36 | 23721-Gi ROD, STOP vvnreeinrsenneeeneeeaneeennneenns e 1
37 14390-G1 NUT, /8 - 24 ... ittt iitestttnensaannnns 2
38 21764-G1 RESISTOR ..ttt iiiiiiiii it iatenentnsnsenrncasosnannnnns 1
39 30353-G1 DIODE .« v ietettteeneennsenesasssssnnenensoaaanassnans 1
40 13514-Gt SCREW, BRASS #6 - 32 X 7/32 LG. ....itiiiiiiiiinenennn 2
41 00567-G3 WASHER, LOCK, EXTERNAL TOOTH #6 ......cvvivvvenernans 1
42 24568-G1 PIVOT ARM Lttt it ittt iiensteintnrasnsnesnsnnans 1
43 15944-G3 BALL, BALL JOINT, 5/16 ......iiiriiiiiiniinaninenensnns 1
44 11098-G9 NUT, LOCK 5/168 = 24 . .. .ottt ittt iienietnennaen 1
45 22587-G5 ROD, CONTROL ASSEMBLY (INCLUDES ITEMS 46 - 48) ...... 1
46 00526-G4 1 2
47 23722-G1 ROD, CONTROL ..iiitiininrinnniecasseennncnsnnnnas 1
48 24465-G1 SOCKET .ottt iiiiiiiiitentnrnensssssresesssasnsnns 2
49 00526-G4 NUT, #10-32.......... et reeiscesaaaaee e neaas 2
50 00565-G5 WASHER, LOCK #10 .. ..iitiiiiiiiiiirnrneennncnonennas 2
51 17838-G1 BUSHING, NYLINER .......ciiiitiiiinninnrenrsnsnensnsnns 2
52 00558-G8 WASHER, 5/16 ... iitiiiiiiiiiiiniiienrncnrncnneonnnns 1
53 10387-G3 PIN, COTTER ..ottt iiiiiiititnreinsnnennnencornsns 1
54 24479-G1 BALL, BALL JOINT ...ttt iiiii i iitineesatnsnsnensnans 2
55 00565-G3 WASHER, LOCK #6 . ..civiiiiiitiitesieeenntennsncannsnns 2
56 00525-G5 NUT, #8 — 32 ... ittt ittt et iinnsseeennrnenenens 2
57 00372-G3 SCREW, #8 -~ 32 X 3/BLG. ....civiiiiiiiiriiienncnenennns 2
58 14628-G1 FASTON-TAB .....iiiiiiiirinenenrnnannnens e aeaeenees 1
59 20468-G1 SOLENOID (INCLUDES ITEMS 60 - 63) ......cvvvevrienrnans 1
60 00544-G4 NUT, JAM5/16 - 24 ... .. .. ittt ieenannnnnns 2
61 00565-G8 WASHER, LOCK 5/16 ......ciiiiiiiinrnrnenrnennenns 2
62 00526-G4 NUT, #10 = 32 .. ittt iiiiiiieetnranennnnanns 2
63 00565-G5 WASHER, LOCK #10 .. .. i iiii it iiiiiiesnennncncnnncas 2
64 00414-G6 SCREW, 1/4 - 20 X 3/4 LG, ... iiirinininnrnnnraronnanns 1
65 11845-G5 CLIP, CABLE ... ..iciiiiiiiiiiiiiesnnensneesntosnsnsnss 1
66
67
68
5/30/90 EZGOLMET Pg. ll-4

PICIET] 1] 1}



SOLID STATE CONTROL MODULE

FIRST USED FOR MODEL YEAR 1980

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC POWERED VEHICLE

d

When ordering parts, please specify the model and serial number of the product. E

% Indicates a component that is not available as an individual part. =

<

ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTy

69 00709-G1 L 1 1 O 4

70 00661-G6 SCREW, STAINLESS STEEL 1/4 - 20 X 3/4LG. ......ccivrvvenennnn 4

71 00660-G7 WASHER, STAINLESS STEEL 1/4 .. ... ..ottt iiiiettrnnennnnnss 4

72 00664-G7 WASHER, LOCK STAINLESS STEEL 1/4 . ... ..t iiiiiiiiniinneanns 4

73

74 23723-G1 COVER, SPEED CONTROL ... viitieteecenreareneanesnaennennsns 1

Pg. II-5 EZGOLEUT 5/30/90

PICIET 1] 1] 1]



SOLID STATE CONTROL MODULE ELECTRIC POWERED VEHICLE
" FIRST USED FOR MODEL YEAR 1990

5/30/90 EZGOLEUET Pg. -6



SOLID STATE IGNITION GASOLINE POWERED VEHICLE

T
N
0
=
w
E
0
w
S
g
'
-

Pg. JJ-1 EZGOMETI 5/30/90

PICIGI 1]J}J]



SOLID STATE IGNITION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
%k Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY

1 24518-G1 PULSER ASSEMBLY (INCLUDES ITEMS 2 - 9) .....cviveiervncncnnns 1
2 X PLATE, COIL ..vtiienininaerncnssneranosarorasasannanssns 1
3 17452-G1 COIL, PULSER ......vitiirasnrereracsasarosasssaonnnnncess 1
4 24508-G1 WIRE HARNESS .....ciiiiiitieinnrerrnnronranssncansonnnns 1
5 24516-G1 GROMMET .. tiviiieiivnerasoansntoroosnsasoesasansnsnasnss 1
6 24520-G1 CLAMP . ittt it ietersasaorsnteroosnsnsansnsoassnooass 2
7 17456-G1 SCREW AND CAPTIVE WASHER, M4 X .70 X 3.5 mm LG. ....... 1
8 17457-G1 SCREW AND CAPTIVE WASHER, M4 X .70 X 10 mm LG. ........ 2
9 17459-G1 CONNECTOR ..iiivivirintnurnrurnearonsnsessssnansnnness 1

10

11

12 16908-G1 SCREW AND CAPTIVE WASHER, M5 X .80 X 16 mm LG. ........... 2
13

14 21968-G1 SCREW, FLATHEAD, MA X .70 X 15 mMmLG. .....ccvviiivnnrnnnan 3
15 17458-G1 20 6 1
16 18457-G1 FLYWHEEL . ...0iitiitenenninnennsesssntenasrssoasssanssassns 1
17 21967-G1 SCREW AND CAPTIVE WASHER, M6 X 1.00 X 9.5 mm LG. .......... 2
18

19 18458-G1 Y 1
20 18459-G1 WASHER, LOCK ... iiiiiiiiiinratiterrsenevacssssvsstonsnsosas 2
21

22 12547-G2 BOLT AND CAPTIVE WASHER, M6 X 1.00 X 16 mm LG. ............ 6
23 .

24 16865-G1 WASHER, LOCK .. itiiitiiiiiititieensntasasnscasnnanncnsasss 1
25 16864-G1 L 1

5/30/90 EZGOLEUTT]

PICIG]1]J]J]

Pg. JJ-2



GASOLINE POWERED VEHICLE

STARTER/GENERATOR

‘0S ANV 6v 'y 21 ‘€l SW3ALI
S3IANTONI LI IHYMAUVYH A3TINd %%

€5-2 SW3Lll S3aNTONI - +

5/30/90
PICIG1]KIK]

EZEOIIEOED

Pg. KK-1



STARTER/GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an Fndividual part. 3
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTY
1 16511-G1 STARTER/GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 53)
(INTERCHANGEABLE WITH 16874-G1) . ...oviiiinevnnennnnnnnennnn 1
2 16885-G1 COVER, REAR ... iiiiiiiiiiiii it iittttnenenraeanossnannans 1
3 16886-G1 TERMINAL ASSEMBLY, A (INCLUDESITEMS 4 -9) .............. 2
4 * LI 2
5 * INSULATOR ittt ittt ittt i inenenenanarenananens 2
6 * INSULATOR ..ttt ittt ittt terneeeenanenrnennnnnans 2
7 x WASHER . .ottt e te et e e n e i ea e, 2
8 * WASHER, LOCK ..ttt ittt it it e eninenninanenens 4
9 * 1 U 4
10
11 16896-G1 COVER KIT, TERMINAL (INCLUDES 4 RUBBER BOOTS) .............. 1
12 16887-G1 BRUSH HOLDER ... ¢iiiiiiiiiiiiiiiiniinrneeneenennnannnnnns 1
13 * SCREW ..........covunnn. N 4
14 16890-G1 WIRE, BRUSH CONNECTION .. ....iiiiiiiinnnnenrnnenenrnenrans 2
15 16888-G1 BRUSH .. it i i it ittt ettt it i, 4
16 16889-G1 SPRING, BRUSH ......iiiiiiiiiiiiiitiiinrtnnrnernnsennennns 4
17 * SCOREW Lo i i it et ittt 2
18 16876-G1 BALL BEARING ........ciiiiiiiiiiiiieetrierenennnnannannennens 1
19 16875-G1 ARMATURE ... .ttiiiiiiitiiienernninssoeoaneneeneennnnnanenns 1
20
21
22 16880-G1 COIL, FIELD ..ttt ittt tiieneneeennnnnnsoneennnennas 1
23 16882-G1 | BUSHING ASSEMBLY, INSULATING (DF) (INCLUDES
R 5 1
24 % INSULATOR ittt ittt ieetnerneeanerennennennns 1
25 * WASHER . ... e et et et et e e e e e 1
26 * WASHER, LOCK ...ttt it iietinieennnenennnnens 2
27 t 3 NUT L i i i it ittt ittt s et aeeneanenanans 2
28
29
30
31 16881-G1 BUSHING ASSEMBLY, INSULATING (F) (INCLUDES
L 1 2
5/30/90 EZGOMEUT Pg. KK-2

PlCIG[1]KIK]



STARTER/GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTY
32 * INSULATOR .. ittt it ii ittt iennstnrneneasorrennenes 1
33 * WASHER .. ittt ittt it i ittt rteeeannrnneneanennns 1
34 X WASHER, LOCK ..ttt ittt it iite it en et inneerannnnens 2
35 3 1 2
36 16883-G3 SCREW, POLE PIECE ...t ivtiiiiitiiniie it inninnenennnnnns 4

37
38 16884-G1 COVER, FRONT ..ttt ittt tieeiaitiarenneennnennenns 1
39 16879-G1 SPACER .. i i i e e e e e e i 1
40 16877-G1 BALL BEARING ...ttt ittt ittt tenitnnaeeennnnn, 1
41 16878-G1 BEARING HOLDER ... ..iiiit ittt iir it einineennennen. 1
42 X SCOREW it i i et e e e, 3
43
44 16895-G1 THROUGH BOLT (INCLUDES 45 AND 46) ........ccvvivvnnnnnn, 2
45 % WASHER, LOCK .ottt ittt it ciieieeinnenannns 2
46 % WASHER . . ittt it i i i et it e 2
47 16894-G1 COVER, BRUSH ...ttt ittt ittt it ieeneennnnnns 4
48 16892-G1 U 1
49 % WASHER, LOCK . iitiiiitiiiitiineiiiieriinenieenneennannns 1
50 * D 1
51 16891-G1 o 1
52 .
53 16893-G1 PULLEY HARDWARE KIT (INCLUDES ITEMS 13, 17, 42, 49,
L ) 1
Pg. KK-3 EZGOEEE 5/30/90

PICIG] 1{KIK]



STARTER/GENERATOR GASOLINE POWERED VEHICLE

5/30/90 EZGOLEUTE Pg. KK-4



ELECTRIC/GASOLINE POWERED VEHICLE

NF\®/Q ™~

8¢

NVL3A 1FIHM ONIHIALS —

STEERING

'25-8¥ SW3Ll S3ANTONI St
. ¥ WALl S3ANTIONI €+

(NHOH LNOHLIM SIT1DIHIA)

. LS=-GF SW3Ll SIANTONI +1
(NHOH HLIM S310IH3A)
LS-SI SW3ILl S3IANTONI €1

-2 SW3aLl S3ANIONI 2

5/30/30
[ TPICTTL]L]

| =27 = = | TEXTRON

Pg. LL-1



vy

STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. g
%k Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 § DESCRIPTION QTY
1 23650-G1 PLATE, SCORECARD HOLDER ASSEMBLY (INCLUDES ITEMS 2 - 5) ... 1
2 23290-G1 CLIP, SCORECARD .......iiiiiinnnnsnsnraenncasoasanansnsns 1
3 18410-G1 SPRING, STAINLESS STEEL ......tvitieiiiiiinentnnenenennns 2
4 18411-G1 SCREW, STAINLESS STEEL, # - 18 X 3/41LG. ................ 2
5 23289-G1 PLATE, SCORECARD HOLDER ......coiviiurinrvnrenncnnsnnas 1
6 18464-G1 SCREW, SELF-TAPPING, #8 X 7/8 LG. .....c.iiiieiiiieennnnnnnns 2
7
8
9 23225-G1 HUB, COVER EXTENSION ... it iitiiiitietenrnnrrnennnsnnenns 1
10
11 23172-G1 WHEEL, STEERING .......0iivtiiiinivnreatossossnernscenconans 1
12 14390-G2 NUT, LOCK, 5/8 — 18 ... iiiiiiiiitienrancnssnsenssnnnsnsonssns 1
13 19152-G3 STEERING UNIT ASSEMBLY (VEHICLES WITH HORN)
(INCLUDES ITEMS 15 — 57) .. .iiiiiivntenrancnnrsnsonnancennsns 1
14 19152-G1 STEERING UNIT ASSEMBLY (VEHICLES WITHOUT HORN)
(INCLUDES ITEMS 15 — B7) ..ttt ivnirerenrnorencsarsnscsassnses 1
15 17163-G1 STEERING, SHAFT ASSEMBLY (INCLUDES ITEMS 16 - 20) ....... 1
16 X SHAFT, STEERING ......civivivintnrrarecasannornsonsans 1
17 % PIN, DOWEL, 1/4 .. .. ittt iiieeniantnnrsnssenannnns 2
18 * COUPLING ... iiiiiiiinnenrnrsroenanasonensncnsessnsnns 1
19 X WASHER, THRUST ... . iiiiiiitrnannrvnseorsosannsnscons 1
20 * PINION, STEERING ......cciiiierinrvnncnnsesransoacennns 1
21
22 19153-G2 STEERING COLUMN UNIT .. ......chiiiiiiiiiieiiiencasnnnns 1
23 % GREASE FITTING ......ciivvrenennonocensonnnns e irearaans 1
24 | 00444-G8 " SCREW, 5/16 =24 X 1 LG. «evnerreernernnennsennesnenenenns 4
25 00565-G8 WASHER, LOCK, 5/16 .. ... iiiiiiiitinniinrsntnacencanasonas 4
26
27 17140-G1 SLEEVE ..t itttittiiitittetrtsttncrtssononsosssenrasosans 1
28 17161-G1 BUSHING AND SEAL .....vvvinininesnsorasanerssssnsonanann 1
29
30
31
32 | 51294-Gt WASHER, WAVE TYPE, SPRING ....vivvrennnrennrneennneennns 2
33
5/30/90 EZGOLEUTT] Pg. LL-2

| [PICTIL]L]



STEERING ELECTRIC/GASOLINE POWERED VEHICLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. :
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY
34 23279-G1 GEAR, REDUCTION . .....iititiirinenenrneneneranarsnnnnnans 1
35 13059-G2 WASHER, THRUST ... .ot iiiiiiieiernennnasacncnnsnsninasnss 1

36
37 19154-G1 GASKET, HOUSING ...viverinnnnnnnennensvonananosnosnansns 1
38 17618-G1 CLAMP, NYLON ...ttt ininrnnnnaasnonsnasasasosancnsns 1
39
40
41
42
43 13097-G1 HOUSING ASSEMBLY (INCLUDES ITEM 44) ........c.ccvvtinnnnnn 1
44 13570-G1 COVER, RACK ... ittt it ittt eicenrnenencsarasananaonns 1
45 15407-G1 RACK AND ROD ASSEMBLY (INCLUDES ITEMS 48 -57) ......... 1
46
47
48 18456-G1 GREASE FITTING 90° ... .ivitieiiinnsnoancnssansnsonsnne 1
49 50641-G1 RUBBER BOOT, TIEROD END ....viviviiiininrersnsonnnns 1
50
51
52
53 17617-G1 BELLOWS L i iiiiititiiiieienrearersaceraranannasnans 1
54
55 11391-G1 CLAMP, HOSE .. ..vviviinrentnntonrantsnssnscnsconsanss 1
56
57 | 50209-G1 |, NUT, SLOTTED, 7/16 =20 .....ccuevevnn.n.. e 1
58 10387-G2 COTTERPIN, 3/16 X 1 LG, ..t ititiiiiiniernennrerenaanooanannas 1
59 00118-G2 SCREW, SELF-TAPPING, #6 - 18 X 1/4 LG. .......ciiviiiienrnnnns 1
60 00276-G6 | SCREW, 5/16 - 24 X 3/4 LG. .. civi it iiiutiatneniesninonnsasans 3
61 00565-G8 WASHER, LOCK, 5/16 .. ...iiiiiiiiieiisnneneernecasssaonnannns 3
Pg. LL-3 EZGOLEWTE 5/30/90

L IPICI1]LIL]



STEERING ELECTRIC/GASOLINE POWERED VEHICLE

5/30/90 EZGOMENT Pg. LL-4



ELECTRIC/GASOLINE POWERED VEHICLE

1989 VEHICLES ONLY

WHEEL BRAKE

1vi3a datsnrav

AT10IH3A 40

Hv3y
NS

FT0IHIA 40
INOH4

(NMOHS 3QIS S.H3AIHA)
S3MvHE ONILSNrav-413s

0€-01 SW3LI SIANTONI - 6
0€-¥1‘8-2 SWIL SIAMIONI - } P

8¢

SNOILONYLSE0 4O HV31D ANV
Hv3d gdvMOL aN3 ODNO1
HLIM ONIHdS H3L1SNrav TIvLSNI

Hv3ad S30v4 1NOHd S30Vd
SAYM1Y . SAVM1V

JOHS SHHL JOHS SIHL

-

F10IH3A JTOIHIA
40 Hv3H 40 1NOH4d

ATNO S3T0IH3A 6861

5/30/90
[ IPICT1ININ}

EZGOLIIETED

Pg. NN-1



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED VEHICLE

1989 VEHICLES ONLY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. g
% Indicates a component that is not available as an individual part. 3
ITEM| PARTNO. |1 2 3 4 5§ DESCRIPTION QTy
1 22997-G2 BRAKE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 2 -~ 8,
1 S 1 ) 1
2 22518-G1 BACKING PLATE, DRIVER'S SIDE . .....ciitiiiirennnrnnnnnnans 1
3 23360-G1 ADJUSTER, DRIVER'S SIDE .....c0iivviiiiiirnrenrrnncnnsnnns 1
4 23357-G1 LEVER ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 5-8) ..... 1
5 * SPRING ............ et tee ettt 1
6 * RETAINER .. ..ottt it iiiiitatinenranssansnnsanses 1
7 * WASHER, SHOULDER .......coiiiiiiiineiennerrnnnnsnnns 1
8 23536-G1 SPRING, TORSION, DRIVER'S SIDE ......cccivviinrnnrnnnee 1
9 22987-G1 BRAKE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 10 - 30) .... 1
10 22519-G1 BACKING PLATE, PASSENGER SIDE ........c.ciiiiiinnennsnens 1
11 23361-G1 ADJUSTER, PASSENGER SIDE .......vovntenrnnrnnncncsnennns 1
12 23358-G1 LEVER ASSEMBLY, PASSENGER SIDE (INCLUDES .
ITEMS 5 = 7 AND 13) ... .iiiiiiiiiinntiarsorsaesancansnnss 1
13 23537-G1 SPRING, TORSION, PASSENGER SIDE ...........ccvvvvnn.n. 1
14 23363-G1 ADJUSTER BODY ....iiiiiiiiecaninnrensnisesanssanssnsonss 1
15 23382-G1 WASHER .t it iiiiiiiiiiiteeanssnesntinscsersaasnsansans 1
16 23362-G1 WASHER, THRUST ... iiiiiiietnnernteetinrecernscansannnns 1
17
18 22519-G1 DUST COVER ... it iitetiininntanssnenarsntoossnssnsaassnns 1
19 23356-G1 ANCHOR BLOCK ... iiviitiitveneninenenesasnonnsoransanass 1
20 00565-G1 WASHER, LOCK, 1/4 . ... it iiiiiiinirarsnsneonnnnorananaes 2
21 13632-G1 NUT, BmMmM ittt it iiitentnnteassatanssassnsnnnanas 2
22
23 23359-G1 SPRING, BRAKE, ADJUSTER .. ...vviiiiiinncneeinscnnsnnnons 1
24 17290-G1 <. SPRING, BRAKE, ANCHOR ... .. vtiiinitinrenrnnsanneencnnnans 1
25 17291-G1 SPRING, SHOE, CLAMP . ... . ittt tie e erenenennanens 2
26 17292-G1 PIN, TENSION ... ittt it i iiiieenreeenrecannanaeans 2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 29 AND 30) ......cvvvuvunnn 1
29 * BRAKE SHOE, LEADING ......iivitiernrnneernenorananans 1
30 % BRAKE SHOE, TRAILING ......civirinennrnrennnenrnenannns 1
31
32
33 17083-G1 BOLT, 6/16 = 24 X 3/4 LG, ....ititvtenrnenerernrennnnnnns ceeas 8
5/30/90 EZGOIEUT Pg. NN-2

_IPICT1ININ}



WHEEL BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

1989 VEHICLES ONLY

When ordering parts, please specify the model and serial number of the product. g
* Indicates a component that is not available as an individual part. z
ITEM | PART NO. 1 2 3 4 5 DESCRIPTION QTy
34 16126-G1 NUT, LOCK, 5/16 — 24 ... ittt inetnieitnneentennsnnonnnnns 8

35

36

37 16485-G1 WASHER, 51/64 ... ittt iiin it irtntnnnneneneerentnsnrennnns

38 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEM 39) .......c.cvvvinnnn..

39 19862-G1 LUGBOLT, 172 - 20 X 1 7/32 LG, ...iviietniiinnneennnnnens

40

41

42

43 XXXXX~-XX | WASHER (SEE SECTION CC FOR PART NUMBER AND QUANTITY)

44 XXXXX-XX | NUT, SLOTTED (SEE SECTION CC FOR PART NUMBER AND QUANTITY)

45 XXXXX-XX | COTTER PIN (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
Pg. NN-3 EZGOEMET 5/30/90

[_[PICI1ININ}



WHEEL BRAKE ELECTRIC/GASOLINE POWERED VEHICLE
: 1989 VEHICLES ONLY

5/30/90 EZGOLEUTEN Pg. NN-4



ELECTRIC/GASOLINE POWERED VEHICLE

vi3a y3aisnray

0€-0t SWALI SIANTONI — 6
0€-¥l ‘8-2 SWAL S3ANTONI - |

5/30/90
|_{PIC2iNIN]

EZGOLIEIEN

FIRST USED FOR MODEL YEAR 1990

WHEEL BRAKE

F10HIA 40
e
ve .
N SNOILONHLSEO0 40 HYATD ANV
- HV3d GUYMOL aN3 ONOT

HLIM ONIHdS H3ALSNrav TIVLSNI

Hv3YH S30vd 1NOY4 S30v4
SAYM1Y SAYMY
30HS SIHL

30HS SIHL

FT0IHIA 40
1NOH4

JTIOH3A JT0IH3A
40 Hv3d 40 LNOHd

S370IH3A 0661 NO Q3sn 1SHid4

(NMOHS 3AIS S.HIAIHQ)
SaMvHda ONILSNrav-413s

Pg. NN-5



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product. ;H:
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. |1 2 3 4 5 DESCRIPTION QTY

1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 2 - 8,
L S L) 1
2 22518-G1 BACKING PLATE, PASSENGER SIDE .......... et 1
3 23360-G1 ADJUSTER, PASSENGER SIDE .. ..itiviiivrnrninenrennnnnnnns 1
4 23357-G1 LEVER ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 5 - 8) ... 1
5 * SPRING ...ttt it ittt it ettt e e et 1
6 X RETAINER .« ottt i it e s etenin et enerernrnnannns 1
7 X WASHER, SHOULDER .......ciiiiiiierntnenenvnnnnnnnnnns 1
8 23536-G1 SPRING, TORSION, PASSENGER SIDE .. ..vvvvieennennnnn.. 1
9 22997-G1 BRAKE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 10 - 30) ...... 1
10 22519-G1 BACKING PLATE, DRIVER’S SIDE .......ccivtivrninenrnrnnnenns 1
11 23361-G1 ADJUSTER, DRIVER'S SIDE ... ..ciitiieiitnrnrnraneannennnes 1
12 23358-G1 LEVER ASSEMBLY, DRIVER’S SIDE (INCLUDES
ITEMS 8 = 7 AND 13) tittiiiiiiiiiiieiin i iietnnnnennenns 1
13 23537-G1 SPRING, TORSION, DRIVER’S SIDE .......c.vvvvivnrennnnnn. 1
14 23363-G1 ADJUSTER BODY ..itiiiititiiieeenenenenrennnsnrasnsoenennns 1
15 23382-G1 WASHER .. ittt it ittt iieeetnen e tnee i enenateeananas 1
16 23362-G1 WASHER, THRUST .. i iiiiiiiiiiiinrieinreraenaranannnnnes 1
17
18 22519-G1 DUST COVER .. iiiiiiiiiiiinietienennnennnenennennannennns 1
19 23356-G1 ANCHOR BLOCK .. tiiiiiiiiinnnennenennennennennnnennonnns 1
20 00565-G1 WASHER, LOCK, 1/4 ... . iiiiiiiiiiiii ittt ianeneenrenens 2
21 13632-G1 1 P - o 1o o e 2
22
23 23359-G1 SPRING, BRAKE, ADJUSTER ......c0vvvenennnn.. et 1
24 | 17290-G1 - SPRING, BRAKE, ANCHOR . ...ivuernerninnenernennennennens, 1
25 17291-G1 SPRING, SHOE, CLAMP ... ittt it iiiiniineinenennnenennsns 2
26 17292-G1 PIN, TENSION ...ttt it ittt it iitiiriaennnanennes 2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 28 AND 30) .....vvvvvnnn.. 1
29 X BRAKE SHOE, LEADING ......ccivviinirnenenenenennnnss 1
30 X BRAKE SHOE, TRAILING .....iiiiinerntinrnernnnnennennns 1
31
32
33 17083-G1 BOLT, 5/16 — 24 X 3/4 LG. .. .itirtrtin it iiininennenneannnss 8
5/30/90 EZGOIEWE

[_[PICI2ININ}

Pg. NN-6



WHEEL BRAKE

ELECTRIC/GASOLINE POWERED VEHICLE

FIRST USED FOR MODEL YEAR 1990

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING. -
When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. z
ITEM| PARTNO. {1 2 3 4 5 DESCRIPTION QTYy
34 15126-G1 NUT, LOCK, 5/16 = 24 ... . ittt iiiritentanrsataascassnnnns 8
35
36
37 15485-G1 WASHER, B51/64 ...... ittt iineeninineeessenseensansennsanss
38 19186-G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEM 33) .......ccovvevenenn. 2
39 19862-G1 LUGBOLT, 172 - 20 X 1 7/32 LG, ...viriiie it eiinnnnnnanens 4
40 ‘
41
42
43 XXXXX~XX | WASHER (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
44 XXXXX-XX | NUT, SLOTTED (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
45 XXXXX~-XX | COTTER PIN (SEE SECTION CC FOR PART NUMBER AND QUANTITY)
Pg. NN-7 EZGOIETT 5/30/90

[_{PICI2|NIN}



WHEEL BRAKE ELECTRIC/GASOLINE POWERED VEHICLE
FIRST USED FOR MODEL YEAR 1990

5/30/90 EZGOIIENIT] | Pg. NN-8
'



WHEELS AND TIRES ELECTRIC/GASOLINE POWERED VEHICLE

o
_u:
_Q
S
<
N O
| ——
[y
w
2 |
g
RRAARRARERS S ' 4
o o
] <
§ < g
RARRRAEANS
w (7]
: =

PN ¢
O

Pg. OO-1 EZGOEIN 5/30/90



WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

ELECTRIC/GASOLINE POWERED VEHICLE

When ordering parts, please specify the model and serial number of the product. E
% Indicates a component that is not available as an individual part. 3
ITEM| PART NO. 1 2 3 4 5 DESCRIPTION QTy

1 15170-G1 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, STANDARD RiB .... AR
2 11594-G1 18 X 8.50 X 8 TIRE, STANDARD RIB .. ....vvvrvrinnrennnnnenen AR
3 14697-G2 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, SOFTRAC ......... AR
4 14697-G1 18 X850 X B8TIRE, SOFTRAC ......vvivevrnenrnnnerennennnns AR

5
6
7 14728-G2 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, POWERRIB........ AR
8 14728-G1 18 X 850X 8TIRE, POWERRIB ........civviirirnrnrennnnnss AR
9 20258-G1 18 X 8.50 X 8 TIRE AND WHEEL RIM ASSEMBLY, TERRA GUARD ..... AR
10 20259-G1 18 X 8.50 X 8 TIRE, TERRA GUARD .......vvvvvevnrnennononns AR
11 15169-G1 WHEEL RIM, 1 PIECE 8.50/9.50 X 8, STANDARD
(INCLUDED INITEMS 1, 3, 7, AND 9) . ..itiiieiniieeneennnnns AR
12 11657-G1 VALVE STEM (INCLUDED IN ITEMS 1, 3, 7, AND9) ............. AR
5/30/90 EZGOIMEIT Pg. 00-2

| [Pic[10D|



WHEELS AND TIRES ELECTRIC/GASOLINE POWERED VEHICLE

Pg. 00-3 EZGOENT 5/30/90



SERVICE ACCESSORIES AND SPECIAL TOOLS

5/30/90 EZGOLEUT Appendix-1



SERVICE ACCESSORIES AND SPECIAL TOOLS ELECTRIC/GASOLINE
| , - POWERED VEHICLE

SPECIAL TOOLS (GASOLINE VEHICLE) PART NO.
AMMETER ..t tttteeseteeeteeneseneseaesnesaenesnssesnaesesnenesesneneseeseneenns 16489-G2
DIPSTICK, SERVICE .\t tvvternenesnenesnennsneanssesnssesnsnesesssoesnsnesnsneneenns 24710-G1

PULLER, DRIVE CLUTCH .ttt ttteteeteeeeteeneneneeaenesnenesnenenasneseseenenannns 19779-G2
PULLER, FLYWHEEL ..\ ettt tete e eteenetetesnenaenesasnesnenesasnesasneneseenenesnns 17086-G1
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) .. .vvrvrnerernenenernenennenennnnns 18739-G1
SLIDE HAMMER KIT (AXLE PULLER) .. vt evtenennennenennenennsneansneneonenesesnenannns 18753-G1
TOOL KIT, METRIC (244 cc ENGINE, INCLUDES CLUTCH PULLER) . ...vvevnerernrnennennnnnnn 14708-G2
VOLT OHM METER (VOM) . et eteeeeneteeeneneeaenennesnassenesnesesasnssaenenennns 51020-G2
SPECIAL TOOLS (ELECTRIC VEHICLE) PART NO.
CURRENT INDICATOR .+ e vttt ttetteeteeteeneeneenerneaneenesnesneenenneneesesnesnns 16489-G2
DIPSTICK, SERVICE ... tvtteteeesernenneneaneneenenasnesasnenesnsserassesesnsnennns 24710-G1

MULTI-METER (OHM METER) .. ..\tvrernetteerneunernennennennesnennennesassasnesnenns 51020-G2
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) .. tvueveennernerneneenesnecnrnnenns 18739-G1
SLIDE HAMMER KIT (AXLE PULLER) .+ . vuvvnevrerneeresnennennssnsnesnsenasnennesnenns 18753-G1
PAINT

'COLOR SPRAY CAN QUARTS GALLONS
PRIMER .....ovvennrnenennennnnes B1130-G1 .evrevrennrrnenn mmmmmmmm et ieaaanannn -—

GLOSS BLACK ....uvvevnennnnnns 50633-G1 .......o0nernnn. 50633-G3 .............. 50633-G4
FLATBLACK . .vvevreenennennnnnn. 15430-G1 ......vvnennnnn. 15632-G1 ..vvevnrnnnn 15632-G2

GLENWOOD GREEN ............... 50628-G1 ........coennnn. 50628-G3 .............. 50628-G4
BIMINI BLUE (MIST BLUE) .......... 50630-G1 .......o0nvnen.. 50630-G3 .............. 50630-G4
ARCTIC WHITE (PURE WHITE) ...... 50632-G1 ......covnernnn. 50632-G3 .......000n... 50632-G4
PEARL GREY (GEORGIA GREY) ..... 24643-G1 .........0en.... 24643-G2 ........0.n..s 24643-G3
BRIGHT RED (BULLDOG RED) ....... 24644-G1 ..........cen.... 24644-G2 .............. 24644-G3
FROST BEIGE ...... PR 20874-G1 ...uvvnnrnninnns 20874-G2 \...iiurnnnn.. 20874-G3
Appendix-2 EZGOLEIT 5/30/90

| 1PiC]1]P]P]



EZGD
TEXTRON

E-Z-GO Division of Textron Inc.
P.O. BOX 388 Augusta, Georgia 30913-2699

Telephone (404) 798-4311




	
	
	
	
	
	
	
	
	
	
	
	
	A_Accelerator & Hill Brake Linkage
	

	
	
	
	A_Accelerator & Hill Brake Linkage (Gas)
	

	
	
	
	
	
	B_Accelerator Switch Assembly (Electric)
	

	
	
	
	
	
	
	
	C_Battery Charger Total Charge
	

	
	
	
	
	
	D_Blower Housing
	

	
	E_Body & Associated Parts
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	F_Brake Linkage
	

	
	
	
	
	
	
	
	
	
	
	
	G_Carburetor Internal Parts
	

	
	
	
	H_Clutches
	

	
	J_Crankcase
	

	
	K_Crankshaft & Piston
	

	
	L_Cylinder
	

	
	M_Electrical System-1989/Early 1990
	

	
	
	
	
	
	M_Electrical System-Later 1990
	

	
	
	
	
	
	N_Engine & Starter
	

	
	P_Forward-Neutral-Reverse Switch
	

	
	
	
	
	
	
	
	Q_Four Wheel Front Suspension
	

	
	
	
	Q_Four Wheel Front Suspension (1990)
	

	
	
	
	S_Front Bumper & Shield (1989)
	

	
	S_Front Shield (1990)
	

	
	T_Fresh Air Intake System
	

	
	U_Fuel System
	

	
	
	
	
	
	V_Horn & Accessory Wiring
	

	
	
	
	
	
	
	
	W_Inner Frame & PowerTrain Support
	

	
	
	
	Y_Motor
	

	
	Z_Oil Injection
	

	
	
	
	BB_Power Wiring (Resistor Coil Version)
	

	
	
	
	BB_Power Wiring Solid State Control 1990
	

	
	
	
	CC_Rear Axle
	

	
	
	
	CC_Rear Axle (Gas)
	

	
	
	
	
	
	DD_Rear Guard & FootRest
	

	
	EE_Rear Suspension Components
	

	
	
	
	FF_Resistor Coil & Housing Assembly
	

	
	GG_Seating
	

	
	
	
	II_Solid State Control Module (1990)
	

	
	
	
	
	
	JJ_Solid State Ignition
	

	
	KK_Starter/Generator
	

	
	
	
	LL_Steering
	

	
	
	
	NN_Wheel Brake
	

	
	
	
	
	
	
	
	OO_Wheels & Tires
	

	
	
	
	
	

